YANMAR PARTS CATALOG

0CF10-M26702EN

Last update May., 2013




1. This parts catalog for 1GMY - C,1GMY - EC,2GMFY - E,
3GMFY - E is as well as the new one on the 2GMFYE - E,
2GMYE - EC,3GMFYE - E,3GMFYE - HE.

First edition 000YOQO0F2670 No need.

1st revised edition 000YOO0F2671 July,1995 No need.
2nd edition(supplement) | 000YOOF2672 | Mar.,2001 '

2. Standard finish color. : Metallic ecole silver
Parts No. 977620-10070 1 ¢ (Paked in acan)
977620-40070 4 0 (Paked in a can)
TOR-90090003 Spray(1 piece)

3. This parts catalog dose not contain the technical date needed for servicing.

4. The illustrations used in this parts catalog have been simplified for clarity.

5. Model name

(A) |1GMY-C 1GMYG -C 1GMYS -C Y -5M Japan

(B) | 1GMY -EC 1GMYG - EC 1GMYS - EC Y -5M Japan
2GMFYG - E 2GMFYS - E | Japan,

FY(E) - Y -

(C) | 2GMFY(E) - E 2GMFYGE - E 2GMFYSE - E M Overseas

(D) | 2GMYE -EC 2GMYGE -EC | 2GMYSE - EC Y-5M | Overseas
3GMFYG -E 3GMFYGG -E YX -6

E GMFY -E ’ J

(B) |3 3GMFYG3-E | 3GMFYS -E YX-6-1 apan
3GMFYGE-E | 3GMFYSE -E Y - 5M,

(F) | 3GMFYE - E(HE) | 3GMFYGE - HE | 3GMFYGGE YX -6, | Overseas
3GMFYGS3E -HE | 3GMFYSE-HE | YX-6-1

6. The contents of this parts catalog are subject to change without prior notice.

7. Be sure to use only genuine Yanmar part for repairs. If other parts are used,
the life of the engine may be shortened.




YOOF2672

i

Za

Y—-5M BER
MODEL Y-5M ‘SECTIONAL VIEW

ns

Y

L)
SHAFT (10LE_GEAR]
'ﬁ.ﬂ%“\'
IDLE GEAR
29954 -2
Rl N TEVER CLUTCH HOUSING

—1
jo— )

LiSemD g

t4
LEVER FORK

thir
Pn;g NEUTRAL : 3
ORWARD REVERSE

\ W/’ Y/

S\\ | 7\ //
Bhosr \\\ //’ /

REVERSE GEAR /
(=] !

VILFAITIIY
MOUNTING FLANGE

i) ]
: F
- y B_ OQUTPUT_SHAFT
OUTPUT BEAR



YOOF2672

YX—6 WKER
MODEL YX-6 SECTIONAL VIEW

p—
| [ f]
N
_ / A b~ |
£ 2\ jl
o) Yo T

e

:]O
e g A
O 7 O

bl L d 2594 RN
HYDRAULIC 011 _Puwp )

yFr—=2
CLUTCH HOUSING

] ]
%TPUT SHAFT

&ist pe
AKDRS

VIENED FROM A

| g% | |
4R~ M
SUPPORT SHAFT

-2}
REVERSE




YOOF2672
YX—6—1 KEH
MODEL YX-6-1 SECTIONAL VIEW

(@] —
O
I <\ > LRAD q
90 / \
il
(@) (@]
© ® 0 ]
\We@ | ' -
® 5 i
® M
®
O O (@] _
R ol CDO ' JI=m
. ——
— i_ &
$ Lrdsisne Vs N =N
TN QUTPUT SHAFT

F=27=b
CASE PLATE

AXDR3%
VIEWED FROM A

Y= Ml N
SUPPORT SHAFT 1 o5 |
0/0' o




Fig. No.

Fig. Name

1-3GM(F)YE-C,E,EC,HE

1.

© N o O M W N

10.
1.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.
24.

CYLINDER BLOCK(1GMY)

. CYLINDER BLOCK(2GM(F)Y)
. CYLINDER BLOCK(3GMFY)
. FLYWHEEL HOUSING & MOUNTING FOOT

LABEL

. CYLINDER HEAD(1GMY)
. CYLINDER HEAD(2GMFY-E)
. CYLINDER HEAD(2GMYE-EC)

. CYLINDER HEAD(3GMFY)

BONNET & BREATHER(1GMY)
BONNET & BREATHER(2GM(F)Y)
BONNET & BREATHER(3GMFY)
SUC./EXH. MANIFOLD

MIXING ELBOW(OPTIONAL)

CAMSHAFT & CRANKSHAFT

PISTON & CONNECTING ROD

LUB. OIL SYSTEM(1GMY)

LUB. OIL SYSTEM(2/3GM(F)Y)

BILGE PUMP(OPTIONAL,PREVIOUS)
BILGE PUMP(STD,OPTIONAL,PREVIOUS)
BILGE PUMP(STD,OPTIONAL)

BILGE PUMP(DX,0OPTIONAL,PREVIOUS)
BILGE PUMP(DX,0OPTIONAL)

COOLING PUMP(SEA WATER)(1GMY)

Contents

Fig. No.
25,
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
60.
61.
62.
64.
43.
44,
63.

0CF10-M26702

Fig. Name
COOLING SEA WATER PUMP(2/3GMFY)
COOLING SEA WATER PUMP(2GMYE-EC)
COOLING FRESH WATER PUMP(2/3GMFY)
COOLING SEA WATER STRAINER(OPTIONAL)
FUEL INJECTION PUMP
FUEL STRAINER
FUEL PIPE(1GMY)
FUEL PIPE(2GM(F)Y)
FUEL PIPE(3GMFY)
GOVERNOR & CONTROLLER(1GMY)
GOVERNOR & CONTROLLER(2/3GM(F)Y)
ENGINE STOP DEVICE(OPTIONAL)
HAND START
HAND START(2GMYE-EC)
STARTING MOTOR
STARTING MOTOR(3GMFY/(E)-(H)(E)
GENERATOR
GENERATOR(2/3GM(F)Y,OPTIONAL)
(42A)GENERATOR(2GM(F)Y)(HITACHI:UP TO 2012.6)
(42B)GENERATOR(1GMY)(DENSO:FROM TO 2012.7)
(42C)GENERATOR(2GM(F)Y)(DENSO:FROM TO 2012.7)
(42D)GENERATOR(INNER PARTS)(DENSO/40A)
WIRE HARNESS & SENSOR
INSTRUMENT PANEL(A-TYPE)(1GMY)
(44A)INSTRUMENT PANEL(A-TYPE)



Contents

0CF10-M26702
Fig. No. Fig. Name Fig. No. Fig. Name

45. INSTRUMENT PANEL(B-TYPE/1GMY)(OPTIONAL)
46. INSTRUMENT PANEL(B-TYPE,OPTIONAL)

47. CLUTCH

48. TOOL

49. GASKET(1/2GMY (F)Y,OPTIONAL)

50. GASKET(3GMFY,OPTIONAL)

51. SAFETY LABEL

Y-5M/YX-6(-1)
52. CLUTCH HOUSING(Y-5M)
53. FRICTION DISK HOUSING
54. OUTPUT SHAFT(Y-5M)
55. CLUTCH HOUSING
56. CASE PLATE
57. INPUT SHAFT & SUPPORT SHAFT
58. OUTPUT SHAFT
59. TROLLING VALVE(YX-6-1(A2-TROLLING))



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE OCF10-M26702 Fig.1

Fig.1. CYLINDER BLOCK(1GMY) A (D-2ewEEC
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No.  Lev. Parts No. Description Qty I
YUVA7TAYY (1GMY) P @ (B (© @ E F
Fig. CYLINDER BLOCK (1GMY) 1 1 728176-01560  BLOCK ASSY, CYLINDER 11
3 2 124060-01050  PLUG, PT1/8 11
! 4 2 105311-01090  PLUG, CUP TYPE 30 2 2
5 2 128176-01100  LINER, CYLINDER 11
6 2 128170-01200  BOLT, HEAD 4 4
7 2 105025-01220  NUT, CYLINDER HEAD 4 4
8 2 105425-01250  WASHER 4 4
9 2 120130-49350  COCK, 1/4 11
9-1 2 119620-49290  COCK ASSY, 1/4 11 N
(A=E/#01210) (B=E/#01206)
10 2 26756-080002  NUT, LOCK M8 11
11 2 27210-200200  ZINC, SCREW20X20 11
12 2 22312-080160  PIN, PARALLEL M8X16 2 2
12-1 2 129100-01580  PIN, PARALLEL 8X16 2 2 R
(A=E/#01137) (B=E/#01140)
13 2 22351-040008  PIN, SPRING 4.0X 8 11
14 2 27241-200000  PLUG, 20 11
15 2 121450-02100  BEARING, MAIN 11
16 2 123210-09310  GASKET 11
17 2 128170-09320  FLANGE 11
18 2 104211-49160  GASKET 1.1
19 2 26106-060122  BOLT, M6X 12 PLATED 2 2
20 1 26106-060182  BOLT, M6X 18 PLATED 12 12
21 1 26106-060322  BOLT, M6X 32 PLATED 11
22 1 128170-01331  GASKET, HEAD 11
23 1 105582-49090  JOINT, 3-WAY 11
24 1 124460-77680  RETAINER 11
25 1 23061-070200  PIPE, 7X 200 11
26 1 728176-02500  HOUSING ASSY, METAL 11
28 2 121450-02110  BEARING, MAIN 11
29 2 128176-02220  SEAL, OIL 11
30 1 105225-02020  O-RING 11
31 1 128170-02090  BEARING, THRUST 1.1
32 1 104200-02110  BEARING, THRUST 11
33 1 26106-080182  BOLT, M8X 18 PLATED 6 6
33-1 1 26013-080202  BOLT, SPRING M8X 20 6 6 N
(A=E/#00375) (B=E/#00375)
34 1 728170-01611  CASE ASSY, GEAR 11
36 2 26216-080222  STUD, M8X 22 3 3
37 2 26366-080002  NUT, M8 3 3
38 1 128170-01510  GASKET, GEAR CASE 11
38-1 1 128170-01511  GASKET, GEAR CASE 11 N
(A=E/#00375) (B=E/#00375)
39 1 124160-01751  CAP, FILLER 11
40 1 121450-01800  SEAL, OIL 11
40-1 1 121450-01801  SEAL, OIL TC25408 11 N
(A=E/#00375) (B=E/#00375)
41 1 128170-01830  COVER 1.1
42 1 104271-01950  SHIM SET,0.2X3,0.3X2 11
44 1 129795-42820  SEAL, TC173008 11
45 1 23414-080000  GASKET, 8X1.0 3 3

Remarks
(1)UNDER-SIZED(U.S.=0.25)PART. N:Old %New, Q:0ld <=5 New, R:Old =5 New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.1. CYLINDER BLOCK(1GMY)

1
Fig. 8 CYLINDER BLOCK (1

YUYFT0Y Y ( GI\(QY)

PN

SN
AP

N 15\ JIV 3121118161719 10

315?1,3@/ ®I|IIIIII

0CF10-M26702 Fig.1

Remarks

(1)UNDER-SIZED(U.S.=0.25)PART.

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
46 1 24101-060054 BEARING, BALL 6005 1 1
47 1 24321-000350 O-RING, 1AG35.0 1 1
48 1 26106-060502 BOLT, M6X 50 PLATED 7 7
49 1 26106-060802 BOLT, M6X 80 PLATED 5 5
50 1 26557-060102 SCREW, M6X10 2 2
51 1 728170-01541 SUMP ASSY, OIL 1 1
53 2 105430-01690 PLUG 1 1
54 2 43400-500570 SEAL WASHER 24S 1 1
55 2  23414-120016 GASKET, 12X1.0 1 1 W
(A=FROM 1ST) (B=FROM 1ST)
56 2 23887-120002 PLUG, 12 1 1 w
(A=FROM 1ST) (B=FROM 1ST)
57 1 128170-01750 GASKET, OIL SUMP 1 1
57-1 1 128170-01751 GASKET, OIL SUMP 1 1 N
(A=E/#00375) (B=E/#00375)
58 1 121450-02320 METAL ASSY, 0.25 1 1 1
59 1 121450-02310 BEARING, 0.25 US 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.2

Fig.2. CYLINDER BLOCK(2GM(F)Y) o iavvec (EIsGMFYE
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
ipti Q'
. ‘\/U\/gjl] wA (ZGM (F) Y) No. Lev. Parts No. Description &) ® (©) )ZD) € ) |
Fig.&a CYLINDER BLOCK (2GM (F) Y) 1 1 728296-01560  BLOCK ASSY, CYLINDER 1
1A 1 728276-01560  BLOCK ASSY, CYLINDER 1
3 2 124060-01050  PLUG, PT1/8 6 6
4 2 105311-01090 PLUG, CUP TYPE 30 4 4
5 2  121450-01100 LINER ASSY, CYLINDER 2
6 2 128176-01100 LINER, CYLINDER 2
7 2  121450-01220 NUT, CYLINDER HEAD 3 3
8 2 124085-01900 GUIDE 2 2
9 2 124160-01910 PLUG, PT1/4 1 1
10 2 171051-01921 PLUG, NPTF1 1
1 2 121450-01960  PLUG, PF1/4 1 1
12 2  121450-01980 GASKET 1 1
13 2 121450-01990  PLUG, 30 1 1
14 2 22312-080160  PIN, PARALLEL M8X16 2 2
14-1 2 129100-01580  PIN, PARALLEL 8X16 2 2 R
(C=E/#00892) (D=E/#00223)
15 2 23873-020000 PLUG, R02 1 1
16 2 121450-02100  BEARING, MAIN 1
“ N2 NN i@ 17 2 128270-09300 PLUG, NPTF1 1
3\(\&\2\{//”‘4] i 18 2 123210-09310  GASKET 1
40 f.\ LSS // X 19 2 27210-200300 ZINC, SCREW20X30 1
20 2 121450-01210 BOLT, HEAD 3 3
21 1 721450-02611 HOUSING ASSY 1 1
23 2  121450-02071 BOLT 2 2
24 2 121450-02160  BEARING, MAIN 1 1
26 1 728270-01610  CASE ASSY, GEAR 1 1
28 2 121450-01560  BOLT, STUD M8X22 4 4
29 2 26366-080002  NUT, M8 4 4
30 2 124060-01050  PLUG, PT1/8 1 1
31 1 121450-01203  BOLT, HEAD 3 3
32 1 129350-01230 BOLT, HEAD 2 2
33 1 128270-01332 GASKET, HEAD 1 1
34 1 124240-01871 COVER, PUMP 1 1
35 1 124240-01882 GASKET 1
35-1 1 124240-01883 GASKET 1 1 N
(C=E/#00189)
35-2 1 129C26-01890  GASKET, HO-P 1 1 R
(C=EXXXXX) (D=EXXXXX)
36 1 128270-01890 SPACER 1 1
37 1 124060-32990 PLUG 1 1
38 1 120130-49350 COCK, 1/4 1
38-1 1 119620-49290 COCKASSY, 1/4 1 1 N
(C=E/#00968) (D=E/#00340)
39 1 128270-01450  JOINT 1
40 1 105583-49910 ELBOW, PT1/4 1
41 1 124160-49480 JOINT, PIPE 1
42 1 124460-77680 RETAINER 1 1
Remarks 43 1 23061-070200 PIPE, 7X 200 1 1
(1)Under sized(U.S.=0.25)part. 43-1 1 23061-070300  PIPE, 7X 30_0 ] 11 R
(2)Interchangeable by simultaneous (C=E#00907) (D=E/#00228)
replacement with ref.No.71-1, 44 1 23414-080000 GASKET, 8X1.0 1 1
and ref.No.74-1. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.2

Fig.2. CYLINDER BLOCK(2GM(F)Y) B iamv-cc i
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
ot Qt
. ‘\/U\/gjl] wA (ZGM (F) Y) No. Lev. Parts No. Description &) ® (©) )ZD) € ) |
Fig.&s CYLINDER BLOCK (2GM (F) Y) 45 1 23414-080000  GASKET, 8X1.0 1 1
46 1 24311000100  O-RING, 1AP10.0 2 2
47 1 26106-080142  BOLT, M8X 14 PLATED 3 3
48 1 26106-080322  BOLT, M8X 32 PLATED 11
49 1 10522502020 O-RING 11
50 1 105225-02300 BOLT 11
51 1 26013-080202  BOLT, SPRING M8X 20 6 6
52 1 12157501510  GASKET, GEAR CASE 1
521 1 121575-01511  GASKET, GEAR CASE 11 N
(C=E/#00279)
53 1 121450-01800  SEAL, OIL 1
531 1  121450-01801  SEAL, OIL TC25408 11 N
(C=E/#00261)
54 1 128270-01820  SEAL, SC16286 11
55 1 128670-01830 COVER 11
56 1 12100001850  COVER, BLOCK 11
57 1 121575:01860  GASKET 1
571 1 121575-01861  GASKET 11 N
& NG i (C=E/#00279)
> 3%}\{‘ ‘//Zﬂ ~ 58 1 124950-01951  SHIM SET, ADJUSTING 11
" SN Z , 60 1 24101-063050  BEARING, BALL 6305C3 11
61 1 26106-060122  BOLT, M6X 12 PLATED 11
62 1 26106-060142  BOLT, M6X 14 PLATED 2 2
63 1  26106-080302  BOLT, M8X 30 PLATED 2 2
64 1 26106-080852  BOLT, M8X 85 PLATED 5 5
65 1 26106-080902 BOLT, M8X 90 PLATED 11
66 1 26106-081152  BOLT, M8X115 PLATED 4 4
67 1 26557-060102  SCREW, M6X10 2 2
68 1 72400001541 SUMPASSY, OIL 11
70 2 121400-01640 PLUG, M16 4 4
71 2 17130101640  PLUG, M22 1
711 2 119640-01640  PLUG, DRAIN M22 11 F
(C=E/#00660)
72 2 12416001910  PLUG, PT1/4 11
73 2 24311000180  O-RING, 1AP18.0 4 4
74 2 24341-000240  O-RING, 1AS24.0 1
741 2 22190-220002  WASHER, SEAL 22 T 1 F
(C=E/#00660)
75 1 124000-01750  GASKET, OIL SUMP 1
751 1 12400001751  GASKET, OIL SUMP 11 N
(C=E/#00279)
76 1 26014-060202  BOLT, M6X 20 15 15
77 1 26014-060402  BOLT, M6X 40 11
78 1 26014-060702  BOLT, M6X 70 11
79 1 121450-02320 METALASSY,0.25 11
80 1 12145002310  BEARING, 0.25 US 11
81 1 121450-02370  BEARING, 0.25 US 11
— 82 1 721296:02500 HOUSING ASSY, METAL 11
(1)Under sized(U.S.=0.25)part. 2‘; 2 Egﬁg_gg;;‘; 2523”\8?'_' MAIN 1 1

(2)Interchangeable by simultaneous

replacement with ref.No.71-1,
and ref.No.74-1. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.3

Fig.3. CYLINDER BLOCK(3GMFY) o iavvec (EIsGMFYE
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
) 3 ) \/77[] w4 (3 GM FY) No.  Lew. Parts No. Description &) @) (C)Qt{D) € ) |
Fig. CYLINDER BLOCK (3GMFY) 1 1 721396-01560  BLOCK ASSY, CYLINDER 11
3 2 124060-01050  PLUG, PT1/8 77
4 2 105311-01090  PLUG, CUP TYPE 30 5 5
5 2 121450-01100  LINER ASSY, CYLINDER 3 3
6 2 12145001210  BOLT, HEAD 2 2
7 2 121450-01220  NUT, CYLINDER HEAD 2 2
8 2 12408501900 GUIDE 2 2
9 2 124160-01910  PLUG, PT1/4 11
10 2 171051-01921  PLUG, NPTF1 2 2
11 2 121450-01960  PLUG, PF1/4 T
12 2 121450-01980  GASKET 11
13 2 121450-01990  PLUG, 30 11
14 2 22312:080160  PIN, PARALLEL M8X16 2 2
141 2 129100-01580  PIN, PARALLEL 8X16 2 2 R
(E=E/#00406) (F=E/#00133)
15 2 121450-02100  BEARING, MAIN T
16 1 24311-000100  O-RING, 1AP10.0 2 2
17 1 121450-01203  BOLT, HEAD 6 6
18 1 129350-01230  BOLT, HEAD 3 3
19 1 12837001332  GASKET, HEAD 11
20 1 128371-01800 COCKASSY, 1/4 11
21 1 124240-01871  COVER, PUMP T
22 1 12424001882  GASKET 11
221 1 124240-01883  GASKET 1 1 N
(E=E/#00154) (F=*1991.02)
222 1 129C26-01890  GASKET, HO-P 1 1R
(E=EXXXXX) (F=EXXXXX)
23 1 124160-49480  JOINT, PIPE T
24 1 124460-77680  RETAINER 11
25 1 23061-070200  PIPE, 7X 200 11
251 1 23061-070300  PIPE, 7X 300 1 1 R
(E=E/#00414) (F=E/#00140)
26 1 23414-080000  GASKET, 8X1.0 11
27 1 26106-080142  BOLT, M8X 14 PLATED 4 4
28 1 721296-02500 HOUSING ASSY, METAL 11
28A 1 721450-02500 HOUSING ASSY, METAL 1
30 2 121450-02110  BEARING, MAIN K
31 2 128176:02220  SEAL, OIL 11
31A 2 124085-02220  SEAL,OIL 1
32 1 105225:02020 O-RING T
33 1 72145002611  HOUSING ASSY 11
35 2 121450-02071  BOLT 2 2
36 2 121450-02160  BEARING, MAIN T
38 1 72145002621  HOUSING ASSY 11
40 2 121450-02071  BOLT 2 2
41 2 121450-02170  BEARING, MAIN 11
43 1 105225-02300 BOLT 2 2
REFER TO Fig. 18 44 1 26013-080202  BOLT, SPRING M8X 20 6 6
45 1 728370-01610  CASE ASSY, GEAR T 1
omare 47 2 124060-01050  PLUG, PT1/8 11
48 2 121450-01560  BOLT, STUD M8X22 4 4

(1)Under sized(U.S.=0.25)part.
(2)YX-6 N:Old %New, Q:0ld =5 New, R:0ld =5 New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.3. CYLINDER BLOCK(3GMFY)

0.3 yuxaTnYY (3GMEY)
Fig. CYLINDER BLOCK (3GMFY)

REFER TO Fig.18

0CF10-M26702 Fig.3

Remarks
(1)Under sized(U.S.=0.25)part.
(2)YX-6

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
49 2 22351-040010 PIN, SPRING 4.0X10 2 2
50 2 26366-080002 NUT, M8 4 4
51 1 121575-01510 GASKET, GEAR CASE 1 1
51-1 1 121575-01511 GASKET, GEAR CASE 1 17 N
(E=E/#00190) (F=+1991.02)
52 1 121450-01800 SEAL, OIL 1 1
52-1 1 121450-01801 SEAL, OIL TC25408 1 1 N
(E=E/#00190) (F=+1991.02)
53 1 128270-01820 SEAL, SC16286 1 1
54 1 128670-01830 COVER 1 1
55 1 121000-01850 COVER, BLOCK 1 1
56 1 121575-01860 GASKET 1 1
56-1 1 121575-01861 GASKET 1 1 N
(E=E/#00190) (F=*1991.02)
57 1 121450-01951 SHIM SET, ADJUSTING 1 1
59 1 24101-063050 BEARING, BALL 6305C3 1 1
60 1 26106-060122 BOLT, M6X 12 PLATED 1 1
61 1 26106-060142 BOLT, M6X 14 PLATED 2 2
62 1 26106-080602 BOLT, M8X 60 PLATED 2 2
63 1 26106-080852 BOLT, M8X 85 PLATED 5 5
64 1 26106-080902 BOLT, M8X 90 PLATED 1 1
65 1 26106-081152 BOLT, M8X115 PLATED 3 3
66 1 26116-081352 BOLT, M8X135 PLATED 1 1
67 1 26557-060102 SCREW, M6X10 2 2
68 1 721000-01540 SUMP ASSY, OIL 1 1
70 2 121400-01640 PLUG, M16 5 5
71 2 124160-01910 PLUG, PT1/4 1 1
72 2 24311-000180 O-RING, 1AP18.0 5 5
73 1 121000-01750 GASKET, OIL SUMP 1 1
73-1 1 121000-01751 GASKET, OIL SUMP 1 1 N
(E=E/#00190) (F=*1991.02)
74 1 22117-060000 WASHER, 6 2 2
75 1 22217-060000 WASHER, SPRING 6 2 2
76 1 26014-060202 BOLT, M6X 20 19 19
77 1 26106-060702 BOLT, M6X 70 PLATED 1 1
78 1 26116-060402 BOLT, M6X 40 PLATED 1 1
79 1 121450-02320 METAL ASSY, 0.25 1 1 1
80 1 121450-02310 BEARING, 0.25 US 1 1 1
81 1 121450-02370 BEARING, 0.25 US 1 1 1
82 1 121450-02380 BEARING, 0.25 US 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.4

H A)=1GMY-C D)=2GMYE-EC
Fig.4. FLYWHEEL HOUSING & MOUNTING FOOT ecuee (O-z0mee
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
. 75 ’fm’f_)b/\'j 9“/0"&7'7‘/7_-»( \jdj_l\ No. Lev. Parts No. Description &) @) (C)Qt{D) € ) |
Fig. FLYWHEEL HOUSING & MOUNTING FOOT 1 1 128272-01601  HOUSING, FLYWHEEL 11 1 1 1 1
2 1 128176-01650 GASKET 1 1 1 1 1 1
4 3 1 124772-01900 COVER 1
4 1 128176-03131 PLUG 1 1 1 1 1 1
5 1 103854-55220 RETAINER 1 1 1 1
6 1 124770-77081 GASKET 1
6-1 1 128176-77080 GASKET 1 N
(A=E/#00259)
7 1 22190-100002 WASHER, SEAL 10 6 6 6
71 1 22190-100002  WASHER, SEAL 10 8 8 K
(C=E/#00261)
8 1 22312-080160 PIN, PARALLEL M8X16 2 2 2 2 2 2
8-1 1 129100-01580 PIN, PARALLEL 8X16 2 2 2 2 2 2 R
(A=E/#01137) (B=E/#01140) (C=E/#00892) (D=E/#00223) (E=E/#00406) (F=E/#00133)
9 1 22312-080200 PIN, PARALLEL M8X20 1 1 1 1
10 1 23061-050350 PIPE, 5X 350 1 1 1 1
1" 1 23414-180000 GASKET, 18X1.0 1 1 1 1 1 1
12 1  23887-180002 PLUG, 18 1 1 1 1 1 1
13 1 26106-100162 BOLT, M10X 16 PLATED 6 6 6
13-1 1 26106-100162 BOLT, M10X 16 PLATED 8 8 K
(C=E/#00261)
14 1 26106-100302 BOLT, M10X 30 PLATED 10 10 10 10 10 10
15 1 128176-08100 FOOT 1 1 2 2 2 2
16 1 128396-08110 FOOT 2
17 1 128176-08120 FOOT 1 1
18 1 26013-120302 BOLT, SPRING M12X 30 4 4 4 4 4 4
19 1 26106-100252 BOLT, M10X 25 PLATED 6
20 1 128176-08150 FOOT 2 2
21 1 128296-08150 PLATE 2 2
22 1 128396-08150 PLATE 2 2
23 1 123672-92950 SHIM 1 1 1 1 1 1
25 1 104214-92900 BOLT, FOUNDATION 4 4 4 4 4 4
26 1 104214-92930 NUT 4 4 4 4 4 4
27 1 102410-92940 WASHER 4 4 4 4 4 4
28 1 22217-120000 WASHER, SPRING 12 4 4 4 4 4 4
29 1 22411-300320 COTTER PIN 3.0X 32 4 4 4 4 4 4
30 1 26716-120002 NUT, M12 4 4 4 4 4 4
Remarks Yes No Yes No
(1)YX-6 N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.5. LABEL

$hiR
Fi 9.5 LABEL

! 2 5 6

@

——
—_®©

[239¢te)
Atx‘x:uk

e
oLorating parts.
Gan cause Inyuiy.

12828807300

2‘2 23
MARINE GEAR
olL VAN,
SAE30

( A ®

[Lheeestaamecssses

0CF10-M26702 Fig.5
(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 177088-02430 LABEL 1 1 1 1
2 1 128170-07340 LABEL 1 1
3 1 129198-07350 LABEL 1 1 1 1
3-1 1 128296-07250 LABEL, CAUTION 1 1 1 17 N
(C=E/#00729) (D=E/#00136) (E=E/#00352) (F=E/#00124)
3-2 1 128296-07260 LABEL, DANGER 1 1 1 1 N
(C=E/#00855) (D=E/#00202) (E=E/#00400) (F=E/#00132)
4 1 126630-07370 LABEL 1 1 1 1 Z
(C=E/#00729) (D=E/#00136) (E=E/#00352) (F=E/#00124)
5 1 120322-07410 LABEL 1 1 1 1 1 1
5-1 1 120322-07411 LABEL, ATTENTION 1 1 1 1 1 1 N
(A=E/#00954) (B=E/#00952) (C=E/#00729) (D=E/#00136) (E=E/#00352) (F=E/#00124)
6 1 123682-07850 LABEL, CAUTION 1 1 1 1
6-1 1 123682-07851 LABEL, CAUTION 1 1 1 1 N
(C=E/#00729) (D=E/#00136) (E=E/#00352) (F=E/#00124)
7 1 102210-07990 RIVET 4 4 4 4
8 1 120445-44620 LABEL, CAUTION 1 1 1 1 Z
(C=E/#00729) (D=E/#00136) (E=E/#00352) (F=E/#00124)
9 1 42221-501370 LABEL 1 1 z
(C=E/#00895) (D=E/#00223)
10 1 42221-501810 LABEL 1 1 Z
(A=E/#01149) (B=E/#01148)
1" 1 42221-501820 LABEL 1 1 Z
(E=E/#00410) (F=E/#00140)
12 1 42222-003550 LABEL 1 1 1 1
13 1 128296-07360 LABEL, CAUTION 1
14 1 124220-09340 LABEL 2
15 1 128296-07300 LABEL, DANGER 1 1 w
(A=*1996.11) (B=E/#01084)
16 1 128296-07350 LABEL, DANGER 1 1 w
(A=*1996.11) (B=E/#01084)
17 1 42221-501390 LABEL 1 1 W
(A=E/#01149) (B=E/#01148)
18 1 177050-02811 LABEL 1 17 W
(E=*1995.07) (F=*1995.07)
19 1 177061-02811 LABEL,EMERGENCY BOLT 1 1 W
(E=*1995.07) (F=*1995.07)
20 1 177050-02821 LABEL, STRAINER 1 17 W
(E=*1995.07) (F=*1995.07)
21 1 177055-02951 LABEL 1 17 W
(E=*1997.07) (F=*1997.07)
22 1 177551-02951 LABEL,CLUTCH OIL 1 1 W
(E=*1997.07) (F=+1997.07)
23 1 104507-07190 LABEL, YANMAR 1 17 W
(E=*1993.01) (F=*1993.01)
24 1 120324-07190 LABEL SET 1 1 1 1 W
(A=*1996.11) (B=E/#01084) (C=E/#00843) (E=E/#00400)
24A 1 128296-07190 LABEL,LOOSE PARTS 1 1 W
(D=E/#00177) (F=*1996.11)
25 2  120324-07200 LABEL, CAUTION 1 1 1 1 w
(A=*1996.11) (B=E/#01084) (C=E/#00843) (E=E/#00400)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.5. LABEL

$hiR
Fi 9.5 LABEL

e |

12828807300

e
oLorating parts.
Gan cause Inyuiy.

0CF10-M26702 Fig.5

@

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
25A 2 128296-07450 LABEL, CAUTION 1 17 W
(D=E/#00177) (F=*1996.11)
26 2 120324-07210 LABEL 1 1 1 1 w
(A=*1996.11) (B=E/#01084) (C=E/#00843) (E=E/#00400)
26A 2 128296-07460 LABEL, CAUTION 1 1 W
(D=E/#00177) (F=*1996.11)
27 2 128296-07400 LABEL, DANGER 2 2 2 2 2 2
(A=*1996.11) (B=E/#01084) (C=E/#00843) (D=E/#00177) (E=E/#00400) (F=*1996.11)
28 2 128296-07420 LABEL, DANGER 1 1 1 1 1 1

(A=*1996.11) (B=E/#01084) (C=E/#00843) (D=E/#00177)

(E=E/#00400) (F=*1996.11)

[239¢te)
Acx‘x:uk

23

YAN,

A xR

[AN]

FARKMARATR & CEAT
gETELLFAELT TR0,

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

Yes' Yes'



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.6

: (A)=1GMY-C (D)=2GMYE-EC
Fig.6. CYLINDER HEAD(1GMY) ptaive r2ouves
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
. No. Lev. Parts No. Description Qty I
YUYIANYR (1GMY) @ ® © 0 E @
H 1 1 728176-11700 HEAD ASSY, CYLINDER 1 1
FI g' CYL I NDER HEAD (] GMY) 11 1 728176-11701 HEAD ASSY, CYLINDER 1 1 N
(A=E/#00274) (B=E/#00274)
RHUNo. 1. RHUNo. (1) #5621 &&»&7. 4 3 128176-11170  GUIDE, VALVE 2 2
1inc (1) ~ 21 4-1 3 124060-11160 GUIDE, VALVE 1 1 S
: (A=E/#00274) (B=E/#00274)
‘ . 5 3 128272-11170 GUIDE, VALVE 1 1 w
(A=E/#00274) (B=E/#00274)

121575-11121 SPRING, VALVE

104200-11180 RETAINER, SPRING
27310-070001 COTTER, 7
124950-11340 SEAL, VALVE STEM

128170-11350 STUD
104211-11370 CAP, VALVE
22137-100000  WASHER, 10

22

_‘
)
TRONNNONNDNNNDND NN
A alNalaNn N NN
A alNalaNn o NN

13 22351-040010 PIN, SPRING 4.0X10
14 26216-080622 STUD, M8X 62
15 26366-080002 NUT, M8
16 26706-100002 NUT, M10
16-1 26606-100002 NUT, M10 N
(A=E/#00604) (B=E/#00604)
17 2 128170-13600 STUD, M8X31 2 2
18 2 128270-13650 STUD 1 1
19 2 26713-080002 NUT, M8 3 3
20 2  105225-11100 VALVE, INTAKE 1 1
21 2 128176-11110 VALVE, EXHAUST 1 1
21-1 2 128176-11111 VALVE, EXHAUST 1 1 S
(A=E/#00274) (B=E/#00274)
22 1 728170-11650 ARM ASSY, ROCKER 2 2
24 2  26756-080002 NUT, LOCK M8 2 2
25 2 101158-11230 SCREW, VALVE ADJUST 2 2
26 1 128275-11410 CHAMBER 1 1
27 1 121000-11420 CHAMBER 1 1
29 1 124950-11450 GASKET, CHAMBER 2 2
30 1 128275-11490 HEAT INSULATOR 1 1
31 1 128275-11500 COVER 1 1
32 1 101147-11900 RETAINER 1 1
33 1 24341-000260 O-RING, 1AS26.0 1 1
34 1 128170-07230 LIFTER 1 1
35 1 104800-12980 WASHER 2 2
36 1 26106-080252 BOLT, M8X 25 PLATED 2 2
37 1 128170-11290 SUPPORT, ROCKER ARM 1 1

REFER TO Fig.24

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE OCF10-M26702 Fig.7

Fig.7. CYLINDER HEAD(2GMFY-E) o (O)=zomveto
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
JUVHINYR (2GMFY (E) —E) P (A) () (€) (D) E) ()
Fig. CYLINDER HEAD (2GMFY (E) —E) 1 1 728296-11700  HEAD ASSY, CYLINDER 1
1-1 1 728296-11701  HEAD ASSY, CYLINDER 1 F
(C=E/#00220)
4 3 124060-11160  GUIDE, VALVE 2
5 3 128176-11170  GUIDE, VALVE 2
5-1 3 128272-11170  GUIDE, VALVE 2 S
(C=E/#00220)
6 3 23876-030000 PLUG, R0O3 1
7 2 105225-11100  VALVE, INTAKE 2
8 2 128176-11110  VALVE, EXHAUST 2
8-1 2 128176-11111  VALVE, EXHAUST 2 S
(C=E/#00220)
9 2 121000-11050  PIN, 4.5X12 1
10 2 121575-11121  SPRING, VALVE 4
1 2 104200-11180  RETAINER, SPRING 4
12 2 27310-070001 COTTER, 7 4
13 2 124950-11340  SEAL, VALVE STEM 4
14 2 105225-11350  STUD 2
15 2 104211-11370  CAP, VALVE 4
16 2 22117-100000  WASHER, 10 2
17 2 26216-080652  STUD, M8X 65 4
18 2 26366-080002  NUT, M8 4
19 2 26696-100002  NUT, LOCK M10 2
20 1 121450-11670  COVER, HEAD 1
21 1 121450-11680  GASKET 1
21-1 1 121450-11681  GASKET 1 N
(C=E/#00279)
22 1 26106-080122  BOLT, M8X 12 PLATED 1
23 1 26106-080142  BOLT, M8X 14 PLATED 1
24 1 26106-080252  BOLT, M8X 25 PLATED 2
24-1 1 26106-080252  BOLT, M8X 25 PLATED 1 K
(C=E/#00901)
25 1 26366-080002  NUT, M8 1 w
(C=E/#00901)
26 1 26216-080352  STUD, M8X 35 1 w
(C=E/#00901)
27 1 124000-11240  SHAFT, ROCKER ARM 1
30 1 121450-11260  SUPPORT, ROCKER ARM 1
31 1 121450-11270  SUPPORT, ROCKER ARM 1
8 32 1 121550-11280  SPRING 1
33 1 121550-11290  WASHER 4
7 34 1 724085-11650 ARMASSY, ROCKER 4
36 2 101158-11230  SCREW, VALVE ADJUST 4
37 2 26756-080002  NUT, LOCK M8 4
4 38 1 128275-11410  CHAMBER 2
BHUNo. 1k RHUNo. (1) 15 19%8»E7, 39 1 121000-11420  CHAMBER 2
Tinc. (1) ~ 19 42 1 124950-11450  GASKET, CHAMBER 4
43 1 128275-11490  HEAT INSULATOR 2
Romarke 44 1 128275-11500 COVER 2
(1)INTERCHANGEABLE BY SIMULTANEOUS 451 10114711900  RETAINER 2
REPLACEMENT WITH REF.NO.20,21-1,22 46 1 22242-000140  RING, 14 2
23,24-1,25,26. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.7

H A)=1GMY-C D)=2GMYE-EC
Fig.7. CYLINDER HEAD(2GMFY-E) Esi:mwec EE))=3GMFY_E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
N . No. Lev. Parts No. Description Qty I R
YU Ny K (2GMFY (E) —E) A B © O E
Fig. CYLINDER HEAD (2GMFY (E) -E) 47 1 24341-000260  O-RING, 1AS26.0 2
48 1 26921-080102  SCREW, M8X10 1
48-1 1 128370-11290  SCREW 1 R

(C=E/#00892)

49 1 123372-03150 SPACER 2
50 1 128695-07230 LIFTER 1
51 1 121575-07240 LIFTER 1
52 1 26776-120002 NUT, LOCK M12 1

4

%R:HL;NO 1R Eﬂi%/glo. (1) 5 19%8HET.

inc. (1) ~

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.20,21-1,22
Yes

23,24-1,25,26. N:OId%‘TSNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.8. CYLINDER HEAD(2GMYE-EC)

. @ YUYIAYR (2GMYE-EC)
Fig. CYLINDER HEAD (2GMYE-EC)

331

REFER TO Fig.1

REFER TO Fig.18

BLNo. |

. BHUNo. (1) »B19&8EHET.
Tinc. (1) ~

19

0CF10-M26702 Fig.8

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 728296-11701 HEAD ASSY, CYLINDER 1
4 3 124060-11160 GUIDE, VALVE 2
5 3 128272-11170 GUIDE, VALVE 2
6 3 23876-030000 PLUG, R0O3 1
7 2 105225-11100 VALVE, INTAKE 2
8 2 128176-11111 VALVE, EXHAUST 2
9 2 121000-11050 PIN, 4.5X12 1
10 2 121575-11121 SPRING, VALVE 4
1" 2 104200-11180 RETAINER, SPRING 4
12 2 27310-070001 COTTER, 7 4
13 2 124950-11340 SEAL, VALVE STEM 4
14 2  105225-11350 STUD 2
15 2 104211-11370 CAP, VALVE 4
16 2 22117-100000 WASHER, 10 2
17 2  26216-080652 STUD, M8X 65 4
18 2 26366-080002 NUT, M8 4
19 2 26696-100002 NUT, LOCK M10 2
20 1 121575-11670 COVER, HEAD 1
21 1 121450-11681 GASKET 1
22 1 26106-080302 BOLT, M8X 30 PLATED 3
(D=E/#00223)
23 1 26216-080352 STUD, M8X 35 1
(D=E/#00223)
24 1 26366-080002 NUT, M8 1 W
(D=E/#00223)
25 1 122780-09320 PLUG 1
26 1 23414-250000 GASKET, 25X1.0 1
27 1 123210-09310 GASKET 1
28 1 27210-200300 ZINC, SCREW20X30 1
29 1 121450-11260 SUPPORT, ROCKER ARM 1
30 1 121450-11270 SUPPORT, ROCKER ARM 1
31 1 121550-11280 SPRING 1
32 1 121550-11290 WASHER 4
33 1 724085-11650 ARM ASSY, ROCKER 4
36 2 101158-11230 SCREW, VALVE ADJUST 4
37 2 26756-080002 NUT, LOCK M8 4
38 1 128275-11410 CHAMBER 2
39 1 121000-11420 CHAMBER 2
42 1 124950-11450 GASKET, CHAMBER 4
43 1 128275-11490 HEAT INSULATOR 2
44 1 128275-11500 COVER 2
45 1 101147-11900 RETAINER 2
46 1 22242-000140 RING, 14 2
47 1 24341-000260 O-RING, 1AS26.0 2
48 1 26921-080102 SCREW, M8X10 1
48-1 1 128370-11290 SCREW 1 R
(D=E/#00223)
49 1 171058-07240 NUT, EYE 1
50 1 124000-11240 SHAFT, ROCKER ARM 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.9

Fig.9. CYLINDER HEAD(3GMFY) o iavvec (EIsGMFYE
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
N N No.  Lev. Parts No. Description Q'ty
)Ny K (3GMFY) P A B © © E ¢
Fig. CYLINDER HEAD (3GMFY) 1 1 728396-11700  HEAD ASSY, CYLINDER 11
1-1 1 728396-11701 HEAD ASSY, CYLINDER 1 1 N
BHUNO. TR BHUNoO. (1) 4052728327, 5 Taace0Tes GUBE VAL R
1 inc. (1 ) 27 5 3 128176-11170 GUIDE, VALVE 3 3
‘ 5-1 3 128272-11170 GUIDE, VALVE 3 3 S
(E=E/#00176) (F=*1990.03)
6 2 121000-11050 PIN, 4.5X12 1 1
7 2 105225-11100 VALVE, INTAKE 3 3
8 2 26366-080002 NUT, M8 1 1 W
(E=E/#00412) (F=E/#00140)
9 2 128176-11110 VALVE, EXHAUST 3 3
9-1 2  128176-11111 VALVE, EXHAUST 3 3 S
(E=E/#00176) (F=*1990.03)
10 2 121575-11121 SPRING, VALVE 6 6
" 2 104200-11180 RETAINER, SPRING 6 6
12 2 27310-070001 COTTER, 7 6 6
13 2  124950-11340 SEAL, VALVE STEM 6 6
14 2 105225-11350 STUD 3 3
15 2 104211-11370 CAP, VALVE 6 6
\-‘ 16 2 121450-11670 COVER, HEAD 1 1
Q' 17 2 121450-11680 GASKET 1 1
17-1 2 121450-11681 GASKET 1 1 N
8 (E=E/#00190) (F=*1991.02)
27 18 2 22117-100000  WASHER, 10 3 3
19 2 26106-080122 BOLT, M8X 12 PLATED 1 1
20 2 26106-080142 BOLT, M8X 14 PLATED 1 1
21 2 26106-080252 BOLT, M8X 25 PLATED 2 2
211 2 26106-080252 BOLT, M8X 25 PLATED 1 1 K
(E=E/#00412) (F=E/#00140)
22 2 26216-080652 STUD, M8X 65 6 6
23 2 26366-080002 NUT, M8 6 6
24 2 26696-100002 NUT, LOCK M10 3 3
25 2 26217-080552 STUD M 8X 55 PLATED 2 2
26 2 26366-080002 NUT, M8 2 2
27 2 26216-080352 STUD, M8X 35 1 1 W
(E=E/#00412) (F=E/#00140)
28 1 121450-11240 SHAFT ASSY, ROCKER 1 1
30 1 121450-11260 SUPPORT, ROCKER ARM 1 1
7 31 1 121450-11270 SUPPORT, ROCKER ARM 2 2
Q 32 1 121550-11280 SPRING 2 2
33 1 121550-11290 WASHER 6 6
34 1 721450-11650 ARM ASSY, ROCKER 3 3
38 2 101158-11230 SCREW, VALVE ADJUST 3 3
39 2 26756-080002 NUT, LOCK M8 3 3
40 1 721450-11660 ARM ASSY, ROCKER 3 3
44 2 101158-11230 SCREW, VALVE ADJUST 3 3
45 2 26756-080002 NUT, LOCK M8 3 3
46 1 128275-11410 CHAMBER 3 3
47 1 121000-11420 CHAMBER 3 3
49 1 124950-11450 GASKET, CHAMBER 6 6

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.9

Fig.9. CYLINDER HEAD(3GMFY) ecuee (O-20mwe.£0
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
N o No.  Lev. Parts No. Description Q'ty |
)Ny K (3GMFY) P A B © © E ¢
Fig. CYLINDER HEAD (3GMFY) 50 1 12827511490  HEAT INSULATOR 3 3
51 1 128275-11500 COVER 3 3
BHUNoO. 1. BHUNO. (1) 4052788357, 521 10M47-11900  RETAINER 3 3
1 ‘ ne. ( 1 ) ~ 27 53 1 22242-000140 RING, 14 2 2
54 1 24341-000260 O-RING, 1AS26.0 3 3
‘ . 55 1 26921-080102 SCREW, M8X10 1 1
5 55-1 1 128370-11290 SCREW 1 1 R
(E=E/#00406) (F=E/#00133)
56 1 123372-03150 SPACER 2 2
57 1 128695-07230 LIFTER 1 1
58 1 121575-07240 LIFTER 1 1
59 1 26776-120002 NUT, LOCK M12 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.10. BONNET & BREATHER(1GMY)

Hg.1

R/ xYNETU=Y
BONNET & BREATH

(1
ER

G
(1

M
G

Y)
MY)

0CF10-M26702

Fig.10

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 128176-11860 BONNET ASSY, HEAD 1 1
3 2 104200-03600 SHAFT, DECOMPRESSION 1 1
4 2 128176-03750 LEVER, DECOMPRESSION 1 1
5 2 104200-03641 SPRING,DECOMPRESSION 1 1
6 2 22312-030180 PIN, PARALLEL M3X18 1 1
7 2 22322-030160 PIN, TAPER 3X16 1 1
8 2 24311-000070 O-RING, 1AP7.0 1 1
9 1 128170-11310 GASKET, BONNET 1 1
10 1 26656-080002 NUT, CAP M8 1 1
10-1 1 26657-080002 NUT, CAP M8 1 1 N
(A=E/#00608) (B=E/#00608)
1" 1 43400-500410 SEAL WASHER 8S 1 1
111 1 22190-080002 WASHER, SEAL 6 1 1 N
(A=E/#00753) (B=E/#00753)
12 1 128170-03020 COVER, BREATHER 1 1
13 1 101158-03061 VALVE 1 1
14 1 128170-03070 GASKET 1 1
14-1 1 128170-03070 GASKET 2 2 K
(A=E/#01220) (B=E/#01222)
15 1 101158-03111 RETAINER 1 1
16 1 128170-03200 PIPE , BREATHER 1 1
17 1 22212-040000 SPRING WASHER 4 2 2
17-1 1 22217-040000 WASHER, SPRING 4 2 2 N
(A=E/#00375) (B=E/#00375)
18 1 26106-060202 BOLT, M6X 20 PLATED 4 4
19 1 26557-040082 SCREW, M4X 8 2 2
20 1 128170-03080 PLATE, SHELTER 1 1 w
(A=E/#01220) (B=E/#01222)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.11

Fig.11. BONNET & BREATHER(2GM(F)Y) (etowve (D)=zouve £
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
1 w2y N&TU—Y (2GM (F) Y) P (A) (B) (©) (D) () ()
Fig. BONNET & BREATHER (2GM (F) Y) 1 1 728270-11520 BONNET ASSY, HEAD 11
3 2 128270-11310  GASKET, BONNET 11
BHUNoO. 1f. BHUNo. (1) #5 1288537, 4 2 22312030220  PIN, PARALLEL M3X22 2 2
1inc. (1) ~ 12 5 2 24190-080001  BALL, STEEL 1/4 2 2
[ 4 6 2 24311-000070  O-RING, 1AP7.0 2 2
7 2 24321-000350  O-RING, 1AG35.0 11
8 2 26366-060002  NUT, M6 2 2
9 2 124160-01751  CAP, FILLER 11
10 2 128270-03610  SHAFT, DECOMPRESSION 2 2
11 2 128270-03640  SPRING,DECOMPRESSION 2 2
12 2 128270-03750  LEVER, DECOMPRESSION 2 2
13 1 24311-000120  O-RING, 1AP12.0 2 2
14 1 124160-11360  KNOB 2 2
15 1 121000-03020  COVER, BREATHER 1
15-1 1 121000-03021  COVER, BREATHER 11 N
(C=*1982.09)
16 1 121000-03070  GASKET 1
16-1 1 121000-03071  GASKET 11 N
(C=*1982.09)
17 1 121000-03080  PLATE, SHELTER 1 z
(C=*1982.09)
18 1 124000-03200  PIPE , BREATHER 11
18-1 1 128270-03200  PIPE , BREATHER 11 N
(C=E/#00892) (D=E/#00223)
19 1 22217-050000 WASHER, SPRING 5 2 z
(C=*1982.09)
20 1 23080-013000  CLAMP, 13 2 2 z
(C=E/#00901) (D=E/#00223)
21 1 26106-060252  BOLT, M6X 25 PLATED 4 4
22 1 26557-050102  SCREW, M5X10 2 z

(C=*1982.09)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.12. BONNET & BREATHER(3GMFY)

(A)=1GMY-C
(B)=1GMY-EC
(C)=2GMFY(E)-E

0CF10-M26702 Fig.12

(D)=2GMYE-EC
(E)=3GMFY-E
(F)=3GMFYE-E(HE)

ipti Q't
. 1 7'_\“/?\ W I\ &7') __U: ( 3 GM ': Y ) No. Lev. Parts No. Description &) ® (©) )ZD) € ) |
Fig. BONNET & BREATHER (3GMFY) 1 1 728370-11520  BONNET ASSY, HEAD 11
3 2 121450-11310 GASKET, BONNET 1 1
BHUNoO. 1. RHUNo. (1) D 12%23%7, 4 2 22312-030220 PIN, PARALLEL M3X22 3 3
linc. (1) ~ 12 5 2 24190-080001 BALL, STEEL 1/4 3 3
6 2 24311-000070 O-RING, 1AP7.0 3 3
7 2 24321-000350 O-RING, 1AG35.0 1 1
8 2  26366-060002 NUT, M6 3 3
9 2  124160-01751 CAP, FILLER 1 1
10 2  128270-03610 SHAFT, DECOMPRESSION 3 3
11 2 128270-03640 SPRING,DECOMPRESSION 3 3
12 2 128270-03750 LEVER, DECOMPRESSION 3 3
13 1 24311-000120 O-RING, 1AP12.0 3 3
14 1 124160-11360 KNOB 3 3
15 1 121000-03020 COVER, BREATHER 1 1
15-1 1 121000-03021 COVER, BREATHER 1 1 N
(E=*1982.09) (F=*1982.09)
16 1 121000-03070 GASKET 1 1
16-1 1 121000-03071 GASKET 1 1 N
(E=*1982.09) (F=*1982.09)
17 1 121000-03080 PLATE, SHELTER 1 1 Z
(E=*1982.09) (F=*1982.09)
18 1 121000-03200 PIPE , BREATHER 1 1
19 1 22217-050000 WASHER, SPRING 5 2 2 Z
(E=*1982.09) (F=*1982.09)
20 1 23080-013000 CLAMP, 13 2 2 Z
(E=E/#00412) (F=E/#00140)
21 1 26106-060252 BOLT, M6X 25 PLATED 4 4
22 1 26557-050102 SCREW, M5X10 2 2 Z
(E=*1982.09) (F=*1982.09)
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.13. SUC./JEXH. MANIFOLD

1GMY-C
1GMY-EC

0CF10-M26702 Fig.13

2GMYE-EC

PP
OPT | ONAL

2GMFY (E)-E

3GMFY-E
3GMFYE-E (HE)

rFvay
OPTIONAL

Remarks
(1)From to 2012.7.

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 128171-12500 SILENCER ASSY 1 1
3 2 128171-12540 ELEMENT 1 1
4 1 128270-12500 SILENCER ASSY 1 1 1 1
6 2 128270-12540 ELEMENT 1 1 1 1
7 1 128270-12700 PIPE, AIR INTAKE 1 1
8 1 128370-12730 MANIFOLD ASSY,INTAKE 1 1
9 2 124770-11770 JOINT, PIPE PT1/8 1 1
1" 1 22117-060000 WASHER, 6 2 2 3 3 3 3
12 1 26013-060102 BOLT, SPRING M6X 10 2 2
13 1 26013-060142 BOLT, M6X 14 3 3 3 3
14 1 26106-080182 BOLT, M8X 18 PLATED 2 2
15 1 26217-080552 STUD M 8X 55 PLATED 2 2
16 1 26366-080002 NUT, M8 2 2
17 1 120220-13010 PIPE, 1-1/2X800 1 1 1 1 1 1
18 1 128170-13200 GASKET 1 1
18-1 1 128170-13201 GASKET, EXH. PIPE 1 1 N
(A=E00375) (B=E00375)
19 1 128370-13200 GASKET 1 1 1
1941 1 128370-13201 GASKET 1 1 17 N
(C=E00279) (E=E00190) (F=+1991.02)
20 1 128170-13600 STUD, M8X31 2 2
21 1 128270-13610 ELBOW 1 1
22 1 128370-13610 ELBOW 1 1 1
23 1 128270-13650 STUD 1 1
24 1 26203-080406 BOLT, M8X 40 PLATED 2 2 2
25 1 26203-080606 BOLT, M8X 60 PLATED 2 2
26 1 26713-080002 NUT, M8 3 3
27 1 129100-77500 HEATER, AIR 11V 1 1
28 1 128296-77510 SPACER 1 1
29 1 128296-77520 SPACER 1 1
30 1 26450-060142 BOLT, M6X 14 3 3
31 1 26450-080302 BOLT, M8X 30 4 4
32 1 128296-77540 WIRE, LEAD 1 1 W
(C=E00515) (E=E00270)
33 1 43100-552890 SILENCER, BK-40 1 1 1 1
34 1 124000-13201 GASKET, SILENCER 1
35 1 128270-13610 ELBOW 1
36 1 128270-13650 STUD 2
37 1 22217-080000 WASHER, SPRING 8 4
38 1 26213-080222 STUD, M8X 22 2
39 1 26713-080002 NUT, M8 4
40 1 23446-040000 GASKET 40 1
41 1 26203-120452 BOLT, M12X 45 PLATED 4
42 1 26703-120002 NUT, M12 4
43 1 43100-500880 SILENCER 1
44 1 23446-040000 GASKET 40 1
45 1 26203-120452 BOLT, M12X 45 PLATED 4
46 1 26703-120002 NUT, M12 4
47 1 43310-551080 FLANGE 2
48 1 43720-500110 PIPE, FLEXIBLE 1
49 1 128272-13800 FLANGE 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.13

. (A)=1GMY-C (D)=2GMYE-EC
Fig.13. SUC./EXH. MANIFOLD (B)=1GMY.EC (E)=3GMFY.E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)

No. Lev. Parts No. Description Qty |

1GMY-C (A) (B) (C) (D) (E) (F)
1GHY-EC 50 1 23211-040049  FLANGE, 5K 40 1
51 1 23446-040000 GASKET 40 1
52 1 26203-120452 BOLT, M12X 45 PLATED 4
53 1 26703-120002 NUT, M12 4
54 1 129052-77921 RELAY, GLOW 1 w
(C=EXXXXX)
55 1 129271-77921 HARNESS,WIRE(HEATER 1
(C=EXXXXX)
56 1 29622-250001 BAND, RF250 2
(C=EXXXXX)
2GMYE-EC
2GMFY (E)-E
3GMFY-E
3GMFYE-E (HE)
33
rFvay
OPTIONAL
Remarks Yes No Yes No
(1)From to 2012.7. N:Old -5 New, Q:0ld %= New, R:0ld £ New, S:0ld *;5 New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.14. MIXING ELBOW(OPTIONAL)

. 1 4 SEYVIINK (ATV3Y)
Fig. MIXTNG ELBOW (OPT10NAL)

REFER TO Fig.27

V \ Q °
BhO—5 Q N

F.W.coOLER 7 o

0CF10-M26702 Fig.14

REFER TO Fig.27

REFER TO
Fig.55

REFER_TO
Fig.27

BRO—3
F.W.COOLER

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 128370-13201 GASKET 1 1 1
2 1 128370-13530 ELBOW 1 1 1
3 1 22217-080000 WASHER, SPRING 8 4 4 4
4 1 26203-080202 BOLT, M8X 20 PLATED 4 4 4
5 1 128370-13201 GASKET 1 1 1
6 1 124070-13520 ELBOW 1 1 1
7 2 124070-13300 ELBOW, PT3/8 1 1 1
9 2 27233-250000 PLUG, 25 1 1 1
10 1 104214-13580 JOINT 1 1 1
11 1 128370-13610 ELBOW 1 1 1
12 1 128690-49250 PIPE, WATER 1 1 1
13 1 23000-025000 CLAMP, 25 2 2 2
14 1 26203-080402 BOLT, M8X 40 PLATED 2 2 2
15 1 26203-080602 BOLT, M8X 60 PLATED 2 2 2
16 1 128370-13201 GASKET 1 1
(E=E/#00368) (F=E/#00127)
17 1 128396-13520 ELBOW 1 1
(E=E/#00368) (F=E/#00127)
19 2 121575-49300 JOINT, PIPE 1 1
(E=E/#00368) (F=E/#00127)
20 2 27233-250000 PLUG, 25 1 1
(E=E/#00368) (F=E/#00127)
21 1 104214-13580 JOINT 1 17 W
(E=E/#00368) (F=E/#00127)
22 1 128370-13610 ELBOW 1 17 W
(E=E/#00368) (F=E/#00127)
23 1 124770-49040 PIPE, WATER 2 2 W
(E=E/#00368) (F=E/#00127)
24 1 128396-49220 PIPE, WATER 1 17 W
(E=E/#00368) (F=E/#00127)
25 1 128396-49250 RETAINER 1 1
(E=E/#00368) (F=E/#00127)
26 1 22117-120000 WASHER, 12 1 1
(E=E/#00368) (F=E/#00127)
27 1 22217-120000 WASHER, SPRING 12 1 17 W
(E=E/#00368) (F=E/#00127)
28 1 23000-025000 CLAMP, 25 4 4 W
(E=E/#00368) (F=E/#00127)
29 1 26116-120202 BOLT, M12X 20 PLATED 1 1 W
(E=E/#00368) (F=E/#00127)
30 1 26203-080402 BOLT, M8X 40 PLATED 2 2 W
(E=E/#00368) (F=E/#00127)
31 1 26203-080602 BOLT, M8X 60 PLATED 1 17 W
(E=E/#00368) (F=E/#00127)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.15

H A)=1GMY-C D)=2GMYE-EC
Fig.15. CAMSHAFT & CRANKSHAFT o (Oacuve
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
. 1 j][_\f\/‘b 7 |\ &05\/09_‘7 V. I\ No. Lev. Parts No. Description &) @) (C)Qt{D) € ) |
Fig. CAMSHAFT & CRANKSHAFT 1 1 128170-14011  CAMSHAFT 11
2 1 128270-14010 CAMSHAFT 1
2A 1 128272-14010 CAMSHAFT 1
3 1 728370-14580 CAMSHAFT ASSY 1 1
13 5 1 124060-14090 CAM, FUEL 1 1
11 Kn‘—]\? 6 1 124000-14090 CAM, FUEL 1 1
7 1 121575-14090 CAM, FUEL 1 1
15 g_]] 8 1 128170-14100 GEAR, CAMSHAFT 1 1
1 9 1 129350-14100 GEAR, CAMSHAFT 1 1 1 1
10 1 128170-14150 NUT, CAM 1 1 1 1 1 1
11 1 105430-14200 TAPPET 2 2
12 1 104200-14200 TAPPET 4 4 6 6
13 1 105225-14400 ROD, PUSH 2 2
40 ®\ 14 1 121450-14400 ROD, PUSH 4 4 6 6
% 27 15 1 22512-050340 KEY, 5X 34 1 1
@ 30 16 1 22512-070300 KEY, 7X 30 1 1 1 1
38 17 1 24101-060054 BEARING, BALL 6005 1 1
39 36 J 18 1 24101-062054 BEARING, BALL 6205 1 1 1 1
19 1 26587-080122 SCREW, M8X12 1 1 1 1 1 1
1aMY 14““ u_]4 20 1 728171-21700 CRANKSHAFT ASSY 1 1
g—— 21 1 724000-21701 CRANKSHAFT ASSY 1 1
% 22 1 721085-21701 CRANKSHAFT ASSY 1 1
> /\\j 24 2 22312-080160 PIN, PARALLEL M8X16 1 1 1 1 1 1
24-1 2 129100-01580 PIN, PARALLEL 8X16 1 1 1 1 1 1 R
(A=E/#01137) (B=E/#01140) (C=E/#00892) (D=E/#00223) (E=E/#00406) (F=E/#00133)
25 2 22512-070120 KEY, 7X 12 2 2
26 2 22512-070180 KEY, 7X 18 2 2 2 2
27 1 128170-21200 GEAR, CRANKSHAFT 1 1
28 1 129350-21200 GEAR, CRANKSHAFT 1 1 1 1
29 1 128170-21250 WASHER, THRUST 1 1
30 1 121574-21500 BOLT, FLYWHEEL 10 45 5 5 5 5 5 5
31 1 121450-21540 NUT, CRANKSHAFT GEAR 1 1
32 1 121450-21541 NUT, CRANKSHAFT GEAR 1 1 1 1
33 1 128176-21590 FLYWHEEL ASSY 1 1 1 1 1 1
35 2 129350-21600 GEAR, RING 1 1 1 1 1 1
36 1 128176-21650 V-PULLEY 1 1
37 1 128670-21650 V-PULLEY 1 1 1 1
38 1 128176-21660 JOINT 1 1
38-1 1 128176-21661 JOINT 1 1 N
(A=E/#00503) (B=E/#00503)
39 1 26106-080302 BOLT, M8X 30 PLATED 4 4
40 1 26776-180002 NUT, LOCK M18 1 1 1 1 1 1
41 1 124070-14760 PIN 1
42 1 26450-050102 BOLT, M5X 10 1
40 37
Remarks Yes No Yes No
(1)OPTIONAL FOR 1GMY-C N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.16

Fig.16. PISTON & CONNECTING ROD o (O)=zomveto
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
= . — . No.  Lev. Parts No. Description Qty |

1 R EAN&ARDT470YNR P A)_(B) ©) © € ()
Fig. W PISTON & CONNECTING ROD 1 1 128176-22090  PISTON ASSY 11 2
3 2 728176-22500  RING SET, PISTON 11 2

5 1 128296-22090  PISTON ASSY 2 3 3

7 2 728296-22500  RING SET, PISTON 2 3 3

9 1 105225-22300  PIN, PISTON 11 2 2 3 3

10 1 105225-22400  CIRCLIP 2 2 4 4 68 6

3 | 11 1 728171-23100  ROD ASSY, CONNECTING 11 2 2 3 3

7 13 2 105225-23200  BOLT, CONNECTING ROD 2 2 4 4 6 6

14 2 705311-23600  BEARING, CRANK PIN 1. 1 2 2 3 3

1 16 1 105311-23380  METALASSY, 0.25 1 1 2 2 3 3

5 18 1 105225-23180  BEARING, PISTON PIN 11 2 2 3 3

REPAIR PART

1 o]
{14 Q \ )

Remarks
(1)UNDER-SIZED(U.S.=0.25)PART.

(2)REPAIR PART. N:OId%‘TSNeW, Q:0ld €25 New, R:0ld €25 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.17. LUB. OIL SYSTEM(1GMY)

0CF10-M26702

Fig.17

Remarks
(1)Non-branded filter(without Yanmar logo)
(2)Branded filter(with Yanmar logo).

It is interchangeable with non-branded filter.(Interchangeability : R)

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 728170-32100 PUMP ASSY, OIL 1 1
2 2 728170-32500 ROTOR ASSY 1 1
4 2 128170-32200 GEAR, OIL PUMP 1 1
5 2 22117-120000 WASHER, 12 1 1
6 2 22351-040008 PIN, SPRING 4.0X 8 2 2
7 2 22522-030100 KEY, WOODRUFF 3X10 1 1
8 2  26450-060182 BOLT, M6X 18 3 3
9 2  26776-120002 NUT, LOCK M12 1 1
10 1 128170-32030 GASKET 1 1
11 1 128176-34800 DIPSTICK, OIL 1 1
12 1 105430-01690 PLUG 1 1
13 1 105430-35010 SCREEN 1 1
14 1 124450-35100 FILTER, OIL 1 1
14-1 1 119660-35150 FILTER, LUB. OIL 1 1 N
(A=E/#00375) (B=E/#00375)
14-2 1 119305-35151 FILTER ASSY, D68XL65 1 1 R
(A=EXXXXX) (B=EXXXXX)
16 2 124450-35110 O-RING 1 1 Y4
(A=E/#00375) (B=E/#00375)
17 1 728170-35800 BRACKET ASSY 1 1
19 2 105225-35290 BOLT 1 1
20 2 124060-01050 PLUG, PT1/8 2 2
21 1 26106-080352 BOLT, M8X 35 PLATED 2 2
22 1 43400-500570 SEAL WASHER 248 1 1
2241 1 22190-240002 WASHER, SEAL 24 1 1 N
(A=E/#00753) (B=E/#00753)
23 1 105225-35300 VALVE ASSY, CONTROL 1 1
25 1 105582-34100 SIGNAL 1 1
26 1 128170-39010 PIPE, OIL 1 1
28 1 128170-39020 PIPE ASSY, OIL 1 1
30 1 103854-39140 BOLT, PIPE JOINT 4 4
31 1 105582-39140 RETAINER 1 1
32 1 128170-39200 PIPE, OIL 1 1
34 1 124060-39451 SWITCH, 0.2KG 1 1
34-1 1 124060-39452 SWITCH, 0.2KG 1 1 N
(A=E/#01220) (B=E/#01218)
35 1 101147-59810 BOLT, PIPE JOINT M8 2 2
36 1 23414-080000 GASKET, 8X1.0 4 4
37 1 23414-120000 GASKET, 12X1.0 8 8
38 1 103854-39140 BOLT, PIPE JOINT 2 2
39 1 104214-39660 BAND 1 1
40 1 128176-39670 BRACKET, PUMP 1 1
41 1 105582-39700 PUMP ASSY 1 1
42 1 124223-39750 COCK 1 1
44 1 26106-060102 BOLT, M6X 10 PLATED 2 2
45 1 128176-39750 PIPE ASSY, OIL 1 1
47 1 128176-39770 RETAINER, D8 1 1
48 1 128176-39780 PIPE ASSY, OIL 1 1
50 1 23297-080081 CLAMP, A8X 8 1 1
51 1 23414-120016 GASKET, 12X1.0 4 4
52 1 23414-140018 GASKET, 14X1.0 3 3
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.17

Fig.17. LUB. OIL SYSTEM(1GMY) weiae orzoue£C
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
53 1 23831-080000 UNION, 8 1 1
54 1 23857-080000 BOLT, JOINT 8 1 1
55 1 119305-35170 FILTER ASSY, D68XL65 1 1

Remarks
(1)Non-branded filter(without Yanmar logo)
(2)Branded filter(with Yanmar logo).

Yes

It is interchangeable with non-branded filter.(Interchangeability : R) N:Old 555 New, O:Old%New, R:0ld €5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.18. LUB. OIL SYSTEM(2/3GM(F)Y)

_ 1 BRHY 2T (2/3GM (F) Y)
Fig. LUB.OIL SYSTEM (2/3GM (F) Y)

REFER 7O Fig.7.8

13
27—
,?. a0

0CF10-M26702 Fig.18
(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)

Remarks
(1)YX-6

No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 121450-32021 GASKET, PUMP 1 1 1 1
2 1 121575-32090 PUMP ASSY, OIL 1 1 1 1
4 1 26013-060222 BOLT, M6X 22 3 3 3 3
5 1 128275-34800 DIPSTICK, OIL 1 1
6 1 128370-34800 DIPSTICK, OIL 1 1
7 1 121575-34830 BRACKET 1 1
8 1 124160-34844 GASKET 1 1
8-1 1 124160-34845 GASKET 1 1 N
(E=E/#00190) (F=*1991.02)
9 1  26106-080252 BOLT, M8X 25 PLATED 2 2
10 1 124450-35070 NUT, PF1/4 1 1 1 1
1" 1 124732-35090 PIPE ASSY, OIL INLET 1 1 1 1
13 1 121150-35100 BRACKET 1 1 1 1
14 1 124085-35111 FILTER, OIL 1 1 1 1
14A 2 124450-35110 O-RING 1 1 1 1
15 1 124085-35300 VALVE ASSY, CONTROL 1 1 1 1
17 1 124085-35350 NUT, M20 1 1 1 1
18 1 124160-39140 BOLT, PIPE JOINT M10 1 1 1 1
19 1 128270-39200 PIPE, OIL 1 1
21 1 128370-39200 PIPE, OIL 1 1
24 1 124450-39240 RETAINER, PIPE 1 1 1 1
25 1 124060-39451 SWITCH, 0.2KG 1 1 1 1
25-1 1 124060-39452 SWITCH, 0.2KG 1 1 1 1 N
(C=E/#00982) (D=*1999.12) (E=E/#00457) (F=*1999.12)
26 1 124550-59820 BOLT, PIPE JOINT M8 1 1 3 3
27 1 23414-080000 GASKET, 8X1.0 2 2 6 6
28 1 23414-100000 GASKET, 10X1.0 2 2 2 2
29 1 103854-39140 BOLT, PIPE JOINT 2 2 2 2
30 1 104214-39660 BAND 1 1 1 1
31 1 128176-39670 BRACKET, PUMP 1 1 1 1
32 1 105582-39700 PUMP ASSY 1 1 1 1
33 1 124223-39750 COCK 1 1 1 1
36 1 128296-39750 PIPE ASSY, OIL 1 1 1 1
38 1 128176-39770 RETAINER, D8 1 1 1 1
39 1 128176-39780 PIPE ASSY, OIL 1 1 1 1
41 1 128396-39780 PIPE ASSY, OIL 1 1
43 1 23297-080081 CLAMP, A8X 8 1 1 1 1
44 1 23414-120016 GASKET, 12X1.0 4 4 4 4
45 1 23414-140018 GASKET, 14X1.0 3 3 3 3
46 1 23831-080000 UNION, 8 1 1 1 1
47 1 23857-080000 BOLT, JOINT 8 1 1 1 1
48 1 23857-080000 BOLT, JOINT 8 1 1
49 1 26106-060102 BOLT, M6X 10 PLATED 2 2
50 1 26116-120162 BOLT, M12X 16 PLATED 1 1 1 1
51 1 23414-140018 GASKET, 14X1.0 5 5
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE

Fig.19. BILGE PUMP(OPTIONAL,PREVIOUS)

|P/O NEWS No:YOOF2672-2
PUBL [SHED:2004/7

E-HFvEIT

T=TWNPyErT
CABLE ASSY

A

MOTOR’ ASSY
KTy T
PUME KIT |3 R
f\\ ~
ANL—F -
STRAINER

NFa

TLARAYvFPvEYTY
VACUUM SWITCH ASSY

0CF10-M26702 Fig.19

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)

IS

RY—FAVI I vF
BATTERY STARTING SWITCH

"] NFEITLRAIYF
N_VACUUM SWITCH

RTPyEIT)
PUMP ASSY

Remarks

(1)UP TO 1992.08

CHANGE OVER THE MAKER FROM
HITACHI TO SAWAFUJI
(M)MISPRINT:REFER TO THE NEXT ITEM.

No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 977782-00122 PUMP(12V), BILGE 1 1 1 1 1
2 2 XBP2901200 MOTOR ASSY. 1 1 1 1 1
21 2  XBP1902200 MOTER ASSY 1 1 1 1 1
3 2  XBP1901300 PUMP SET 1 1 1 1 1
4 2  XBP1902400 VACUUM SWITCH ASSY 1 1 1 1 1
5 2  XBP1905500 CABLE ASSY. 1 1 1 1 1
6 2 XBP1902810 STRAINER 1 1 1 1 1
7 2 XBP1901820 OUTLET 1 1 1 1 1
8 2 XBP1901830 HOSE 1 1 1 1 1
9 2  XBP1901910 SPACER 1 1 1 1 1
10 2  XBP1901920 CLAMP 1 1 1 1 1
1" 2  XBP1901950 SCREW SET 1 1 1 1 1
12 2 947859-20010 IMPELLER 1 1 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.20

Fig.20. BILGE PUMP(STD,OPTIONAL,PREVIOUS) AR [y
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
' 2 I:')If/'FIi"/?’ ( S -I— D ' 17\\/ 3 V. , Eﬁg) No. Lev. Parts No. Description &) @) (C)QQZD) € ) |
Fig. BILGE PUMP (STD, OPTIONAL, PREVIOUS) 1 1 977781-00121  PUMP (12V).BILGE 11 1 11
£-4ASSY 2 2 977781-00123  MOTOR ASSY(BILG PUMP 1 1 1 1 1
MOTOR ASSY 3 2 977781-00125 CONTROLLER 1 1 1 1 1
4 2 X17910000XX STRAINER 1 1 1 1 1
5 2 X179100100X PIPE ASSY 1 1 1 1 1
6 2  X0044021509 HOSE A 1 1 1 1 1
7 2  X0044021500 PIPE(B) 1 1 1 1 1
8 2 X199903800X SCREW KIT 1 1 1 1 1
9 2  X418500100X IMPELLER KIT 1 1 1 1 1
Remarks Yes No Yes No
(1)UP TO NOV.1993. N:Old ‘T>TNew, (J:OIdT>‘_S New, R:OId‘T>_S New, S:Old <ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.21. BILGE PUMP(STD,OPTIONAL)

D EMIRYT (STD, 1793Y)
Fig. BILGE PUMP (STD, OPTIONAL)

E-HASSY

0CF10-M26702 Fig.21

Remarks
(1)FROM DEC.1993.

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 977780-01210 PUMP(12V).BILGE 1 1 1 1 1 1 1
2 2 977780-01230 MOTOR ASSY(BILG PUMP 1 1 1 1 1 1
3 2 977780-01250 CONTROLLER 1 1 1 1 1 1
4 3 X8636008003 FUSE 1 1 1 1 1 1
5 2 X179100021X STRAINER 1 1 1 1 1 1
6 2 X179100100X PIPE ASSY 1 1 1 1 1 1
7 2  X0044021509 HOSE A 1 1 1 1 1 1
8 2 X199903800X SCREW KIT 1 1 1 1 1 1
9 2 977780-03000 INPELLER 1 1 1 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.22. BILGE PUMP(DX,OPTIONAL,PREVIOUS)

2 ELIRYT (DX, £7>a%, [BE)
Fig. BILGE PUMP (DX, OPTIONAL, PREVIOUS)

E—-48ASSY
MOTOR ASSY

ot i O
ouT LET

o

0CF10-M26702 Fig.22

Remarks
(1)UP TO NOV.1993.

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 977781-00120 PUMP (12V).BILGE 1 1 1 1 1 1
2 2 977781-00123 MOTOR ASSY(BILG PUMP 1 1 1 1 1
3 2 977781-00124 CONTROLLER 1 1 1 1 1
4 2 X17910001XX STRAINER 1 1 1 1 1
5 2 X179100100X PIPE ASSY 1 1 1 1 1
6 2 X0044021509 HOSE A 1 1 1 1 1
7 2  X0044021500 PIPE(B) 1 1 1 1 1
8 2 X199903800X SCREW KIT 1 1 1 1 1
9 2  X418500100X IMPELLER KIT 1 1 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.23. BILGE PUMP(DX,OPTIONAL)

.93 LRy (
Fig. BILGE PUMP

DX, #7¥3v)
(DX. AL

[ 3

at i 0
OUT LET

0CF10-M26702 Fig.23

Remarks
(1)FROM DEC.1993.

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)

1 1 977780-01200 PUMP(12V).BILGE 1 1 1 1 1 1

2 2 977780-01230 MOTOR ASSY(BILG PUMP 1 1 1 1 1 1

3 2 977780-01240 CONTROLLER 1 1 1 1 1 1

4 3 X8636008003 FUSE 1 1 1 1 1 1

5 2 X179100011X STRAINER 1 1 1 1 1 1

6 2 X179100100X PIPE ASSY 1 1 1 1 1 1

7 2  X0044021509 HOSE A 1 1 1 1 1 1

8 2 X199903800X SCREW KIT 1 1 1 1 1 1

9 2 977780-03000 INPELLER 1 1 1 1 1 1

N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.24. COOLING PUMP(SEA WATER)(1GMY)

D 4 BEKRYT (8K 1GMY)
Fig. COOLING SEA WATER PUMP (1GMY)

REFER TO Fig.6

REFER TO Fig.

0CF10-M26702 Fig.24

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)

Remarks
(1)For No.1(Not used for No.1-1)

No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 128176-42000 PUMP ASSY, WATER 1 1
1-1 1 128170-42200 PUMP ASSY, WATER 1 1 N
(A=E00741) (B=E00741)
3 2 128170-42050 CAM 1 1
4 2  128170-42060 SHAFT, IMPELLER 1 1
5 2  128170-42070 IMPELLER 1 1
5-1 2 128176-42070 IMPELLER 1 1 R
(A=E00963) (B=E00969)
5-2 2  128176-42071 IMPELLER, C.WATER 1 1 N
(A=E01157) (B=E01151)
5-3 2 128176-42080 IMPELLER KIT 1 1 N
(A=*2016.12.) (B=*2016.12.)
5-4 2 128176-42090 IMPELLER KIT 1 1 N
(A=*2018.09.) (B="2018.09.)
5-4A 3 128176-42080 IMPELLER KIT 1 1
(A=*2018.09.) (B=*2018.09.)
5-4C 3 128170-42090 GASKET, END COVER 1 1
(A=+2018.09.) (B=*2018.09.)
6 2 128170-42080 COVER 1 1
7 2 128170-42090 GASKET 1 1 z
8 2 128170-42110 SEAL, TC8227 1 1
9 2 128170-42120 SEAL, TC8187 1 1
10 2 22242-000100 RING, 10 1 1
1" 2  22252-000260 RING, 26 1 1
12 2 24101-060004 BEARING, BALL 6000 2 2
13 2  26554-040062 SCREW, M4X 6 1 1
14 2  26113-040082 BOLT, M4X 8 3 3
15 1 24321-000350 O-RING, 1AG35.0 1 1
16 1  26106-060182 BOLT, M6X 18 PLATED 3 3
17 1 128170-49010 PIPE, WATER 1 1
18 1 128170-49050 PIPE, WATER 1 1
19 1 23000-022000 CLAMP, 22 4 4
20 1 128170-49150 COVER, THERMOSTAT 1 1
21 1 104211-49160 GASKET 1 1
22 1 105582-49200 THERMOSTAT 1 1
23 1 128275-91340 SWITCH, 65 1 1
24 1 23876-030000 PLUG, R0O3 1 1
25 1 26106-060202 BOLT, M6X 20 PLATED 2 2
26 1 104211-49080 PIPE, 13/20X2M 1 1
27 1 22724-800380 SCREW, 8.0X38 4 4
28 1 23000-022000 CLAMP, 22 3 3
29 1 43662-010030 COCKASSY, KINGSTON 1 1
30 1 43666-020951 COVER, STRAINER 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.25. COOLING SEA WATER PUMP(2/3GMFY)

1
9

A

13 19

(A)=1GMY-C
(B)=1GMY-EC
(C)=2GMFY(E)-E

0CF10-M26702
(D)=2GMYE-EC
(E)=3GMFY-E
(F)=3GMFYE-E(HE)

Fig.25

Remarks
(1)Optional parts.

No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 121575-42000 PUMP ASSY, WATER 1 1 1
3 2 721575-42500 SHAFT ASSY 1 1 1
4 3 26347-080002 NUT, M8 1 1 1
5 3 124070-42420 WASHER 2 2 2
6 2 124223-42040 KEY 1 1 1
7 2 124223-42070 PIECE 1 1 1
8 2 124223-42080 SEAL, TC13X28X7 1 1 1
9 2 124223-42091 IMPELLER 1 1 1
10 2 124323-42100 CAM, IMPELLER 1 1 1
11 2 124223-42110 GASKET, WATER PUMP 1 1 1
12 2 121575-42120 COVER, BEARING 1 1 1
13 2  121575-42150 COVER 1 1 1
14 2 124070-42400 V-PULLEY 1 1 1
15 2 121575-49300 JOINT, PIPE 2 2 2
16 2 22242-000150 RING, 15 1 1 1
17 2 22252-000350 RING, 35 1 1 1
18 2  24107-062024 BEARING, BALL 6202272 2 2 2
19 2  26554-040082 SCREW, M4X 8 6 6 6
20 2 26554-040102 SCREW, M4X10 1 1 1
21 2 128270-42150 BRACKET, PUMP 1 1 1
22 1 104511-78780 V-BELT, M/19 1 1 1
23 1 26106-080122 BOLT, M8X 12 PLATED 2 2 2
24 1 128690-49010 PIPE, WATER 1 1 1
25 1 23000-025000 CLAMP, 25 2 2 2
26 1 121575-49310 RETAINER, PIPE 1 1 1
27 1 128290-49510 PIPE, WATER 1 1 1
28 1 128695-49520 PIPE, WATER 1 1 1
29 1 128695-49530 PIPE, WATER 1 1 1
30 1 22137-060000 WASHER, 6 1 1 1
31 1 23000-025000 CLAMP, 25 2 2 2
32 1 23000-041000 CLAMP, 41 6 6 6
33 1 124101-49530 COVER, THERMOSTAT 1 1 1
34 1 124736-49540 GASKET 1 1 1
35 1 121750-49800 THERMOSTAT 1 1 1
36 1 127610-91350 SWITCH, 95 1 1 1
37 1 26106-080302 BOLT, M8X 30 PLATED 1 1 1
38 1 26106-080652 BOLT, M8X 65 PLATED 1 1 1
39 1 124770-49040 PIPE, WATER 1 1 1
40 1 124223-49050 PIPE, WATER 1 1 1
41 1 23000-025000 CLAMP, 25 2 2 2
42 1 124223-49050 PIPE, WATER 1 1 1
43 1 22724-800380 SCREW, 8.0X38 4 4 4
44 1 23000-025000 CLAMP, 25 2 2 2
45 1 43662-015020 COCK 1 1 1
46 1 43666-020951 COVER, STRAINER 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.26. COOLING SEA WATER PUMP(2GMYE-EC)

0CF10-M26702 Fig.26

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 128270-42000 PUMP ASSY, WATER 1
3 2 104211-42050 CAM 1
4 2 124070-42060 SHAFT, IMPELLER 1
5 2 104211-42070 IMPELLER 1
6 2 104211-42080 COVER 1
7 2  104211-42090 GASKET 1
8 2 104211-42100 SEAL, TC10X25X7 1
9 2 104211-42110 PLATE 1
10 2 104211-42120 COVER, BEARING 1
11 2 104211-42130 PIECE, DISTANCE 1
12 2 124070-42400 V-PULLEY 1
13 2 124070-42410 COLLAR 1
14 2 124070-42420 WASHER 1
15 2 128270-49300 ELBOW, 1/4 2
16 2  22252-000300 RING, 30 1
17 2 24107-062004 BEARING, BALL 620027 2
18 2 26347-080002 NUT, M8 1
19 2 26554-040062 SCREW, M4X 6 1
20 2 26554-040082 SCREW, M4X 8 6
21 2 128270-42150 BRACKET, PUMP 1
22 1 104511-78780 V-BELT, M/19 1
23 1 26106-080122 BOLT, M8X 12 PLATED 2
24 1 121450-44410 GASKET 1
25 1 128276-49100 BRACKET, THERMOSTAT 1
26 1 128170-49150 COVER, THERMOSTAT 1
27 1 104211-49160 GASKET 1
28 1 105582-49200 THERMOSTAT 1
29 1 128275-91340 SWITCH, 65 1
30 1 22217-080000 WASHER, SPRING 8 4
31 1 26106-060182 BOLT, M6X 18 PLATED 2
32 1 26116-080602 BOLT, M8X 60 PLATED 4
33 1 128270-49010 PIPE, WATER 1
34 1 128270-49050 PIPE, WATER 1
35 1 23000-022000 CLAMP, 22 4
36 1 104211-49080 PIPE, 13/20X2M 1
37 1 22724-800380 SCREW, 8.0X38 4
38 1 23000-022000 CLAMP, 22 2
39 1 43662-010030 COCK ASSY, SEA WATER 1
40 1 43666-020951 COVER, STRAINER 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.27. COOLING FRESH WATER PUMP(2/3GMFY)

Fig.27 BRHARYT (EXK, 2/3GMFY)

COOLING FRESH WATER PUMP (2/3GMFY)

69

0CF10-M26702 Fig.27

2GMFY

BHUNo.
23inc.

3. BHUNO. 26h568R8BET,
6 ~ 58
1

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 128695-42010 PUMP ASSY, WATER 1 1 1
2 2 121000-42051 GASKET, WATER PUMP 1 1 1
3 2 121000-42100 PUMP ASSY, WATER 1 1 1
5 3 129350-42200 IMPELLER 1 1 1
6 3 121450-42240 BEARING, SHAFT 1 1 1
7 3 121450-42260 FLANGE, V-PULLEY 1 1 1
8 3  121450-42310 SEAL, MECHANICAL 1 1 1
9 3 23876-030000 PLUG, R0O3 1 1 1
10 2  728695-43500 BRACKET ASSY 1 1 1
12 3 23876-020000 PLUG, R02 1 1 1
13 3 23876-030000 PLUG, R0O3 1 1 1
14 3 26106-060322 BOLT, M6X 32 PLATED 1 1 1
15 1 128695-42350 V-PULLEY 1 1 1
16 1 121450-44410 GASKET 1 1 1
17 1 22217-060000 WASHER, SPRING 6 4 4 4
18 1 26106-060102 BOLT, M6X 10 PLATED 4 4 4
19 1 26106-080902 BOLT, M8X 90 PLATED 3 3 3
20 1 26106-081102 BOLT, M8X110 PLATED 1 1 1
21 1 121450-13250 GASKET 1 1
21-1 1 121450-13251 GASKET, MANIFOLD 1 17 N
(E=E/#00190) (F=E/#00190)
22 1 128290-13250 GASKET 1
22-1 1 128290-13251 GASKET 1 N
(C=E/#00279)
23 1 728290-44501 COOLER ASSY, WATER 1
2341 1 128290-44900 COOLER ASSY, WATER 1 N
(C=E/#00262)
24 1 728390-44500 COOLER ASSY, WATER 1 1
24-1 1 128390-44900 COOLER ASSY, WATER 1 1 N
(E=E/#00182) (F=*1990.10)
25 2 128290-44011 BODY, COOLER 1
26 2 128390-44010 BODY, TANK 1 1
27 2  121450-11680 GASKET 1
27-1 2  121450-11681 GASKET 1 N
(C=E/#00279)
28 2 128290-44050 COVER 1
29 2 128695-44050 COVER, COOLER 1 1
30 2 728690-44710 COVER ASSY 1 1 1
32 3 128690-49310 ELBOW 1 1 1
33 3 23414-050000 GASKET, 5X1.0 1 1 1
34 3 24311-000160 O-RING, 1AP16.0 1 1 1
35 3 26554-050102 SCREW, M5X10 1 1 1
36 2 128695-44070 GASKET 2 2 2
37 2 128695-44090 COCK 1 1 1
37-1 2 129670-49290 COCKASSY, R1/8 1 1 1 N
(C=E/#00966) (E=E/#00447) (F=*1999.03)
38 2 123682-44190 FILLER ASSY 1 1 1
39 3 123682-44210 CAP, RADIATOR 1 1 1
40 3 123682-44220 CHAIN 1 1 1
41 2  123682-44200 GASKET 1 1 1
41-1 2  123682-44201 GASKET 1 1 1 N
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.27. COOLING FRESH WATER PUMP(2/3GMFY)

, 27 ARKR>T GEK, 2/3GMFY)
Fig. COOLING FRESH WATER PUMP (2/3GMFY)

69

REFER TO
Fig.9

2GMFY

0CF10-M26702 Fig.27

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty
(A) B) (C) D) (E) (F)
(C=E/#00279) (E=E/#00190) (F=+1991.02)
42 2 128290-44400 PIPE, WATER 1
44 2 128390-44401 PIPE ASSY, COOLING 1 1
46 2 124790-44470 PIN 2 2 2
47 2 128290-44481 COVER 1
48 2 128390-44480 COVER, TANK 1 1
49 2 128390-44490 GASKET 1 1
49-1 2 128390-44491 GASKET 1 1 N
(E=E/#00190) (F=*1991.02)
50 2 120130-49350 COCK, 1/4 1 1 1
50-1 2 119620-49290 COCKASSY, 1/4 1 1 1 N
(C=E/#00968) (E=*1999.04) (F=E/#00448)
51 2 26216-060182 STUD, M6X 18 1 1 1
52 2 26366-060002 NUT, M6 1 1 1
53 2 124160-49480 JOINT, PIPE 2 2 2
54 2 24311-000700 O-RING, 1AP70.0 2 2 2
55 2  26106-060142 BOLT, M6X 14 PLATED 4 4 4
56 2 26106-060182 BOLT, M6X 18 PLATED 7 7 7
57 2 26106-080202 BOLT, M8X 20 PLATED 3 4 4
58 2  26106-080352 BOLT, M8X 35 PLATED 1
59 1 128396-49210 PIPE, WATER 1 1
60 1 23000-025000 CLAMP, 25 2 2
61 1 124722-59050 CLAMP, HOSE 9 1 1 1 Z
(C=E/#00410) (E=E/#00247) (F=*1992.06)
62 1 124460-77680 RETAINER 1 1 1
62-1 1 124460-77680 RETAINER 2 2 2 K
(C=E/#00410) (E=E/#00247) (F=*1992.06)
63 1 23061-070300 PIPE, 7X 300 2 2 2
64 1 26106-080852 BOLT, M8X 85 PLATED 4
65 1 26106-080902 BOLT, M8X 90 PLATED 4 4
66 1 26216-080852 STUD, M8X 85 2
67 1 26216-080902 STUD, M8X 90 2 2
68 1 26366-080002 NUT, M8 2 2 2
69 1 720445-44200 TANK ASSY, SUB 1 1 1
71 2  120445-44540 SUPPORT 1 1 1
72 1 124790-44560 PIPE, WATER L=1000 1 1 1
73 1 23010-013000 CLAMP 13 2 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.28. COOLING SEA WATER STRAINER(OPTIONAL)

Fig.28

AHXI 15 (BK, 27232)
COOLING SEA WATER STRAINER (OPTIONAL)

D
__6

—3

0CF10-M26702 Fig.28

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 129795-48800 STRAINER 1 1 1 1
2 2 XTST25S001 BODY 1 1 1 1
3 2  XTST25S002 BOLT M 8X125 1 1 1 1
4 2  XTST25S003 PIPE, OUTER 1 1 1 1
5 2 XTST25S004 PLUG M 8 1 1 1 1
6 2  XTST25S005 PACKING 1 1 1 1
7 2 26664-080002 NUT, CAP M8 1 1 1 1
8 2  XTST25S007 COVER 1 1 1 1
9 2  XTST25S008 PACKING 2 2 2 2
10 2  XTST25S009 FILTER 1 1 1 1
11 2 24311-000060 O-RING, 1AP6.0 1 1 1 1
12 1 23072-101000 HOSE, 10X1000 1 1 1 1
13 1 23000-041000 CLAMP, 41 2 2 2 2
14 1 26116-080302 BOLT, M8X 30 PLATED 2 2 2 2
15 1 26703-080002 NUT, M8 2 2 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.29. FUEL INJECTION PUMP

Fig.zg

19

1GMF
n—@
22

R

MRESR T
FUEL INJECTION PUMP
26M (A Y @ 3GMFY
36
41
42
272415 44

»Mr97022
CYLINDER BLOCK

R

O
=1 = Q

“CYLINDER NEA‘?) 49 5]

REFER TO Fig.1,2.3
REFER TO Fig.6,7,8.9

Remarks

(1)Interchangeable by simultaneous replacement with Fig.32 No.20-2(or Fig.33 No.20-2).

0CF10-M26702 Fig.29
(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 728176-51100 PUMP ASSY, INJECTION 1 1
2 1 728270-51101 PUMP ASSY, INJECTION 1 1
3 1 728370-51101 PUMP ASSY, INJECTION 1 1
5 2 128170-51101 PLUNGER ASSY 1 1 2 2 3 3
7 2 174307-51170 RETAINER, SPRING A 1 1 2 2 3 3
8 2  174307-51181 RETAINER, SPRING B 1 1 2 2 3 3
9 2 124950-51190 SPRING, PLUNGER 1 1 2 2 3 3
10 2 724550-51520 GUIDE, PLUNGER 1 1 2 2 3 3
12 3 711100-51540 ROLLER ASSY 1 1 2 2 3 3
14 3 174100-54120 PIN, TAPPET ROLLER 1 1 2 2 3 3
15 2  103854-51251 PIN, PLUNGER 1 1 1 1 1 1
16 2 124950-51270 GASKET 1 1 2 2 3 3
17 2 128170-51300 VALVE ASSY, DELIVERY 1 1 2 3 3
17-1 2 105500-51300 VALVE ASSY, DELIVERY 2 2 3 3 N
(C=E/#00463) (E=E/#00263) (F=*1992.11
19 2 124550-51320 SPRING, DELIVERY 1 1 2 2 3 3
20 2 124550-51341 HOLDER, DELIVERY L43 1 1 2 2 3 3
21 2 124550-51350 GASKET, DELIVERY 1 1 2 2 3 3
22 2 124550-51370 O-RING 1 1 2 2 3 3
23 2 104271-51450 PIECE, GUIDE 1 1
24 2 124950-51450 PIECE, GUIDE 2 2 3 3
25 2 104271-51460 CIRCLIP 1 1
26 2  174307-51460 PIN, LOCK 1 1
27 2  121150-51460 PIN, GUIDE 1 1
28 2 128170-51500 RACK ASSY, CONTROL 1 1
29 2 124085-51500 RACK, CONTROL 1 1
30 2 121450-51500 RACK, CONTROL 1 1
33 2 124950-51510 PINION 1 1 2 2 3 3
34 2 124950-51640 PLATE ASSY, ADJUST 1 1 2 2
36 2 103854-51660 SCREW 1 1 2 2
37 2 174307-51700 SHIM SET, PLUNGER 1 1 2 2 3 3
41 2 22117-050000 WASHER, 5 1 2 2 Z
(C=EXXXXX) (E=EXXXXX) (F=EXXXXX)
42 2 22217-050000 WASHER, SPRING 5 1 2 2 Z
(C=EXXXXX) (E=EXXXXX) (F=EXXXXX)
43 2 26033-050102 SCREW, M5X10 1 1
44 2  26587-050102 SCREW, M5X10 2 2
44-1 2 26033-050102 SCREW, M5X10 2 2 N
(E=EXXXXX) (F=EXXXXX)
45 1 121520-01850 GASKET 1 1 1 1 1
45-1 1 121520-01851 GASKET 1 1 1 1 1 1 N
(A=E/#00247) (B=E/#00247) (C=E/#00189) (E=E/#00156) (F=*1991.02.)
46 1 105582-52010 PUMP ASSY, FUEL FEED 1 1
47 1 129301-52020 PUMP ASSY, FUEL FEED 1 1 1 1
471 1 128270-52010 PUMP ASSY, FUEL FEED 1 1 1 1 S
(C=E/#00552) (D=E/#00552) (E=E/#00503) (F=E/#00503)
48 1 104264-59030 JOINT, PIPE 8 1 1 1 1 1 1
49 1 105582-59150 BOLT, PIPE JOINT M8 1 1 1 1 1 1
50 1 22217-060000 WASHER, SPRING 6 2 2
51 1 23414-080000 GASKET, 8X1.0 2 2 2 2 2 2
511 1 23414-080012 GASKET, 8X1.0 2 2 N
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE

Fig.29. FUEL INJECTION PUMP

Fi g.2 9 MBEHR T

FUEL INJECTION PUMP

0CF10-M26702 Fig.29

1GMF
2°tﬁ
22
1o—£

2GM (F)

Y

3GMFY

27 2415

44

REFER TO Fig.6,7,8.9

REFER TO Fig.1,2.3

»Mr97022

Q

CYLINDER BLOCK

Ol
O

Remarks

(1)Interchangeable by simultaneous replacement with Fig.32 No.20-2(or Fig.33 No.20-2).

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
(A=E/#00375) (B=E/#00375)
52 1 26013-060162 BOLT, M6X 16 2 2 2 2
53 1 26216-060162 STUD, M6X 16 2 2
54 1 26716-060002 NUT, M6 2 2
55 1 728170-53100 FUEL INJECTOR ASSY 1 1 2 2 3 3
56 2 124770-53000 VALVE ASSY,INJECTION 1 1 2 2 3 3
58 2 128170-53080 NUT, NOZZLE 1 1 2 2 3 3
60 2 113200-53110 SPINDLE, INTER 1 1 2 2 3 3
61 2 104211-53120 SPRING, NOZZLE 1 1 2 2 3 3
62 2 113200-53120 RETAINER, SPRING 1 1 2 2 3 3
63 2 110250-53150 SHIM 1 1 2 2 3 3
66 2 103854-53180 RETAINER, SPRING 1 1 2 2 3 3
67 2 172100-53200 GASKET 1 1 2 2 3 3
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.30

H A)=1GMY-C D)=2GMYE-EC
Fig.30. FUEL STRAINER (e (Or2aMYES
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty I
Fi 9-3 0 gﬁ{iﬁig {S}%F?A INER p B B) G D) & B
1 1 124790-55601 STRAINER ASSY, FUEL 1 1 1 1 1 1
2 2 135210-51900 PLUG 1 1 1 1 1 1
3 2 110250-55610 RING, CUP RETAINING 1 1 1 1 1 1
4 2 104500-55710 ELEMENT 1 1 1 1 1 1
6 2  121370-55730 CUP, STRAINER 1 1 1 1 1 1
7 2 101720-55750 PLUG, HEXAGON M6 1 1 1 1 1 1
8 2 23414-080012 GASKET, 8X1.0 1 1 1 1 1 1
9 2 23418-060000 GASKET, 6X1.0 1 1 1 1 1 1
10 2 24341-000440 O-RING, 1AS44.0 1 1 1 1 1 1
11 1 128176-55610 BRACKET, FILTER 1 1
12 1 26013-060162 BOLT, SPRING M6X 16 2 2 2 2 2 2
22 13 1 26116-120252 BOLT, M12X 25 PLATED 2 2
14 1 124070-59060 PIPE ASSY, FUEL 1 1 1 1 1 1 1
15 2 124070-59130 PIPE, FUEL 2M 1 1 1 1 1 1 1
17 2  138603-59380 CAP NUT 1 1 1 1 1 1 1
RIE& 18 2 23010-014000 CLAMP, 14 2 2 2 2 2 2 1
SET PART| 19 2 23051-080045 PIPE 1 1 1 1 1 1 1
20 1 83213-003012 TANK (30L), FUEL 1 1 1 1 1 1 1
21 1 129795-59100 PIPE, FUEL L=4000 1 1 1 1 1 1
22 1 23000-016000 CLAMP, 16 4 4 4 4 4 4
23 1 128270-55610 BRACKET, STRAINER 1
24 1 26013-060252 BOLT, SPRING M6X 25 1
25 1 26106-080162 BOLT, M8X 16 PLATED 2
26 1 26013-060162 BOLT, SPRING M6X 16 1
18— 2GMYE-EC
REFER TO Fig.8
Remarks Yes No Yes No
(1)OPTIONAL N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.31. FUEL PIPE(1GMY)

R T (1GMY)
Fi9.31 FlﬁL PIPE (1GMY)

E'\ REFER TO ‘Fig. 30
(@ &———16
REFER TO Fig.29 -

13£ 10
\
13

Fig. @

REFER TO
Fig.29

21

0CF10-M26702 Fig.31

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 103854-59650 RETAINER 1 1
2 1 128176-59810 PIPE ASSY, INJECTION 1 1
4 1 26013-060122 BOLT, SPRING M6X 12 2 2
5 1 124450-39240 RETAINER, PIPE 1 1
6 1 125613-39950 RETAINER, 22X45.2 1 1
7 1 128176-59010 PIPE ASSY, FUEL 1 1
9 1 120130-59080 JOINT 1 1
10 1 128275-59080 PIPE ASSY, FUEL 1 1
12 1 105582-59150 BOLT, PIPE JOINT M8 1 1
13 1 104884-59170 GASKET 1 1
14 1 128176-59200 BOLT, M12 1 1
15 1 129495-59561 HOSE, FUEL L=230 1 1
16 1 101147-59810 BOLT, PIPE JOINT M8 1 1
17 1 129100-59950 VALVE ASSY, CHECK 1 1
19 1 129100-59991 JOINT, OVER FLOW 1 1
20 1 22117-080000 WASHER, 8 1 1
21 1 23000-013000 CLAMP, 13 2 2
22 1 23414-080000 GASKET, 8X1.0 2 2
22-1 1 22190-080002 WASHER, SEAL 6 2 2 N
(A=E/#01223) (B=E/#01224)
23 1 23414-080000 GASKET, 8X1.0 1 1
231 1 22190-080002 WASHER, SEAL 6 1 1 N
(A=E/#01223) (B=E/#01224)
24 1 23414-120000 GASKET, 12X1.0 2 2
24-1 1 22190-120002 WASHER, SEAL 12 2 2 N
(A=E/#01223) (B=E/#01224)
25 1 23414-120000 GASKET, 12X1.0 2 2
2541 1 22190-120002 WASHER, SEAL 12 2 2 N
(A=E/#01223) (B=E/#01224)
26 1 23414-120000 GASKET, 12X1.0 4 4
26-1 1 22190-120002 WASHER, SEAL 12 4 4 N
(A=E/#01223) (B=E/#01224)
27 1 23857-060000 BOLT, JOINT 6 2 2

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.32. FUEL PIPE(2GM(F)Y)

Fi9.3

MBN47 (2GM (F) Y)
FUEL PIPE (2GM (F)Y)

REFER _TO Fig.27

G\\\
N
REFER TO
Fig.29

)\(

Remarks
(1)Fig.29 No.47-1 interchangeable by set.

0CF10-M26702 Fig.32
(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
2 1 128290-59810 PIPE ASSY, INJECTION 1
4 1 128290-59820 PIPE ASSY, INJECTION 1
6 1 121465-59950 BOLT, M6X16 2
7 1 124450-39240 RETAINER, PIPE 1 1
8 1 104264-59020 JOINT 2 2
9 1 104264-59020 JOINT 1 1
10 1 104264-59030 JOINT, PIPE 8 1 1
1" 1 129470-59120 PIPE, FUEL 1 1
12 1 105582-59150 BOLT, PIPE JOINT M8 1 1
13 1 103854-59191 BOLT ASSY, JOINT M12 1 1
15 2 124060-59380 PLUG, HEXAGON M6 1 1
16 2 43400-500390 SEAL WASHER 6S 1
16-1 2 22190-060002 WASHER, SEAL 6 1 1 N
(C=E/#00559)
17 1 129470-59540 PIPE, FUEL 1 1
18 1 128296-59550 PIPE ASSY, FUEL 1 1
19 1 128296-59900 JOINT 1 1
20 1 129100-59950 VALVE ASSY, CHECK 1
201 1 128296-59940 VALVE ASSY, CHECK 1 1 N
(C=E/#00261)
20-2 1 128370-59950 VALVE ASSY, CHECK 1 1 S
(C=E/#00552) (D=E/#00552)
22 1 23000-016000 CLAMP, 16 4 4
23 1 23414-080000 GASKET, 8X1.0 2 2
2341 1 22190-120002 WASHER, SEAL 12 2 2 N
(C=E/#00990) (D=*2000.03.)
24 1 23414-120000 GASKET, 12X1.0 2 2
24-1 1 22190-120002 WASHER, SEAL 12 2 2 N
(C=E/#00990) (D=*2000.03.)
25 1 23414-120000 GASKET, 12X1.0 2 2
25-1 1 22190-120002 WASHER, SEAL 12 2 2 N
(C=E/#00990) (D=*2000.03.)
26 1 23414-120000 GASKET, 12X1.0 6 6
26-1 22190-120002 WASHER, SEAL 12 6 6 N
(C=E/#00990) (D=*2000.03.)
27 1 23857-060000 BOLT, JOINT 6 2 2
28 1 23857-060000 BOLT, JOINT 6 1 1
29 1 105311-59500 PIPE ASSY, RETURN 1 1
29-1 1 128277-59500 PIPE ASSY, RETURN 1 1 R
(C=E/#00916) (D=E/#00273)
31 1 101147-59810 BOLT, PIPE JOINT M8 2 2
32 1 23414-080000 GASKET, 8X1.0 4 4
32-1 1 22190-080002 WASHER, SEAL 8 4 4 N
(C=E/#00990) (D=*2000.03.)
33 1 123372-59100 RETAINER, PIPE 1 1
34 1 122780-59100 RETAINER 1
35 1 121450-59850 BRACKET 1
37 1 128270-59810 PIPE ASSY, INJECTION 1
39 1 128270-59820 PIPE ASSY, INJECTION 1
41 1 121465-59950 BOLT, M6X16 2
42 1 26106-060122 BOLT, M6X 12 PLATED 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.33. FUEL PIPE(3GMFY)

RN T (3GMEY)
Fi 9.3 3 FUEL PIPE (3GMFY)

26 REFER TO Fig.29

REFER TO Fig.27

17%]188%_3;@

REFER_TO Fig.?29

Remarks
(1)Fig.29 No.47-1 interchangeable by set.

0CF10-M26702 Fig.33
(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
2 1 128390-59810 PIPE ASSY, INJECTION 1 1
4 1 128390-59820 PIPE ASSY, INJECTION 1 1
6 1 128390-59830 PIPE ASSY, INJECTION 1 1
8 1 121250-59860 BRACKET 1 1
9 1 26106-060162 BOLT, M6X 16 PLATED 4 4
10 1 124450-39240 RETAINER, PIPE 1 1
1" 1 128396-59010 PIPE ASSY, FUEL 1 1
12 1 104264-59020 JOINT 1 1
13 1 128370-59081 PIPE ASSY, FUEL 1 1
15 1 105582-59150 BOLT, PIPE JOINT M8 1 1
16 1 104884-59170 GASKET 1 1
17 1 103854-59191 BOLT ASSY, JOINT M12 1 1
18B 2 124060-59380 PLUG, HEXAGON M6 1 1
18C 2 43400-500390 SEAL WASHER 6S 1 1
18C-1 2 22190-060002 WASHER, SEAL 6 1 1 N
(E=E/#00283) (F=*1993.08.)
19 1 128296-59900 JOINT 1 1
20 1 129100-59950 VALVE ASSY, CHECK 1 1
201 1 128296-59940 VALVE ASSY, CHECK 1 17 N
(E=E/#00182) (F=*1990.08.)
20-2 1 128370-59950 VALVE ASSY, CHECK 1 1 S
(E=E/#00503) (F=E/#00503)
22 1 23414-080000 GASKET, 8X1.0 1 1
22-1 1 22190-080002 WASHER, SEAL 8 1 1 N
(E=E/#00464) (F=*2000.03.)
23 1 23414-120000 GASKET, 12X1.0 2 2
2341 1 22190-120002 WASHER, SEAL 12 4 4 N
(E=E/#00464) (F=+2000.03.)
24 1 23414-120000 GASKET, 12X1.0 2 2
24-1 1 22190-120002 WASHER, SEAL 12 2 2 N
(E=E/#00464) (F=*2000.03.)
25 1 23414-120000 GASKET, 12X1.0 6 6
25-1 1 22190-120002 WASHER, SEAL 12 6 6 N
(E=E/#00464) (F=*2000.03.)
26 1 23857-060000 BOLT, JOINT 6 2 2
27 1 23857-060000 BOLT, JOINT 6 1 1
28 1 128370-59500 PIPE ASSY, RETURN 1 1
30 1 101147-59810 BOLT, PIPE JOINT M8 3 3
31 1 23414-080000 GASKET, 8X1.0 6 6
31-1 1 22190-080002 WASHER, SEAL 8 6 6 N
(E=E/#00464) (F=*2000.03.)
32 1 123372-59100 RETAINER, PIPE 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.34. GOVERNOR & CONTROLLER(1GMY)

.34 2sraavhazh (16MY)
Fig. GOVERNOR & CONTROLLER (1GMY)

REFER TO Fig.15

Remarks
(1)CHANGING THE METHOD OF PACKING
SUBASSEMBLIES(FROM E/#00334)

0CF10-M26702 Fig.34
(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 104211-42130 PIECE, DISTANCE 1 1
2 1 128170-61100 WEIGHT ASSY,GOVERNOR 1 1
4 1 728170-61560 LEVER ASSY, GOVERNOR 1 1
6 2 22322-030200 PIN, TAPER 3X20 2 2
7 2 22351-030012 PIN, SPRING 3.0X12 1 1
8 1 128170-61160 LEVER ASSY, CONTROL 1 1
8-1 1 128170-61161 LEVER ASSY, CONTROL 1 1 N
(A=E/#00688) (B=E/#00688)
10 1 121000-61600 SLEEVE, GOVERNOR 1 1
11 1 128170-61620 SUPPORT 1 1
12 1 122410-61650 BEARING, FJ-1010W 2 2
13 1 121575-61710 BEARING, FNTA-2542 1 1
1341 1 24166-254202 BEARING, 254202 1 1 R
(A=E/#00944) (B=E/#00939)
14 1 121575-61720 COLLAR 1 1
15 1 121575-66310 SPRING, STARTING 1 1
16 1 22242-000100 RING, 10 1 1
17 1 22312-040080 PIN, PARALLEL M4X 8 2 2
18 1 22351-040008 PIN, SPRING 4.0X 8 2 2
19 1 26013-060302 BOLT, SPRING M6X 30 2 2
20 1 128170-66010 SPRING, REGULATOR 1 1
21 1 128176-66050 HANDLE, REGULATOR 1 1
22 1 128170-66090 LEVER ASSY,REGULATOR 1 1
24 1 128170-66200 SPRING, REGULATOR 1 1
25 1 24311-000090 O-RING, 1AP9.0 1 1
26 1 26366-080002 NUT, M8 1 1
27 1 121575-66800 SCREW 1 1
271 1 121575-66830 SCREW, ADJUSTING 1 1 N
(A=E/#00530) (B=E/#00530)
28 1 128170-66850 RETAINER 1 1
29 1 26106-060122 BOLT, M6X 12 PLATED 2 2
30 1 26756-060002 NUT, LOCK M6 1 1
31 1 135210-61090 LEAD 1 1
32 1 128171-66550 LIMITER ASSY, FUEL 1 1
34 1 121575-66800 SCREW 1 1
34-1 1 121575-66830 SCREW, ADJUSTING 1 1 N
(A=E/#00530) (B=E/#00530)
35 1 128170-66870 NUT, CAP M6 1 1
36 1 128170-66880 NUT, CAP M12 1 1
37 1 128171-66890 NUT, M12 1 1
38 1 22451-100000 WIRE, 1.0 1 1
39 1 23414-060000 GASKET, 6X1.0 2 2
40 1 26756-060002 NUT, LOCK M6 1 1
41 1 43400-500450 SEAL WASHER 128 2 2
411 1 22190-120002 WASHER, SEAL 12 2 2 N
(A=E/#00753) (B=E/#00753)
42 1 128170-66510 LEVER ASSY, STOP 1 1
44 1 121575-66550 CAM 1 1
45 1 128170-66580 SPRING, RETURN 1 1
46 1 24311-000070 O-RING, 1AP7.0 1 1
47 1 26116-050128 BOLT, M5X 12 PLATED 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.34. GOVERNOR & CONTROLLER(1GMY)

Fig.a

ANF&IAVRA=L (1GMY)
GOVERNOR & CONTROLLER (1GMY)

REFER TO Fig.15

0CF10-M26702 Fig.34

Remarks
(1)CHANGING THE METHOD OF PACKING
SUBASSEMBLIES(FROM E/#00334)

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
48 1 26366-060002 NUT, M6 1 1
49 1 26756-050002 NUT, LOCK M5 1 1
50 1 105582-67190 LEVER 1 1
51 1 128176-67200 BRACKET 1 1
52 1 105583-67210 CABLE, L=528 1 1
52-1 1 105582-67150 CABLE, L=1728 1 1 N
(A=E/#00231) (B=E/#00231)
53 1 128272-67210 CLAMP 1 1
54 1 129590-67310 RETAINER 1 1
55 1 22360-060000 PIN, SNAP 6 1 1
56 1 26106-060102 BOLT, M6X 10 PLATED 1 1 z
(A=E/#00334) (B=E/#00334)
57 1 26106-060102 BOLT, M6X 10 PLATED 1 1
57-1 1  26106-060102 BOLT, M6X 10 PLATED 2 2 K
(A=E/#00334) (B=E/#00334)
58 1  26106-060162 BOLT, M6X 16 PLATED 1 1 z
(A=E/#00334) (B=E/#00334)
59 1 26116-050142 BOLT, M5X 14 PLATED 1 1
60 1 26216-100182 STUD, M10X 18 2 2
61 1 26366-060002 NUT, M6 1 1 z
(A=E/#00334) (B=E/#00334)
62 1 26366-100002 NUT, M10 2 2
63 1 26756-050002 NUT, LOCK M5 1 1
64 1 104271-67550 CABLE, STOP L=3000 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE OCF10-M26702 Fig.35

Fig.35. GOVERNOR & CONTROLLER(2/3GM(F)Y) (e (OreaMYEEC
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
R T OO
1 1 104211-42130  PIECE, DISTANCE 11 1 1
1614 2 1 771016-61620  WEIGHT ASSY,GOVERNOR 11 1 1
4 1 12157561160  LEVER ASSY, CONTROL 1 11
4-1 1 12157561161  LEVER ASSY, CONTROL 1 1 1 1 N
(C=E/#00508) (E=E/#00267) (F=*1992.10)
REFER TO Fig.15
6 1 721500-61560  LEVER ASSY, GOVERNOR 11 1 1
2 8 2 22322-030200  PIN, TAPER 3X20 2 2 2 2
/}3 - 9 2 22351030012  PIN, SPRING 3.0X12 11 11
) 10 1 121000-61600  SLEEVE, GOVERNOR 11 1 1
I 11 1 121575-61620 SUPPORT 11 1 1
12 1 122410-61650  BEARING, FJ-1010W 2 2 2 2
13 1 121575-61710  BEARING, FNTA-2542 11 1 1
g 13-1 1 24166-254202  BEARING, 254202 1 1 1 1 R
PREVIOUS (C=E/#00706) (D=E/#00136) (E=E/#00341) (F=E/#00124)
14 1 121575-61720 COLLAR 1 1 1 1
15 1 121575-66310  SPRING, STARTING 11 1 1
50043 60 B o aaoy oty cooLeR 16 1 22242000100 RING, 10 1111
5 | 17 1 22312-040080  PIN, PARALLEL M4X 8 2 2 2 2
5i—8 l 18 1 22351-040008  PIN, SPRING 4.0X 8 2 2 2 2
#&m\ 0 19 1 26106-060282  BOLT, M6X 28 PLATED 2 2 2 2
L 2726 20 1 128270-66010  SPRING, REGULATOR 11 1 1
HEFE:ATOsllfjm L /A@Cgés 21 1 12157566051 HANDLE, REGULATOR '
64849 & 22 1 128272-66050 HANDLE, REGULATOR 11 1
NN 23 1 121000-66090 LEVER ASSY,REGULATOR 11 1 1
[ 65 = ? 25 1 121575-66200  SPRING, REGULATOR 11 1 1
i \@ 2 26 1 22242-000120  RING, 12 11 1 1
B s ) AN 20 27 1 24311-000090  O-RING, 1AP9.0 1 1 1 1
238 / O ) % 28 1 26366-080002  NUT, M8 11 1 1
32 xld‘ S 29 1 121575-66800 SCREW 11 1 1
X”’ \REFER TO Fig.2,3 30 1 121575-66850 RETAINER 1 1 1 1
3o 31 1 26756-060002  NUT, LOCK M6 11 1 1
32 1 135210-61090  LEAD 11 1 1
Py SONFY—E Py 33 1 128270-66550  LIMITER ASSY, FUEL 1 11
2GMYE-EC 2GMYE-EC 3GMYE-HE 331 1 128396-66551  LIMITER ASSY, FUEL 1 1 1 1 N
3GMFYE-E 70 3GMFYE-E (C=E/#00220) (E=E/#00176) (F=*1990.03)
« 3 35 1 121575-66830  SCREW, ADJUSTING 101 1 1
72 747 6 36 1 128170-66870  NUT, CAP M6 11 1 1
64 " 57 7 63 37 1 128170-66880  NUT, CAP M12 11 11
76 66 . 61 % 38 1 128170-66890  NUT, M12 11 1 1
< N, . i 39 1 22451-100000  WIRE, 1.0 11 1 1
85 59 - 40 1 23414-060000  GASKET, 6X1.0 2 2 2 2
87 84 62 /@ kyw{ \ 41 1 26756-060002  NUT, LOCK M6 1 1 1 1
86 22 ol 42 1 43400-500450 SEAL WASHER 12S 2 2 2
73 42-1 1 22190-120002 WASHER, SEAL 12 2 2 2 2 N
(7);7{% 3 A‘/L (C=E/#00559) (E=E/#00283) (F=*1993.08)
43 1 124250-03640 SCREW 101 1 1
44 1 12157566510  LEVER ASSY, STOP 11 1 1
46 1 121575-66550 CAM 11 1 1
(F%?Zaql'(;OLLIN G TYPE. YX61 47 1 121575-66580  SPRING, RETURN 11 1 1
(2)CHANGING THE METHOD OF PACKING 48 1 22117-060000  WASHER, 6 oo
SUBASSEMBLIES(FROM E/#00261) 49 1 22217-060000 WASHER, SPRING 6 101 11
(3)YX-6 N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.35

Fig.35. GOVERNOR & CONTROLLER(2/3GM(F)Y) Egggmgc ngzggm;ﬁgc
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
T T CRCR RGN
50 1 22322030160  PIN, TAPER 3X16 11 1 1
1614 51 1 24311-000070  O-RING, 1AP7.0 11 11
52 1 26557-050122  SCREW, M5X12 11 1 1
53 1 26716-060002  NUT, M6 11 11
54 1 26756-050002  NUT, LOCK M5 1111
REFER TO Fig.15
55 1 105311-67100  BRACKET, CABLE 11
2 56 1 125613-39950  RETAINER, 22X45.2 1 1 z
/}3 - (C=E/#00261) (E=*1990.08)
) 57 1 105582-67190  LEVER 111
I 58 1 105311-67200  RETAINER ASSY 11
60 2 22242-000100  RING, 10 11
61 1 128176-67200  BRACKET 1 1 z
% (C=E/#00261) (E=*1990.08)
PREVIOUS 62 1 105582-67150  CABLE, L=1728 111
63 1 128272-67210  CLAMP 11 1
64 1 12959067310  RETAINER 11 1
g % B A B cooLeR 65 1 12157567580 BRACKET, CABLE 1 11
52 5J° 651 1 121575-67581  BRACKET, CABLE 1 1 1 1 N
5i—8 l (C=*1992.11) (E=E/#00265) (F=*1992.11)
#&m\ 0, 66 1 22372-060000  PIN, SNAP 6 11 1
S 26 67 1 22360-080000  SNAP PIN 8 11
44 5147 /A@Cgés 68 1 26106-060102  BOLT, M6X 10 PLATED 2 2
REFER _TO Fig.2 64 9
L3 69 1 26106-060102  BOLT, M6X 10 PLATED 2 2 z
b’ | (C=E/#00261) (E=*1990.08)
[ 65 = ? 70 1 26106-060102  BOLT, M6X 10 PLATED 11 1
Ly 25 71 1 26106-060122  BOLT, M6X 12 PLATED 1111
B ) AN\ 20 72 1 26116-050142  BOLT, M5X 14 PLATED 11 1
238 / W) 6 73 1 26216-100182  STUD, M10X 18 2 2 z
32 xg N L e (C=E/#00261) (E=*1990.08)
X”’ \REFER TO Fig.2, 3 74 1 26366-060002 NUT, M6 1 1 1
375 75 1 26557-050122  SCREW, M5X12 2 2 2 2
76 1 26756-050002  NUT, LOCK M5 11 1
SGNFYE SONFYE SGNEYE 77 1 41710-000410  CLAMP 11
2GMYE-EC 2GMYE-EC 3GMYE-HE 78 1 41730-501421  HEAD, REMOTE-CONT. 11
3GMFYE-E 70 3GMFYE-E 79 1 41730-501500  HEAD, CONTROL 11
« 63 80 1 104271-67550  CABLE, STOP L=3000 11 1 1
72 747 81 1 26366-100002  NUT, M10 2 2 z

82 (C=E/#00261) (E=*1990.08)

\ (C=FROM 1ST) (D=FROM 1ST) (F=FROM 1ST)

64 7
76%’0&}{ LY % &3 82 1 128270-67100  BRACKET, CABLE 11 1
< oW, N 7 i 83 1 41710-000380 CABLE L=4000 2 2
85 84 69 ‘\\{ 84 1 22414-250150 PIN, COTTER 2.5X15 1 1 17 W
87 62 /@ kﬂ
86 22 S
73

85 1 26116-050142 BOLT, M5X 14 PLATED 1 1 17 W
(C=FROM 1ST) (D=FROM 1ST) (F=FROM 1ST)

3‘363;\{ 86 1 26756-050002 NUT, LOCK M5 1 1 17 W
(C=FROM 1ST) (D=FROM 1ST) (F=FROM 1ST)

87 1 41660-502410 RETAINER 1 1 1 W
(C=FROM 1ST) (D=FROM 1ST) (F=FROM 1ST)

Remarks
(1)A2 TROLLING TYPE. YX-6-1
(2)CHANGING THE METHOD OF PACKING

SUBASSEMBLIES(FROM E/#00261)
()YX-6 N:Old %New, Q:0ld <=5 New, R:Old =5 New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE

Fig.36. ENGINE STOP DEVICE(OPTIONAL)

BEELRE (17Y3Y)
ENGINE STOP DEVICE (OPTIONAL)

Fig.3

19

12
14
2

17

REFER TO Fig.2,3

0CF10-M26702 Fig.36

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 124250-03640 SCREW 1 1 1
2 1 106500-44870 STOPPER, WIRE 1 1 1
3 1 121575-66510 LEVER ASSY, STOP 1 1 1
6 1 121575-66550 CAM 1 1 1
7 1 121575-66580 SPRING, RETURN 1 1 1
8 1 22117-060000 WASHER, 6 1 1 1
9 1 22217-060000 WASHER, SPRING 6 1 1 1
10 1 22322-030160 PIN, TAPER 3X16 1 1 1
1" 1 24311-000070 O-RING, 1AP7.0 1 1 1
12 1 26116-040122 BOLT, M4X 12 PLATED 1 1 1
13 1 26716-060002 NUT, M6 1 1 1
14 1 26756-040002 NUT, LOCK M4 1 1 1
15 1 129495-77750 HARNESS, WIRE 1 1 1
16 1 121575-77900 MOTOR, STOP 1 1 1
17 1 121750-59890 BAND, NYLON 1 1 1
18 1 124411-77670 HARNESS, WIRE 1 1 1
19 1 119773-91850 RELAY, DC12V 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.37

Fig.37. HAND START riame. orionee:
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
. No.  Lev. Parts No. Description Qty |
3 NYRZH—KN P A B © O E
Fig. HAND START 1 1 128176-76010  SHAFT ASSY, STARTING 11
3 1 128176-76100 SUPPORT,A '
' P 4 1 128176-76110  SUPPORT, B 11
5 1 128176-76120  SUPPORT 11
6 1 12817676130  CLUTCH 11
7 1 10421176150  BOLT 11
8 1 128176-76161  SPROCKET ASSY 11
10 1 128176-76180  CASE, OIL SEAL 11
11 1 128176-76221  SHAFT 11
12 1 128176-76230  PIN 11
13 1 128176-76240  RING, RETAINING 11
14 1 128176-76250  BOLT 2

15 1 101400-76480  PIN 2 2
16 1 105140-76500  SEAL, TCX25X35X6 11

161 1 120270-61250  SEAL, OIL 11 R

(A=E/#01065) (B=E/#01055)
17 1 105840-76500  SEAL, TCX32X45X6 11
18 1 104511-76790  HANDLE, STARTING 11
20 1 22242-000200  RING, 20 2 2
21 1 24104-060044 BEARING, BALL 6004UU 11
22 1 24104-060044  BEARING, BALL 6004UU 11
23 1 24341-000160 O-RING, 1AS16.0 11
24 1 24341-000260 O-RING, 1AS26.0 11
25 1 25210-430620 CHAIN, 43X 62 11
26 1 26106-060102  BOLT, M6X 10 PLATED 11
27 1 26106-100202  BOLT, M10X 20 PLATED 2 2
28 1 26106-100352  BOLT, M10X 35 PLATED 2

29 1 26106-100902  BOLT, M10X 90 PLATED 2
30 1 26116-120252  BOLT, M12X 25 PLATED 2 2
31 1 26450-050102  BOLT, M5X 10 11
32 1 26450-060122  BOLT, M6X 12 11

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.38. HAND START(2GMYE-EC)

Fig.g

NYRZ5=K (2GMYE—EC)
HAND START (2GMYE-EC)

0CF10-M26702 Fig.38

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 106100-55800 WASHER 2
2 1 120270-61250 SEAL, OIL 1
3 1 128276-76010 SHAFT ASSY, STARTING 1
6 1 128176-76100 SUPPORT, A 1
7 1 128272-76110 SUPPORT, B 1
8 1 128176-76120 SUPPORT 1
9 1 128176-76130 CLUTCH 1
10 1 104211-76150 BOLT 1
1" 1 128272-76150 BOLT, M8 2
12 1 128176-76161 SPROCKET ASSY 1
15 1 128272-76180 CASE, OIL SEAL 1
16 1 128176-76221 SHAFT 1
17 1 128176-76230 PIN 1
18 1 128176-76240 RING, RETAINING 1
19 1 101400-76480 PIN 2
20 1 105840-76500 SEAL, TCX32X45X6 1
21 1 104511-76790 HANDLE, STARTING 1
22 1 22242-000200 RING, 20 2
23 1 24104-060044 BEARING, BALL 6004UU 1
24 1 24104-060044 BEARING, BALL 6004UU 1
25 1 24341-000160 O-RING, 1AS16.0 1
26 1 25210-430640 CHAIN, 43X 64 1
27 1 26106-060102 BOLT, M6X 10 PLATED 1
28 1 26106-100202 BOLT, M10X 20 PLATED 2
29 1 26116-120252 BOLT, M12X 25 PLATED 2
30 1 26366-080002 NUT, M8 2
31 1 26450-050102 BOLT, M5X 10 1
32 1 26450-060122 BOLT, M6X 12 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.39. STARTING MOTOR

Fi0.3

A=FTAITE=S
STARTING MOTOR

0CF10-M26702 Fig.39

REFER TO FIG.4

18

21

Remarks
(1)Y-5M

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 124770-77010 STARTER 1 1 1 1 1
2 2 X211441004 ARMATURE ASSY 1 1 1 1 1
3 2 X21148110 WASHER SET, THRUST 1 1 1 1 1
4 2  X21147155 STOPPER SET, PINION 1 1 1 1 1
5 2 X211482001 COILASSY, FIELD 1 1 1 1 1
6 3 X21147215 SCREW, POLE CORE 4 4 4 4 4
7 3 X21145312 BRUSH, + 2 2 2 2 2
8 2 X211423001 COVER ASSY, REAR 1 1 1 1 1
9 3 X21145352 METAL 1 1 1 1 1
10 2 X21141360 HOLDER ASSY, BRUSH 1 1 1 1 1
11 3 X21145313 BRUSH (-) 2 2 2 2 2
12 3 X21144314 SPRING, BRUSH 4 4 4 4 4
13 2 X211435004 PINION ASSY 1 1 1 1 1
14 2 X211426006 CASE ASSY, GEAR 1 1 1 1 1
15 3 X21144661 METAL, GEAR CASE 1 1 1 1 1
16 2 X21148861 COVER SET, DUST 1 1 1 1 1
17 2 X211416511 LEVER ASSY. 1 1 1 1 1
18 2 X211427003 SWITCH ASSY, MAGNET. 1 1 1 1 1
19 2 X21146815 BOLT, THROUGH 2 2 2 2 2
20 2 X21142835 SCREW SET 2 2 2 2 2
21 2  X21144866 BOLT M6 2 2 2 2 2
22 2 X21148001 BRACKET ASSY 1 1 1 1 1
23 1 124550-77030 COVER, TERMINAL 1 1 1 1 1
24 1 124770-77081 GASKET 1 1 1 1
24-1 1 128176-77080 GASKET 1 1 1 1 1 N
(A=E/#00259) (B=E/#00259) (C=E/#00220) (F=*1990.03)
25 1 26226-120252 STUD, M12X 25 2 2 2 2 2
26 1 26716-120002 NUT, M12 2 2 2 2 2
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.40

Fig.40. STARTING MOTOR(3GMFY(E)-(H)(E) ggg;gmgc zg;ggm:&gc
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
_ iofi Qt
: 4 A9—7417E=% (3GMFY (E) —E (HE) ) o v Pemle pesereter W@ © D E O
Fig. STARTING MOTOR (3GMFY (E) —-E (HB)) 1 1 124772-77020  STARTER, S114-244 11
2 2 X211491001 ARMATURE ASSY 11
3 2 X21148110 WASHER SET, THRUST 11
4 2 X21147155 STOPPER SET, PINION '
5 2 X211482001 COIL ASSY, FIELD 11
REFER TO FIG.4 6 3 X21147215 SCREW, POLE CORE 4 4
7 3 X21145312 BRUSH, + 2 2
8 2 X211423001 COVER ASSY, REAR 11
9 3 X21145352 METAL 11
10 2 X211443101 HOLDER ASSY, BRUSH '
11 3 X21148313 BRUSH (-) 11
12 3 X21144314 SPRING, BRUSH 3 3
13 2 X21143454 PLATE, CENTER 1T
14 2 X211445002 PINION ASSY 11
15 2 X211486003 HOUSING ASSY, GEARS 11
16 3 X21144661 METAL, GEAR CASE '
17 2 X21143963 COVER KIT, DUCT 11
18 2 X21148652 LEVER SET, SHIFT 11
19 2 X211447006 SWITCH '
20 2 X21146815 BOLT, THROUGH 2 2
21 2 X21142835 SCREW SET 2 2
22 2 X7120632 BOLT M6X 32 2 2
23 1 124550-77030  COVER, TERMINAL 11
24 1 124770-77081  GASKET 11
241 1 128176-77080  GASKET 7 1 N
21 (E=*1990.03) (F=*1990.03)
25 1 26226-120252  STUD, M12X 25 2 2
26 1 26716-120002  NUT, M12 2 2
Remarks Yes No Yes No
(1)YX-6 N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.41

Fig41. GENERATOR grane, o-zoee:
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
e No.  Lev. Parts No. Description Q'ty
) 4 1 Jrxrb—4 P A B € O E
Fig. GENERATOR 1 1 128270-77200  GENERATOR, LR135-105 11 1 1 1 1
1-1 1 128171-77200 GENERATOR, LR135-126 11 F
(A=E00470) (B=E00470)
1-2 1 12817177200 GENERATOR, LR135-126 ' z
(A=EXXXXX) (B=EXXXXX)
2 2 XL13561001 ROTOR ASSY 11 1 111
3 3 X6201SD BALL BEARING 111111
4 2 XL13542001 STATERASSY 11111
5 2 XL13523003 COVER ASSY, REAR 11 1 111
6 3 XL1358301 COVER 11 1111
7 3 XL1353320 DIODE ASSY 11111
8 3 XL13513152 BRUSH REGULATOR(W/CO 11 1111
9 4 XL1354326 BRUSH, CARBON 11 1 1 1 1
16MY 10 5 XL12013262  BRUSH 2 2 2 2 2 2
34 11 4 XL1352318 CONDENSER ASSY 101 1 111
12 4 XTR1Z63 REGULATOR 11 1111
13 4 XL13513134 BOLT M5 2 2 2 2 2 2
14 3 26557-050142 SCREW M 5X 14 11 111
15 2 XL1359400 COVER ASSY, FRONT 11 1111
16 3 XL13514042 RETAINER 11 111
17 3 X6302BM BALL BEARING 101 1 111
. 35 18 3 26557-040122  SCREW, M4X12 3 3 3 3 3 3
33 ggﬁ)ﬁﬂ_ 19 2 XL13525001 PULLEY ASSY 11 1 1 1 1
191 2 XL13595003 PULLEY ASSY. 11 s
(A=E00470) (B=E00470)
20 2 XL1254801 BOLT, THROUGH 2 2 2 2 2 2
21 2 XL1255801 BOLT, THROUGH 101 1 111
22 2 XB495469B NUT ASSY, PULLEY 11 1111
23 1 128695-77210  COVER, GENERATOR 1 11
23A 1 121250-77210  COVER, GENERATOR 1
24 1 12817677250 BRACKET, GENERATOR '
25 1 12817677330  ADJUSTER 11
26 1 12479077330  ADJUSTER, BELT 11 11
27 1 105582-77790  V-BELT, HM31 1
271 1 104514-42780  V-BELT, HM33 11 s
(A=E00470) (B=E00470)
28 1 121150-42290  V-BELT 1 11
281 1 25112-003601  V-BELT, A36H 1 1 1 R
(C=E00717) (E=E00348) (F=E00124)
28A 1 25132-003000  V-BELT, A30 1
29 1 26106-080202  BOLT, M8X 20 PLATED 11
30 1 26106-080302  BOLT, M8X 30 PLATED 101 1 111
31 1 26106-081202  BOLT, M8X120 PLATED 11 1111
32 1 26106-100902  BOLT, M10X 90 PLATED 2 2
33 1 26366-080002  NUT, M8 2 2 2 2 2 2
34 1 12817677650  V-PULLEY '
35 1 104514-42780  V-BELT, HM33 11

Remarks
(1)Interchangeable by simultaneous
replacement with Ref.No.27-1.

(2HITACHI : Up to 2012.6. N:OId%‘TSNeW, Q:01d 225 New, R:0ld €25 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE

Fig.42. GENERATOR(2/3GM(F)Y,0OPTIONAL)

, 42 Jrxb—5 (2/3GM (F) Y, #7v3Y)
Fig. GENERATOR (2/3GM (F) Y, OPTIONAL)

REFER TO Fig.27

0CF10-M26702 Fig.42

18

Remarks
(1)Component parts:Refer to Fig.(42A)

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty
(A) B) (C) D) (E) (F)
1 1 129772-77200 GENERATOR ASSY, 55A 1 1 1 1
1-1 1 128271-77200 GENERATOR, 12V-60A 1 1 R
(C=EXXXXX) (D=EXXXXX)
2 2 XL15571001 ROTOR ASSY 1 1 1 1
3 3 X6201SD BALL BEARING 1 1 1 1
4 2 XL15542001 STATOR ASSY 1 1 1 1
5 2  XL15553002 COVER ASSY, REAR 1 1 1 1
6 3 XL22553012 COVER, REAR 1 1 1 1
7 3  XL1556315 REGULATOR ASSY,BRUSH 1 1 1 1
8 4 XL2255330 BRUSH ASSY 1 1 1 1
9 5 XL12013262 BRUSH 2 2 2 2
10 4 XTR1Z63 REGULATOR 1 1 1 1
11 4 XL2251318 CONDENCER ASSY 1 1 1 1
12 4  XL13513134 BOLT M5 2 2 2 2
13 3 XL2253320 DIODE ASSY 1 1 1 1
14 2 XL2253400 FRONT COVER ASSY 1 1 1 1
15 3 XL15014042 BEARING RETAINER 1 1 1 1
16 3  X6203BM BALL BEARING 1 1 1 1
17 2 XL22555001 PULLEY ASSY 1 1 1 1
18 2  XL15018015 BOLT, THROUGH 4 4 4 4
19 2  XL1501810 NUT ASSY, PULLEY 1 1 1 1
20 2 XL15028001 SCREW ASSY 1 1 1 1
21 1 128271-77330 ADJUSTER 1 1 1 1
22 1 128271-77340 BOLT, M8X120 1 1 1 1
23 1 26106-080302 BOLT, M8X 30 PLATED 1 1 1 1
24 1 26366-080002 NUT, M8 2 2 2 2
25 1 124732-42290 V-BELT, AX37 1 1 1
2541 1 25132-003700 V-BELT, A37 1 1 1 R
(C=E00717) (E=E00348) (F=E00124)
25A 1 128670-77350 V-BELT, A31 1
25A-1 1 25132-003100 V-BELT, A31 1 R
(D=E00136)
26 1 105225-01900 GUIDE 2 2 2 2 W
(C=*1993.10) (E=*1993.10) (F=*1993.10)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.60

Fig.60. (42A)GENERATOR(2GM(F)Y)(HITACHI:UP TO 2012.6) AR (EIsGMFYE
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty I R
(A) (B) (C) (D) (E) (F)
1 1 128271-77200 GENERATOR, 12V-60A 1 1 zZ 1
(C=EXXXXX) (D=*2012.06)
2 2 123900-77700 ROTOR ASSY 1 1
3 2 123900-77730 BRACKET ASSY 1 1
4 2 128271-77730 BRACKET(STATOR+REGUL 1 1
5 2  128271-77740 PULLEY 1 1
6 2 128271-77750 SCREW KIT 1 1
7 2 129900-77810 BEARING, BALL 1 1

Remarks
(1)HITACHI : Up to 2012.6. N:Old %New, Q:0ld =5 New, R:0ld =5 New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CF10-M26702 1-3GM(F)YE-C,E,EC,HE

Fig.61. (42B)GENERATOR(1GMY)(DENSO:FROM TO 2012.7)

0CF10-M26702 Fig.61

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)

DU ENY B
TO CYLINDER HEAD

Xvir—Z~
TO GEAR HOUSING

30

28

Remarks

(1)DENSO : from 2012. 7.

(2)No.1-1 & Fig.43 No.5-4 interchangeable by set.
(3)Inner parts are shown in Fig.64.

No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 119626-77210 ALTERNATOR, 12V-55A 1 1 w
(A=*2012.07.) (B=*2012.07.)
1-1 1 129052-77201 GENERATOR, 12V-40A 1 1 F
(A=*2014.04.) (B=*2014.04.)
1-2 1 129052-77230 ALTERNATOR, 12V-40A 1 1 R
(A=*2016.09) (B=*2016.09)
2 2 X9490561001 NUT 1 1
3 2 129052-77380 ROTOR ASSY 1 1
4 3 123501-79240 BEARING, BALL 1 1
5 3 119620-79250 COVER, BEARING 1 1
6 2 129052-77422 FRAME ASSY 1 1
7 3 119620-79200 BEARING, BALL 1 1
8 3 119620-79210 PLATE, RETAINER 1 1
9 3 119620-79220 SCREW 4 4
10 3 119620-79230 STUD 2 2
11 2 128401-77440 COVER, END 1 1
12 2 119626-77450 COVER, END 1 1
13 2 119620-77461 PULLEY, GENERATOR 1 1
14 2 119620-77471 NUT 1 1
15 2 119620-77490 COLLAR 1 1
16 2 129423-77710 REGULATOR ASSY 1 1
17 2 129052-79260 HOLDER ASSY 1 1
18 2 129052-79270 HOLDER ASSY, BRUSH 1 1
19 2 119620-79290 SCREW 6 6
20 2 119620-79300 SCREW 1 1
21 2 119620-79310 BOLT 3 3
22 2 119620-79320 SCREW, W/WASHER 2 2
23 2 119620-79330 BOLT 2 2
24 2 119620-79340 BUSH, INSULATION 1 1
25 2 119620-79350 NUT 2 2
26 1 124085-01900 GUIDE, O-RING 1 1
27 1 128176-77260 BRACKET,ALTERNATOR 1 1
28 1 128176-77330 ADJUSTER, BELT 1 1
29 1 22137-080000 WASHER, 8 2 2
30 1 25117-003151 V-BELT, M31.5H 1 1
31 1 26106-080202 BOLT, M8X 20 PLATED 1 1
32 1 26106-080402 BOLT, M8X 40 PLATED 1 1
33 1  26106-080752 BOLT, M8X 75 PLATED 1 1
34 1 26106-100902 BOLT, M10X 90 PLATED 2 2
35 1 26306-080002 NUT, M8 1 1
36 1 26366-060002 NUT, M6 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE

Fig.62. (42C)GENERATOR(2GM(F)Y)(DENSO:FROM TO 2012.7)

38
39

FX—2A
TO GEAR HOUSING

(A)=1GMY-C
(B)=1GMY-EC
(C)=2GMFY(E)-E

0CF10-M26702
(D)=2GMYE-EC
(E)=3GMFY-E
(F)=3GMFYE-E(HE)

Fig.62

Remarks
(1)DENSO : from to 2012.7.

No. Lev. Parts No. Description |
(A) (B) (C) (D) (F)
1 1 119626-77210 ALTERNATOR, 12V-55A 1 1 w
(C=E/#0834) (D=E/#0834)
1-1 1 119626-77220 ALTERNATOR, 12V-55A 1 1 R
(C=*2016.09) (D=*2016.09)
2 2 X9490561001 NUT 1 1
3 2 129052-77380 ROTOR ASSY 1 1
4 3 123501-79240 BEARING, BALL 1 1
5 3 119620-79250 COVER, BEARING 1 1
6 2 129052-77422 FRAME ASSY 1 1
7 3 119620-79200 BEARING, BALL 1 1
8 3 119620-79210 PLATE, RETAINER 1 1
9 3 119620-79220 SCREW 4 4
10 3 119620-79230 STUD 2 2
11 2 128401-77440 COVER, END 1 1
12 2 119626-77450 COVER, END 1 1
13 2 119620-77461 PULLEY, GENERATOR 1 1
14 2 119620-77471 NUT 1 1
15 2 119620-77490 COLLAR 1 1
16 2 129423-77710 REGULATOR ASSY 1 1
16-1 1 129423-77720 REGULATOR ASSY 1 1 N
(C=*2016.09) (D=*2016.09)
17 2 129052-79260 HOLDER ASSY 1 1
18 2 129052-79270 HOLDER ASSY, BRUSH 1 1
19 2 119620-79290 SCREW 6 6
20 2 119620-79300 SCREW 1 1
21 2 119620-79310 BOLT 3 3
22 2 119620-79320 SCREW, W/WASHER 2 2
23 2 119620-79330 BOLT 2 2
24 2 119620-79340 BUSH, INSULATION 1 1
25 2 119620-79350 NUT 2 2
26 1 128296-77300 SPACER,BRACKET 1 1
27 1 128296-77310 BRACKET,ALTERNATOR 1 1
28 1 128296-77320 SPACER,ADJUSTER 1 1
29 1 128296-77330 ADJUSTER,ALTERNATOR 1 1
30 1 22137-080000 WASHER, 8 1 1
31 1 26106-080302 BOLT, M8X 30 PLATED 1 1
32 1 26106-081002 BOLT, M8X100 PLATED 1 1
33 1 26106-081202 BOLT, M8X120 PLATED 1 1
34 1 26106-100352 BOLT, M10X 35 PLATED 1 1
35 1 26106-100502 BOLT, M10X 50 PLATED 1 1
36 1 26306-080002 NUT, M8 1 1
37 1 26366-060002 NUT, M6 1 1
38 1 25152-003700 V-BELT, A37 1
39 1 25152-003000 V-BELT, A30 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.64

Fig.64. (42D)GENERATOR(INNER PARTS)(DENSO/40A) (B tamyec (EIsGMFYE
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 129052-77201 GENERATOR, 12V-40A 1 1 w
(A=*2014.04.) (B=*2014.04.)
1-1 1 129052-77230  ALTERNATOR, 12V-40A 1 1 R
(A=*2016.09) (B=*2016.09)
2 2 X9490561001 NUT 1 1
3 2  119620-77380 ROTOR ASSY 1 1
4 3 123501-79240 BEARING, BALL 1 1
5 3 119620-79250 COVER, BEARING 1 1
6 2 129052-77421 FRAME ASSY 1 1
7 3 119620-79200 BEARING, BALL 1 1
8 3 119620-79210 PLATE, RETAINER 1 1
9 3 119620-79220 SCREW 4 4
10 3 119620-79230 STUD 2 2
11 2 119620-77440 FRAME ASSY, REAR 1 1
12 2 119620-77450 COVER, REAR END 1 1
13 2 119620-77461 PULLEY, GENERATOR 1 1
14 2 119620-77471 NUT 1 1
15 2 119620-77490 COLLAR 1 1
16 2 119620-77710 REGULATOR ASSY 1 1
16-1 2 119620-77720 REGULATOR ASSY 1 1 N
(A=*2016.09) (B=*2016.09)
17 2 119620-79260 HOLDER ASSY 1 1
18 2 129052-79270 HOLDER ASSY, BRUSH 1 1
19 2 119620-79290 SCREW 6 6
20 2 119620-79300 SCREW 1 1
21 2 119620-79310 BOLT 3 3
22 2 119620-79320 SCREW, W/WASHER 2 2
23 2 119620-79330 BOLT 2 2
24 2 119620-79340 BUSH, INSULATION 1 1
25 2 119620-79350 NUT 2 2
Remarks Yes No Yes No
(1)DENSO : from 2014. 4. N:Old 2555 New, Q:01d %z New, R:0ld £ New, S:0ld %= New, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.43. WIRE HARNESS & SENSOR

0CF10-M26702 Fig.43

1GMY-C

2GMFY-E
2GMYE-EC

3GMFY-E
3GMFYE-E (HE)

Remarks
(1)For HITACHI generator.
(2)For DENSO generator.

(3)No.5-4 & Fig.61 No.1-1 interchangeable by set.

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 123310-77640 SWITCH, BATTERY 1 1 1 1 1 1
2 1 22724-800380 SCREW, 8.0X38 2 2 2 2 2 2
3 1 128170-77500 CORD, EXTENSION 3000 1 1
3-1 1 128391-77700 HARNESS, WIRE 1 1 S
(A=E00649) (B=E00649)
4 1 128296-77530 WIRE, LEAD 1 1 1 Z
(C=E00487) (E=E00265) (F=*1992.12.)
5 1 128170-77921 HARNESS, WIRE 1 1
5-1 1 128171-77920 HARNESS, WIRE 1 1 S
(A=E00649) (B=E00649)
5-2 1 128171-77921 HARNESS, WIRE 1 1 N
(A=E00863) (B=E00863)
5-3 1 128171-77922 HARNESS, WIRE 1 1 S
(A=*2012.07.) (B=*2012.07.)
5-4 1 128171-77923 HARNESS, WIRE 1 1 F
(A="2014.04.) (B=+2014.04.)
6 1 128270-77921 HARNESS, WIRE 1 1 1
6-1 1 128271-77920 HARNESS, WIRE 1 1 1 S
(C=E00487) (E=E00265) (F=*1992.12.)
6-2 1 128271-77921 HARNESS, WIRE 1 1 1 17 N
(C=E00515) (E=E00270) (F=*1993.03.)
6-3 1 128271-77922 HARNESS, WIRE 1 1 1 1 N
(C=E00660) (D=*1994.04.) (E=E00305) (F=*1994.04.)
6-4 1 128271-77923 HARNESS, WIRE 1 1 1 1 N
(C=*2002.04.) (D=*2002.04.) (E=*2002.04.) (F=+2002.04.)
6-5 1 128271-77924 HARNESS, WIRE 1 1 S
(C=*2012.07.) (D=*2012.07.)
7 1 124770-77940 PROTECTOR 1 1 1 1 1 1
8 1 124070-77950 CLAMP 1 1 1 1 1 1
9 1 26106-080142 BOLT, M8X 14 PLATED 1 1 1 1 1 1
10 1 46150-003680 FUSE 30A 1 1 1 1 1 1
12 1 127610-77700 HARNESS, WIRE 3M 1 1 1
12-1 1 128391-77700 HARNESS, WIRE 1 1 1 1 S
(C=E00487) (E=E00265) (F=*1992.12.)
13 1 177074-06350 HARNESS, WIRE 1 1 1 1
(A=E00863) (B=E00863) (C=E00660) (E=E00305)
14 1 120270-77101 SWITCH, SAFETY 1 1 1 1
(A=E00863) (B=E00863) (C=E00660) (E=E00305)
15 1 128170-91160 SENSOR 1 1 1 1 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE

Fig.44. INSTRUMENT PANEL(A-TYPE)(1GMY)

0CF10-M26702

Fig.44

Remarks

(1)For No.1 (Not used for No.1-1).
(2)No.1-1 & 27 interchangeable by set.
(3)These items are no longer available.
No.18 is a substitue parts.

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 128270-91001 PANEL ASSY 1 1
1-1 1 128270-91002 PANEL ASSY 1 1 F
(A=*2001.07.) (B=*2001.07.)
1-2 1 128270-91002 PANEL ASSY 1 1 Z
(A=*2015.04.) (B=*2015.04.)
1-3 1 128270-91003 PANEL ASSY, A 1 1 N
(A=*2015.04.) (B=*2015.04.)
2 2 128270-91010 BODY.PANEL 1 1 Z
(A=*2015.04.) (B=*2015.04.)
3 2 128270-91020 GASKET 1 1
4 2 128270-91031 HARNESS 1 1
4-1 2 128270-91200 HARNESS, WIRE 1 1 S
(A=*2015.04.) (B=*2015.04.)
5 2 128270-91040 LAMP 3 3 z
(A=*2015.04.) (B=*2015.04.)
6 3 46150-001110 BULB, 12V3W/G11BA9S 3 3 z
(A=*2015.04.) (B=*2015.04.)
7 2 128270-91230 COVER, BLIND 1 1 Y4
(A="2015.04.) (B="2015.04.)
8 2 124070-91250 SWITCH, KEY 1 1
9 3 124070-91290 KEY 1 1
10 3  26716-050002 NUT 4 4
" 3 22217-050000 WASHER, SPRING 4 4
12 2 124070-91300 SWITCH 1 1
13 2 128270-91350 BUZZER 1 1
14 2 128270-91360 GASKET 1 1
15 2  128170-91810 SCREW 4 4
16 2 128170-91820 WASHER 4 4
17 2 128170-91830 NUT 4 4
18 2 128270-91500 VISOR ASSY,SPARE PAR 1 1 w
(A="2015.04.) (B="2015.04.)
19 3 128270-91260 LAMP ASSY,CODE 3 3 W
(A=*2015.04.) (B=*2015.04.)
20 4  128270-91270 CORD ASSY 3 3 w
(A=*2015.04.) (B=*2015.04.)
21 4  128270-91280 LAMP 3 3 W
(A=*2015.04.) (B=*2015.04.)
22 3 128270-91340 LENS ASSY 3 3 w
(A=*2015.04.) (B=*2015.04.)
23 3 128270-91400 LENS ASSY,DUMMY 1 1 w
(A=*2015.04.) (B=*2015.04.)
24 3 128270-91600 VISOR 1 1 w
(A=*2015.04.) (B=*2015.04.)
25 3 128270-91800 SOCKET,RUBBER 1 1 w
(A=*2015.04.) (B=*2015.04.)
26 1 128391-77860 HARNESS ASSY 1 1 w
(A=E00651) (B=E00651)
27 1 129574-77850 HARNESS,ADAPTER A-12 1 1 W
(A=*2001.07.) (B=*2001.07.)

Yes Yes

N:OId‘—»TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

N Yes' Yes



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.63. (44A)INSTRUMENT PANEL(A-TYPE)

(A)=1GMY-C
(B)=1GMY-EC

(C)=2GMFY(E)-E

0CF10-M26702

(D)=2GMYE-EC
(E)=3GMFY-E
(F)=3GMFYE-E(HE)

Fig.63

Remarks

(1)For No.1 (Not used for No.1-1).
(2)No.1-1 & 25 interchangeable by set.
(3)These items are no longer available.
No.17 is a substitue parts.

No. Lev. Parts No. Description Qty
(A) (B) (C) (D) (E) (F)
1 1 128695-91001 PANEL ASSY 1 1 1
1-1 1 128695-91002 PANEL ASSY 1 1 1 1 F
(C=E00525) (E=E00272) (F=*1993.03.)
1-2 1 128695-91002 PANEL ASSY 1 1 1 1 Z
(C=*2015.04.) (D=*2015.04.) (E=*2015.04.) (F=*2015.04.)
1-3 1 128695-91003 PANEL ASSY, A 1 1 1 1 N
(C="2015.04.) (D="2015.04.) (E=*2015.04.) (F=*2015.04.)
2 2 128270-91020 GASKET 1 1 1 1
3 2 128695-91130 HARNESS, WIRE 1 1 1
3-1 2 128695-91132 HARNESS, WIRE 1 1 1 1 S
(C=E00525) (E=E00272) (F=*1993.03.)
3-2 2 128695-91200 HARNESS, WIRE 1 1 1 1 S
(C=*2015.04.) (D=*2015.04.) (E=*2015.04.) (F=*2015.04.)
4 2 128270-91040 LAMP, PILOT 3 3 3
4-1 2 128270-91040 LAMP, PILOT 4 4 4 4 K
(C=E00525) (E=E00272) (F=*1993.03.)
4-2 2 128270-91040 LAMP, PILOT 4 4 4 4 Z
(C=*2015.04.) (D=*2015.04.) (E=*2015.04.) (F=*2015.04.)
5 3 46150-001110 BULB(12V3W/G11.BA9S) 3 3 3
5-1 3 46150-001110 BULB(12V3W/G11.BA9S) 4 4 4 4 K
(C=E00525) (E=E00272) (F=*1993.03.)
5-2 3  46150-001110 BULB(12V3W/G11.BA9S) 4 4 4 4 Z
(C="2015.04.) (D="2015.04.) (E=*2015.04.) (F=*2015.04.)
6 2 128270-91230 COVER, BLIND 1 1 1 Z
(C=E00525) (E=E00272) (F=*1993.03.)
7 2 128695-91230 COVER 1 1 1
7-1 2 129470-91190 SWITCH, STOP 1 1 1 1 S
(C=E00525) (E=E00272) (F=*1993.03.)
9 2 121575-91250 SWITCH, KEY 1 1 1 1
11 2 128270-91350 BUZZER, ALARM 1 1 1 1
12 2 128270-91360 GASKET 1 1 1 1
13 2 128170-91810 SCREW, M5X35 6 6 6 6
14 2 128170-91820 WASHER, 5 6 6 6 6
15 2 128170-91830 NUT, M5 6 6 6 6
16 2 128695-91270 LABEL 1 1 1 1
17 2 128695-91500 VISOR ASSY,SPARE PAR 1 1 1 1 W
(C=*2015.04.) (D=*2015.04.) (E=*2015.04.) (F=*2015.04.)
18 3 128270-91260 LAMP ASSY,CODE 4 4 4 4 W
(C=*2015.04.) (D=*2015.04.) (E=*2015.04.) (F=*2015.04.)
19 4 128270-91270 CORD ASSY 4 4 4 4 W
(C=*2015.04.) (D="2015.04.) (E=*2015.04.) (F=*2015.04.)
20 4 128270-91280 LAMP 4 4 4 4 W
(C=*2015.04.) (D=*2015.04.) (E=*2015.04.) (F=*2015.04.)
21 3 128270-91340 LENS ASSY 4 4 4 4 W
(C=*2015.04.) (D=*2015.04.) (E=*2015.04.) (F=*2015.04.)
22 3 128695-91600 VISOR 1 1 1 17 W
(C=*2015.04.) (D=*2015.04.) (E=*2015.04.) (F=*2015.04.)
24 1 128391-77860 HARNESS ASSY, WIRE 1 1 17 W
(C=E00487) (E=E00265) (F=*1992.12.)
241 1 128391-77860 HARNESS ASSY, WIRE 1 1 1 Z
(C=E00525) (E=E00272) (F=*1993.03.)

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes

New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE

Fig.63. (44A)INSTRUMENT PANEL(A-TYPE)

0CF10-M26702 Fig.63

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty
(A) (B) (C) (D) (E) (F)
25 1 129574-77850 HARNESS, WIRE 1 1 17 W 2
(C=*1993.06.) (D=*1993.06.) (E=E00265) (F=*1992.12.)

Remarks

(1)For No.1 (Not used for No.1-1).
(2)No.1-1 & 25 interchangeable by set.
(3)These items are no longer available.
No.17 is a substitue parts.

N:Old

Yes

Yes
Yes' Yes

<T»TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.45. INSTRUMENT PANEL(B-TYPE/1GMY)(OPTIONAL)

0CF10-M26702 Fig.45

Remarks
(1)Optional parts.
(2)Repair parts.

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty
(A) B) (C) D) (E) (F)
1 1 128170-91001 PANEL, INSTRUMENT 1 1 1 1 1
1-1 1 128670-91001 PANEL ASSY 1 1
(A=E/#00470) (B=E/#00470)
1-2 1 128170-91001 PANEL, INSTRUMENT 1 1 1
(C=E/#00501) (E=E/#00263) (F=*1992.12.)
2 2 128170-91010 BODY, PANEL 1 1 1 1 1
2-1 2 128170-91010 BODY, PANEL 1 1 1
(C=E/#00501) (E=E/#00263) (F=*1992.12.)
3 2  128170-91020 GASKET 1 1 1 1 1
3-1 2 128170-91020 GASKET 1 1 1
(C=E/#00501) (E=E/#00263) (F=*1992.12.)
4 2  128170-91031 HARNESS, WIRE 1 1 1 1 1
4-1 2 128170-91031 HARNESS, WIRE 1 1 1
(C=E/#00501) (E=E/#00263) (F=*1992.12.)
4A 3  46150-001110 BULB, 12V3W/G11BA9S 5 5 5 5 5
4A-1 3 46150-001110 BULB, 12V3W/G11BA9S 5 5 5
(C=E/#00501) (E=E/#00263) (F=*1992.12.)
5 2  128170-91100 TACHOMETER 1 1 1 1 1
5-1 2 128170-91100 TACHOMETER 1 1 1 1 1
(A=E/#00470) (B=E/#00470) (C=E/#00501) (E=E/#00263) (F=*1992.12.)
5-2 2 128670-91100 TACHOMETER 1 1
(A=E/#00470) (B=E/#00470)
6 2 124070-91250 SWITCH, KEY 1 1 1 1 1
6-1 2 124070-91250 SWITCH, KEY 1 1 1
(C=E/#00501) (E=E/#00263) (F=*1992.12.)
6A 3 124070-91290 KEY, SWITCH 1 1 1 1 1
6A-1 3 124070-91290 KEY, SWITCH 1 1 1
(C=E/#00501) (E=E/#00263) (F=*1992.12.)
7 2 124070-91300 SWITCH 1 1 1 1 1
7-1 2 124070-91300 SWITCH 1 1 1
(C=E/#00501) (E=E/#00263) (F=*1992.12.)
8 2 128170-91310 SWITCH 1 1 1 1 1
8-1 2 128170-91310 SWITCH 1 1 1
(C=E/#00501) (E=E/#00263) (F=*1992.12.)
9 2 104271-91351 BUZZER 1 1 1 1 1
9-1 2 104271-91351 BUZZER 1 1 1
(C=E/#00501) (E=E/#00263) (F=*1992.12.)
10 2 128170-91810 SCREW, M5X35 6 6 6 6 6
10-1 2  128170-91810 SCREW, M5X35 6 6 6
(C=E/#00501) (E=E/#00263) (F=*1992.12.)
11 2 128170-91820 WASHER, 5 6 6 6 6 6
11-1 2 128170-91820 WASHER, 5 6 6 6
(C=E/#00501) (E=E/#00263) (F=*1992.12.)
12 2 128170-91830 NUT, M5 6 6 6 6 6
1241 2 128170-91830 NUT, M5 6 6 6
(C=E/#00501) (E=E/#00263) (F=*1992.12.)
13 1 128170-91160 SENSOR 1 1 1 1 1
1341 1 128170-91160 SENSOR 1 1 1
(C=E/#00501) (E=E/#00263) (F=*1992.12.)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.46

Fig.46. INSTRUMENT PANEL(B-TYPE,OPTIONAL) o iavvec (EIsGMFYE
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
= - No. Lev. Parts No. Description Qty
stiald (BHA T, A7Y3Y) P (A) (B) (C) (D) (E) (F)
Fig. INSTRUMENT PANEL (B~TYPE, OPTIONAL) 1 1 129170-91130  PANELASSY, INSTRUM 11 1 1w
(C=E/#00501) (E=E/#00263) (F=*1992.12)
2 2 129170-91200  METERKIT 11 11
3 2 129574-91870  HARNESS, WIRE '
4 2 124617-91980  BULB, 12V-1.7W 6 6 6 6
5 2 128391-91260  BOX 1111
6 2 128391-91860  WIRE '
7 2 127687-91870  BOLT, M6X35 6 6 6 6
8 2 129170-91650  COVER 11 11
9 2 129574-91410  BRACKET, SWITCH 111
10 2 121575-91250  SWITCH, KEY 1111
1 2 123482-91291  SWITCH, KEY 1111
12 2 104271-91352  BUZZER T 1 11
13 2 129170-91800  SWITCH 1111
14 2 129574-91780  CAP, RUBBER 2 2 2 2
15 2 129574-91790  SWITCH 111
16 2 129470-91190  SWITCH, STOP 11
17 2 129170-91810  COVER 11 11
18 2 128391-91930  PANEL '
19 2 129574-91620  BEZEL 11
20 2 129574-91420  BRACKET 1111
21 2 12957491720  GASKET 111
22 2 12839191640  BEZEL 11T
23 2 128391-91440  PLATE 1111
24 2 12839191740  GASKET T 1 11
25 2 12917091610  BEZEL 1111
26 2 12957491710  GASKET 11 11
27 2 12957491750  GASKET 111
28 2 12957491770  KNOB 2 2 2 2
29 2 12957491650  BEZEL 11 11
30 2 12769291410  SCREW 8 8 8 8
31 2 12769291440  SCREW 4 4 4 4
32 2 12769291450  SCREW 2 2 2 2
33 2 129570-91850 HARNESS, WIRE '
34 3 124617-91990  FUSE 11T
35 2 128391-91700  GASKET 1111
36 2 12768791880  WASHER 6 6 6 6
37 2 12957491760 COVER 1111

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE

Fig.47. CLUTCH

Remarks
THIS FIGURE ARE NOT ILLUSTRATED.
(1)1=2.10 Y-5M
(2)1=3.00 Y-5M
(3)I=2.03 YX-6
(4)1=2.55 YX-6
(5)1=2.96 YX-6
)

|
=
(6)1=3.48 YX-6

0CF10-M26702 Fig.47
(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 128176-81010 CLUTCHASSY, 2.10 S 1 1 1 1 1 1
2 1 128176-81020 CLUTCH ASSY, 3.00 G 1 1 1 1 1 2
3 1 128396-81100 CLUTCH ASSY, 2.03 S 1 1 3
4 1 128396-81110 CLUTCH ASSY, 2.55 G 1 1 4
5 1 128396-81120 CLUTCH ASSY, 2.96 GG 1 1 5
6 1 128396-81130 CLUTCH ASSY, 3.48 G3 1 1 6
7 1 26013-080142 BOLT, M8X 14 6 6
8 1 26106-080202 BOLT, M8X 20 PLATED 1 1 1 1 1
9 1 26106-080282 BOLT, M8X 28 PLATED 6 6 6 6 6
10 1  26106-080322 BOLT, M8X 32 PLATED 2 2 2 2 2
11 1 26106-100252 BOLT, M10X 25 PLATED 10 10
12 1 26106-100452 BOLT, M10X 45 PLATED 6 6 6 6 6
13 1 26366-080002 NUT, M8 1 1 1 1 1
14 1 105582-82040 GASKET 1 1 1 1 1 1
15 1 105582-82090 GASKET 1 1 1 1 1 1
16 1 177062-03111 DAMPER ASSY 1 1
17 2 177062-03121 DISK, DAMPER 1 1
18 2 177062-03130 CAP 1 1
19 2 24411-203007 SEAL, OIL SC203007 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.48

Fig.48. TOOL priane, Crages:
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
I7§< (A) (B) (C) (D) (E) (F)
F ' g TOOL 1 1 704507-92100 BOXASSY, TOOL 1 1 1 1 1 1
. 2 2 104200-92350 SCREW-DRIVER 1 1 1 1 1 1
3 2 104200-92600 BOX, TOOL 1 1 1 1 1 1
4 2 28110-100130 SPANNER, 10X13 1 1 1 1 1 1
*7av 5 2  28110-120140 SPANNER, 12X14 1 1 1 1 1 1
OPTIONAL. 6 2 28110-170190  SPANNER, 17X19 1.1 1 1 1 1
7 2 28110-220240 SPANNER, 22X24 1 1 1 1 1 1
8 1 728270-92400 TOOL ASSY, SPECIAL 1 1 1 1
9 2 124550-35350 WRENCH, FILTER 1 1 1
9-1 2 119640-92750 TOOL, FILTER WRENCH 1 1 1 1 R
(A=E/#00375) (B=E/#00375) (C=E/#00279)
10 2 101200-92140 TOOL, PISTON&RING 1 1 1 1 1
11 2 101104-92180 TOOL, NOZZLE REMOVER 1 1 1 1 1
12 2 124085-92210  TOOL, VALVE REMOVER 1 1 1 1 1
13 2  124085-92250  TOOL, VALVE GUIDE 1 1 1 1 1
14 2  124085-92260  TOOL, PISTON PIN 1 1 1 1 1
15 2 124085-92270 TOOL, PIN BUSH 1 1 1 1 1
16 2  124085-92400 TOOL, METAL REMOVER 1 1 1 1 1
17 3  26716-160002 NUT, M16 2 2 2 2 1
19 2 124085-92700 WRENCH 1 1 1 1 1
20 2 28110-270300 SPANNER, 27X30 1 1 1 1 1
21 2  28150-040000 WRENCH, BAR 4 1 1 1 1 1
22 2  28150-050000 WRENCH, BAR 5 1 1 1 1 1
23 2  28210-000031 TOOL, VALVE RAPPING 1 1 1 1 1
24 2 28210-000070 COMPOUND 1 1 1 1 1
25 2 28312-200750 GAUGE, 0.20X75 1 1 1 1 1
Remarks Yes No Yes No
(1)OPTIONAL N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.49

Fig.49. GASKET(1/2GMY(F)Y,OPTIONAL) o iavvec (EIsGMFYE
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
U ~ . . . i i Q‘t
4 NyFotyh (1 /2GMY (F) Y , ATY3Yy) No- ey Parts N Peseription (A B (© y(D) E) ) !
Fig. GASKET (1/2GMY (F) Y, OPTIONAL) 1 1 728176-92600 GASKET SET 11
2 2 128170-01331  GASKET, HEAD 11
1 3 2 128170-01510  GASKET, GEAR CASE 11
A 3-1 2 128170-01511  GASKET, GEAR CASE 11 N
(A=E/#00375) (B=E/#00375)
4 2 128170-01750  GASKET, OIL SUMP 11
@ 4-1 2 128170-01751  GASKET, OIL SUMP 11 N
(A=E/#00375) (B=E/#00375)
‘ 5 2 105225-02020  O-RING 11
6 2 43400-500570  SEAL WASHER 24S 11
) 3 4 5 b 7 8 7 2 128170-11310  GASKET, BONNET 11
8 2 128176-01650  GASKET 11
9 2 128170-13200 GASKET 11
9 5 9-1 2 128170-13201  GASKET, EXH. PIPE 11 N
‘0 % (A=E/#00375) (B=E/#00375)
s ?’ ? @ Q 10 2 128170-32030  GASKET 11
n S 11 2 23414-080000  GASKET, 8X1.0 9 9
9 10 12 13 14 15 16 17 12 2 23414-120000  GASKET, 12X1.0 16 16
13 2 24321-000350  O-RING, 1AG35.0 11
14 2 104211-49160  GASKET 11
15 2 121520-01850  GASKET 11
151 2 121520-01851  GASKET 11 N
(A=E/#00247) (B=E/#00247)
16 2 124770-77081  GASKET 11
16-1 2 128176-77080  GASKET 11 N
24 25 26 (A=E/#00259) (B=E/#00259)
S 17 2 105582-82040  GASKET 11

18 1 728296-92999  GASKET SET 11
19 2 128270-01332  GASKET, HEAD 11
3 20 2 124240-01882  GASKET 1
Q Q 20-1 2 124240-01883  GASKET 1 1 N
A l (C=E/#00189)
} § 20-2 2 129C26-01890  GASKET, HO-P 1 1 R
3> (C=EXXXXX) (D=EXXXXX)
21 2 24311-000100  O-RING, 1AP10.0 2 2
z 28 2% 30 31 32 3 22 2 121450-01980  GASKET 11
@ S 23 2 23414-080000  GASKET, 8X1.0 1M1 11
34 ? [%]@ q Q 24 2 121575-01510  GASKET, GEAR CASE 1
35 24-1 2 121575-01511  GASKET, GEAR CASE 11 N
36 37 38 39 40 41 2 (C=E/#00279)
25 2 121575-01860  GASKET 1
42 25-1 2 121575-01861  GASKET 11 N
/\ (C=E/#00279)
26 2 105225-02020 O-RING 11

27 2  124000-01750 GASKET, OIL SUMP 1
: 271 2 124000-01751 GASKET, OIL SUMP 1 1 N
@ (C=E/#00279)
28 2 128176-01650 GASKET 1 1
29 2 121450-11680 GASKET 1
43 44 45 46 291 2 121450-11681 GASKET 1 1 N

(C=E/#00279)

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.49

Fig.49. GASKET(1/2GMY(F)Y,OPTIONAL) o iavvec (EIsGMFYE
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
U ~ . . . i i Q‘t
4 NyFotyh (1 /2GMY (F) Y , ATYay) No- ey Parts N Peseription (A B (© y(D) E) ) !
Fig. GASKET (1/2GMY (F) Y, OPTIONAL) 30 2 24311-000120  O-RING, 1AP12.0 2 2
31 2 128270-11310  GASKET, BONNET 11
1 32 2 128370-13200  GASKET 1
A 321 2 128370-13201  GASKET 11 N
(C=E/#00279)
33 2 121450-32021  GASKET, PUMP 11
@ 34 2 23414-100000  GASKET, 10X1.0 2 2
35 2 23414-120016  GASKET, 12X1.0 12 12
‘ 36 2 23414-140018  GASKET, 14X1.0 33
37 2 124736-49540  GASKET 11
) 3 4 5 6 7 8 38 2 121450-44410  GASKET 11
39 2 128290-13250  GASKET 1
39-1 2 128290-13251  GASKET 11 N
¢ 5 (C=E/#00279)
() % 40 2 121520-01850  GASKET 1
s §) ? @ Q 40-1 2 121520-01851  GASKET 11 N
n < (C=E/#00189)
9 10 12 13 14 15 16 17 41 2 124770-77081  GASKET 1
411 2 128176-77080  GASKET 11 N
18 (C=E/#00220)
A 42 1 776031-09510  GASKET SET 1.1 1 1
X 43 2 105582-82040  GASKET 111
q 431 2 105582-82041  GASKET 11 11 N
R (A=*1990.04) (B=*1990.04) (C=*1990.04)
T T 44 2 24311-000200  O-RING, 1AP20.0 2 2 2 2
20 21 223 2% 2% 2 45 2 105582-82090  GASKET 11 11
S 46 2 104211-82240  PACKING 11 1 1

28 29 30 31

7TP7780

37 38 39 40 41 e

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE
Fig.50. GASKET(3GMFY,OPTIONAL)

3.0

NyEotyhN (3GMFY, #7v3Y)
GASKET (3GMFY, OPTIONAL)

0CF10-M26702 Fig.50

Remarks
(1)A2 TROLLING

(A)=1GMY-C (D)=2GMYE-EC
(B)=1GMY-EC (E)=3GMFY-E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty |
(A) (B) (C) (D) (E) (F)
1 1 728396-92600 GASKET SET 1 1
2 2 128370-01332 GASKET, HEAD 1 1
3 2 124240-01882 GASKET 1 1
31 2 12424001883 GASKET 1 1 N
(E=E/#00154) (F=*1991.02)
3-2 2 129C26-01890 GASKET, HO-P 1 1 R
(E=EXXXXX) (F=EXXXXX)
4 2 121450-01980 GASKET 1 1
5 2 24311-000100 O-RING, 1AP10.0 2 2
6 2 121575-01860 GASKET 1 1
6-1 2  121575-01861 GASKET 1 1 N
(E=E/#00190) (F=*1991.02)
7 2 121575-01510 GASKET, GEAR CASE 1 1
7-1 2 121575-01511 GASKET, GEAR CASE 1 1 N
(E=E/#00190) (F=*1991.02)
8 2 105225-02020 O-RING 1 1
9 2 121000-01750 GASKET, OIL SUMP 1 1
9-1 2 121000-01751 GASKET, OIL SUMP 1 1 N
(E=E/#00190) (F=*1991.02)
10 2 24311-000180 O-RING, 1AP18.0 5 5
1 2  128176-01650 GASKET 1 1
12 2 121450-11680 GASKET 1 1
12-1 2 121450-11681 GASKET 1 1 N
(E=E/#00190) (F=*1991.02)
13 2 24311-000120 O-RING, 1AP12.0 3 3
14 2 121450-11310 GASKET, BONNET 1 1
15 2 128370-13200 GASKET 1 1
1541 2 128370-13201 GASKET 1 1 N
(E=E/#00190) (F=*1991.02)
16 2 121450-32021 GASKET, PUMP 1 1
17 2 23414-080000 GASKET, 8X1.0 15 15
18 2 23414-100000 GASKET, 10X1.0 2 2
19 2  23414-140018 GASKET, 14X1.0 5 5
20 2  124736-49540 GASKET 1 1
21 2 121450-44410 GASKET 1 1
22 2 121450-13250 GASKET 1 1
2241 2 121450-13251 GASKET, MANIFOLD 1 1 N
(E=E/#00190) (F=*1991.02)
23 2 121520-01850 GASKET 1 1
2341 2 121520-01851 GASKET 1 1 N
(E=E/#00156) (F=*1991.02)
24 2 104884-59170 GASKET 1 1
25 2 23414-120000 GASKET, 12X1.0 8 8
26 2 124770-77081 GASKET 1 1
26-1 2  128176-77080 GASKET 1 1 N
(E=E/#00176) (F=*1990.03)
27 1 777062-09510 GASKET SET 1 1
28 1 777062-09520 GASKET SET 1 1
29 2  23414-160000 GASKET, 16X1.0 2 2
291 2 22190-160003 WASHER, SEAL 16 2 2 N
(E=*1990.04) (F=*1990.04)

Yes

N:Old £=5 New, Q:0ld $ 75 New, ROId £

Yes'

++ CONTINUE ++

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE 0CF10-M26702 Fig.50

Fig.50. GASKET(3GMFY,OPTIONAL) o iavvec (EIsGMFYE
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
. : . No. Lev. Parts No. Description Qty I
5 Ky+reyhN (3GMFY, #7Y3V) P A @ © © E @
Fig. GASKET (3GMFY, OPTIONAL) 30 2 24311-000120  O-RING, 1AP12.0 3 3
31 2 177062-02070  GASKET, PLATE 11
32 2 177040-04030  GASKET 11
33 2 24311-000090  O-RING, 1AP9.0 4 4
34 2 1E6440-55220  PACKING, STRAINER 11
341 2 1E6440-55221  PACKING, STRAINER 1. 1 N
(E=*1991.04) (F=*1991.04)
35 2 177040-04521  GASKET 11
351 2 177040-04522  GASKET 1. 1 N
(E=*1991.01) (F="1991.01)
5?2?; ?;OLUNG N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702 1-3GM(F)YE-C,E,EC,HE OCF10-M26702 Fig.51

; (A)=1GMY-C (D)=2GMYE-EC
Fig.51. SAFETY LABEL (B)=1GMY.EC (E)=3GMFY.E
(C)=2GMFY(E)-E (F)=3GMFYE-E(HE)
No. Lev. Parts No. Description Qty I R
5 1 TR ® ® © O € @

. 1 1 128296-07300 LABEL, DANGER 1 1 1 1 1 1

F | g . _ SAFETY LABEL 2 1 128296-07260 LABEL, DANGER 1 1 1 1 1 1

3 1 128296-07350 LABEL, DANGER 1 1 1 1 1 1

(A 8) 2 (& &R DANGER)
CAUTION

ORRRICR* vy TR
BUTTEL. OREHHRE
HUpIFEETIRNBD,

ONevor remove the cap while the englne
Is stit] hot.®Hot water mey spurt out
and burn you. 128206-07280

i K
KR

®Hot surface
OMay cause butn
126296~07300

2GMY
3GMY

B &

EALLR
o Lotating parts.

e Can cause injury. §
1294750

BERR (SN)) OBRI-NES

NO. BRES
128296-07300

128296—-07260
128296-07350

QW N -

Yes Yes

N:OId‘T>TNeW, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702  Y-5M/YX-6(-1)
Fig.52. CLUTCH HOUSING(Y-5M)

259F7—-2 (Y—5M)
CLUTCH HOUSING (Y-5M)

0.9

3 32241

23 27 33

18 172228 3£
oL
35 7

AN 26

34
12 ‘
N é/%
40-1 o 3167 8 44
17
40 é\ 9
4243
187
PREV10US 4d _
BEHLNo. 412 BHULNoO.(4)0B 17 #8H#FET,
4inc. (4)~17

0CF10-M26702 Fig.52

(A)=Y-5M (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 101104-01760 GASKET, CAP 1
1A 1 105582-82000 HOUSING ASSY, CLUTCH 1 w
(A=*1992.02)
2A 2 177040-02910 PLUG, PT3/4 2 W
(A=*1992.02)
3 1 105582-82040 GASKET 1
3-1 1 105582-82041 GASKET 1 N
(A=*1990.04)
4 1 705582-82500 SHAFT ASSY, FORWARD 1
6 2 105582-82120 CLAW 1
7 2 105582-82130 SPRING 1
8 2 23871-010000 PLUG, RO1 1
9 2 105582-84150 SHAFT, FORK 1
10 2 105582-84470 FORK, LEVER 1
12 3 120220-84300 BUSH, SHIFTER 1
13 3 22312-080180 PIN, PARALLEL M8X18 2
14 3 22322-030220 PIN, TAPER 3X22 2
15 2  22351-060032 PIN, SPRING 6.0X32 2
16 2 22522-050160 KEY, WOODRUFF 5X16 1
17 2 24311-000200 O-RING, 1AP20.0 2
18 1 105582-82090 GASKET 1
19 1 105582-82231 COVER 1
20 1 104211-82240 PACKING 1
21 1 105582-82300 SEAL, TC26X42X8 1
2141 1 24423-264208 SEAL, OIL TC264208 1 N
(A=*1993.03)
22 1 105582-82780 BOLT 1
23 1 105582-82790 SPRING 1
24 1 105582-82910 DIPSTICK 1
25 1 104564-82950 BUSH 1
26 1 22117-080000 WASHER, 8 4
27 1 22217-060000 WASHER, SPRING 6 2
28 1 23414-080012 GASKET, 8X1.0 2
29 1 24101-062044 BEARING, BALL 6204 1
30 1 24121-062064 BEARING, BALL 6206NR 1
31 1 26106-080282 BOLT, M8X 28 PLATED 2
32 1 26106-080282 BOLT, M8X 28 PLATED 8
33 1 26116-060122 BOLT, M6X 12 PLATED 2
34 1 26116-080702 BOLT, M8X 70 PLATED 2
35 1 26116-080852 BOLT, M8X 85 PLATED 2
36 1 26226-080252 STUD, M8X 25 4
37 1 26366-080002 NUT, M8 4
38 1 26657-080002 NUT, CAP M8 1
39 1 26716-080002 NUT, M8 1
40 1 104214-84451 LEVER ASSY, CONTOROL 1
40-1 1 104214-84452 LEVER ASSY, CONTOROL 1 N
(A=*1994.04)
42 1 26106-080202 BOLT, M8X 20 PLATED 1
43 1 26756-080002 NUT, LOCK M8 1
44 1 176031-04440 SUPPORT, SWITCH 1 w
(A=*1994.04)
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702  Y-5M/YX-6(-1)
Fig.53. FRICTION DISK HOUSING

Fig.53

3 I\,
FRICTI

’

o\

-

Ve
N D

ISK HOUSING

0CF10-M26702 Fig.53

Remarks
(Ml=2.1
(2)I=3.0

(A)=Y-5M (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1  705282-83732 ROTATOR ASSY, 1=2.10 1 1
2 1  705283-83732 ROTATOR ASSY, I1=3.00 1 2
3 2 105582-83100 HOUSING 1
4 2 104511-83111 HOUSING 1
5 2 105582-83200 GEAR, Z=35 1
6 2  105582-83211 SHAFT, FORWARD 1
7 2 104211-83290 BOLT 15
8 2 122310-83300 DISK, FRICTION 2
9 2  122310-83330 PLATE 2
10 2 120220-83342 DISK, FRICTION 1
11 2 124210-83360 CLAW 4
12 2 124210-83370 SPRING 4
13 2 122310-83380 BRACKET 2
14 2 122310-83390 BOLT 4
15A 2  105582-83520 PINION, Z=30 1 1
15B 2 105583-83520 PINION, Z=23 1 2
16 2 122310-83630 WASHER 2
17 2  105582-83710 SPRING 1
18 2 122310-83800 BUSH 2
19 2 22252-000520 RING, 52 1
20 2 22451-100000 WIRE, 1.0 2
21 2 22512-070200 KEY, 7X 20 1
22 2 24101-062054 BEARING, BALL 6205 2
23 2  24107-062054 BEARING, BALL 620527 1
24 2 24211-025002 NUT, BEARING 25 1
25 2 24231-025000 WASHER 25, BEARING 1
26 2  26106-080222 BOLT, M8X 22 PLATED 2
27 2 26106-100452 BOLT, M10X 45 PLATED 6
28 2 120220-84310 PLATE 1
29 2 124210-84402 LEVER 2
30 2 124210-84410 PIN 4
31 2 122310-84421 LINK 2
32 2  122310-84450 RETAINER 2
33 3  174100-54110 ROLLER, TAPPET 2
34 3  125110-84510 PIN 2
36 2 104511-84460 SPRING 2
37 2 104211-84480 RETAINER, SPRING 2
38 2 104511-84490 SHAFT ASSY, SHIFT 1
40 3 22312-040400 PIN, PARALLEL M4X40 1
41 2 22411-300250 COTTER PIN 3.0X 25 1
42 2 22522-040130 KEY, WOODRUFF 4X13 1
43 2  26871-120002 NUT, CASTLE M12 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702  Y-5M/YX-6(-1)
Fig.54. OUTPUT SHAFT(Y-5M)

PONTINIyIN (Y—-BM)
Fig.54 OUTPUT SHAFT (Y-5M)

15 10

REFER TO Fig.52

REFER TO Fig.52

0CF10-M26702 Fig.54

3
7
1=3.0 (G)
REFER TO Fig.52
Remarks
(Ml=2.1
(2)I=3.0

(A)=Y-5M (D)=
(B)= (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty |
(A) B) (C) D) (E) (F)
1 1 104700-01240 WASHER 1
2A 1 105582-83030 GEAR, IDLE Z=36 1
2B 1 105583-83030 GEAR, IDLE Z=29/36 1
3 1 104211-83240 SHAFT, GEAR 1
4 1 104511-83960 SPACER 1
5 1 104211-83970 O-RING 1
6 1 22252-000470 RING, 47 1
7 1 24101-063034 BEARING, BALL 6303 2
8 1 26736-160002 NUT, M16 1
9 1 104700-01240 WASHER 1
10 1 105582-83221 SHAFT, THRUST 1
1" 1 122410-83460 NUT 1
12 1 105582-83470 WASHER 1
13 1 105582-83530 GEAR, Z=63 1
13A 1 105583-83530 GEAR, Z=70 1
14 1 105582-83900 COUPLING 1
15 1 22512-070260 KEY, 7X 26 1
16 1 22512-070300 KEY, 7X 30 1
17 1 26776-160002 NUT, LOCK M16 1
18 1 26106-100322 BOLT, M10X 32 PLATED 4
19 1 26706-100002 NUT, M10 4
20 1 45414-500260 COUPLING, 16MM 1
21 1 48110-032411 SCREW 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702  Y-5M/YX-6(-1) OCF10-M26702  Fig.55

Fig.55. CLUTCH HOUSING EQ;Z&S_MM” g:
©)x= (F)=
= ipti 't
. 5 97 ‘y?_/]._z No. Lev. Parts No. Description &) @) (C)Q )ZD) € ) |
Fig. CLUTCH HOUSING 1 1 77706202550  HOUSING ASSY, CLUTCH 11
3 2 177099-02130  PIN, PARALLEL 2 2
4 2 177035-02920  PLUG, MAGNET M16X1.5 11
5 2 22312-100200  PIN, PARALLEL M10X20 2 2
6 2 23414-160000  GASKET, 16X1.0 11
6-1 2 22190-160003  WASHER, SEAL 16 11 N
(A=*1990.04) (B=*1990.04)
7 2 23414-160000  GASKET, 16X1.0 11
7-1 2 22190-160003  WASHER, SEAL 16 11 N
(A=*1990.04) (B=*1990.04)
8 2 23887-160002  PLUG, 16 11
9 1 177062-02501  PLATE, BAFFLE 11
10 1 24423-456209  SEAL, OIL TC456209 1T
11 1 26016-080162  BOLT, M8X 16 2 2
12 1 177062-02030  FLANGE, SAE#5 11
13 1 177062-02380 COVER '
14 1 22113-080000 WASHER, 8 4 4
15 1 22137-060000 WASHER, 6 2 2
16 1 24423223508  SEAL, OIL TC223508 11
17 1 26016-080302  BOLT, M8X 30 7 7
18 1 26203-080302  BOLT, M8X 30 PLATED 4 4
19 1 26557-060122  SCREW, M6X12 2 2
20 1 177062-02220  DIPSTICK ASSY 11
22 1 24311-000250  O-RING, 1AP25.0 2 2
25 1 177061-02800  LABEL 11
2541 1 17705002811  LABEL 11 N
(A=*1995.07) (B=*1995.07)
26 1 177062-03110  DAMPER ASSY '
26-1 1 177062-03111  DAMPER ASSY 11 N
(A=*1990.02) (B=*1990.02)
27 2 24411203007  SEAL, OIL SC203007 '
28 1 177062-04601  COOLER ASSY, OIL 11
281 1 177062-04630 COOLERASSY, OIL 11 s
(A=*1990.04) (B=*1990.04)
29 2 177062-04610  BODY ASSY, COOLER 11
31 3 27225-080080  PLUG, 8X 8 2 2 z
(A=*1990.04) (B=*1990.04)
32 2 177062-04671  COVER 11 z
(A=*1990.04) (B=*1990.04)
33 2 177062-04681 COVER 11 z
(A=*1990.04) (B=*1990.04)
34 2 177062-04700  PIPE ASSY, COOLER 11 z
(A=*1990.04) (B=*1990.04)
35 2 128695-44090 COCK 11 z
(A=*1990.04) (B=*1990.04)
36 2 23171-010000 PLUG, R1/8 11
37 2 24311-000310  O-RING, 1AP31.0 4 4 z
(A=*1990.04) (B=*1990.04)
38 2 24311-000440  O-RING, 1AP44.0 2 2 z
(A=*1990.04) (B=*1990.04)
39 2 26016-080252  BOLT, M8X 25 4 4 z
Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702  Y-5M/YX-6(-1) OCF10-M26702  Fig.55

Fig.55. CLUTCH HOUSING (B¥XS ot o
(Cy= (F)=
5 ipti 't
. 5 97 ‘y?"f—;{ No. Lev. Parts No. Description &) @) (C)Q )ZD) € ) I R
Fi g. CLUTCH HOUSI NG (A=*1990.04) (B=*1990.04)
40 1 24311-000120 O-RING, 1AP12.0 2 2
41 1 26016-080852  BOLT, M8X 85 4 4
41-1 1 26106-080302  BOLT, M8X 30 PLATED 4 4 S
(A=*1990.04) (B=*1990.04)
42 1 104507-07190  LABEL, YANMAR 1 1 W
(A="1993.04) (B=*1993.04)
43 1 177551-02950  LABEL, CLUTCH OIL 1 1 w
(A=*1993.08) (B=*1993.08)
43-1 1 177551-02951 LABEL,CLUTCH OIL 1 1 N
(A=*1997.07) (B=*1997.07)
44 1 177062-09050  WRENCH 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CF10-M26702  Y-5M/YX-6(-1)
Fig.56. CASE PLATE

CASE PLATE

0CF10-M26702 Fig.56

23
15

B
22 PREV10US
18

REFER TO Fig.56

57 50
53
54
/|
\

YX-6
YX—-6~1(A2~O-1>7)
(A2 TROLLING)

++ CONTINUE ++

(A)=YX-6 (D)=
(B)=YX-6-1(A2troll (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty |
() @ () (F)
1 1 177061-02810 LABEL
1-1 1 177061-02811 LABEL,EMERGENCY BOLT N
(A=*1995.07) (B=*1995.07)
2 1 176063-02930 LABEL, STRAINER
2-1 1 177050-02821 LABEL, STRAINER N
(A=*1995.07) (B=*1995.07)
3 1 177055-02950 LABEL
3-1 1 177055-02951 LABEL N
(A=*1995.07) (B=*1995.07)
4 1 177062-02070 GASKET, PLATE
5 1 777062-02500 PLATE ASSY, CASE
5-1 1 777062-02501 PLATE ASSY, CASE N
(A=*1994.06)
6 1 777062-02510 PLATE ASSY, CASE
6-1 1 777062-02511 PLATE ASSY, CASE N
(B=*1994.06)
8 2 177062-02860 PLUG, 12 1
9 2 23171-010000 PLUG, R1/8 2
10 2 23414-120016 GASKET, 12X1.0 1
1" 2 23414-120016 GASKET, 12X1.0 1 z
(A=*1993.04)
12 2 23871-010000 PLUG, RO1 2
13 2 23887-120002 PLUG, 12 1
14 2  23887-120002 PLUG, 12 1
14-1 2 23490-120002 PLUG, 12 1 N
(A=*1993.04)
15 2  177062-04100 COVER, VALVE 1 1
17 2 177040-04400 SPRING 1 1
18 2 177062-04400 LEVER 1 1
18-1 2 177062-04390 LEVER ASSY 1 1 N
(A=*1994.06) (B=*1994.06)
19 2 24190-100001 BALL, STEEL 5/16 1 1
20 2 24311-000160 O-RING, 1AP16.0 1 1
21 2  24311-000180 O-RING, 1AP18.0 1 1
22 2 26106-080162 BOLT, M8X 16 PLATED 1 1 Zz
(A=*1994.06) (B=*1994.06)
23 2  26450-080162 BOLT, M8X 16 2 2
2341 2  26106-080502 BOLT, M8X 50 PLATED 2 2 S
(A=*1994.06) (B=*1994.06)
24 2 26979-080082 SCREW, M8X 8 1 1
25 2 177062-04260 SPRING, RELIEF 1 1
26 2  125310-34031 VALVE, CONTROL 1 1
27 2 123672-84530 RETAINER, VALVE 1 1
28 2 23414-180000 GASKET, 18X1.0 1 1
29 2  45150-030760 SHIM, T=1.0 2 2
30 2 45150-030770 SHIM, T=0.5 1 1
30A 2 177062-04440 SUPPORT, SWITCH 1 1 W
(A=*1994.06) (B=*1994.06)
30B 2  26450-080162 BOLT, M8X 16 w
(A=*1994.06) (B=*1994.06)
30C 2  22137-080000 WASHER, 8 W
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702  Y-5M/YX-6(-1) OCF10-M26702  Fig.56

H A)=YX-6 D)=
Fig.56. CASE PLATE EB;ZYX_6_1(A2M|| EE)):
C) (F)=
No. Lev. Parts No. Description Qty |
) 5 7—=2ATL—h P A B © © € ¢
Fig. CASE PLATE (A=*1994.06) (B=*1994.06)
31 1 777062-04510  PLATE ASSY 1
22 L»E!Rﬂeév;ous 49 33 2 23871-010000 PLUG, RO1 8
18 34 2 24311-000090  O-RING, 1AP9.0 4
35 2 24311-000120  O-RING, 1AP12.0 1
23 Q) 36 1 26106-080502  BOLT, M8X 50 PLATED 1
15 ’ 37 1 26106-080602  BOLT, M8X 60 PLATED 3
38 1 26450-080902  BOLT, M8X 90 3
REFER TO Fig. 55 o1 . 39 1 177040-02800  STRAINER 1 1
T 58 ) 40 1 1E6440-55220 PACKING, STRAINER 11
57 50 40-1 1 1E6440-55221 PACKING, STRAINER 11 N
53 (A=*1991.04) (B=*1991.04)
59 54 40-2 1 1E6440-55222 PACKING, STRAINER 11 R
Q @ (A="1995.04) (B="1995.04)
» < 41 1 1E6440-55230  SPRING, STRAINER 11
% 12\ 262528 27 42 1 1E6440-55240 COVER,STRAINER 11
D 3 43 1 26106-080652  BOLT, M8X 65 PLATED 2 2
44 1 777040-04700 PUMP ASSY, HYDRAULIC 11
46 1 177040-04030  GASKET 11
47 1 22287-080000 WASHER, 8 4 4
48 1 26106-081002  BOLT, M8X100 PLATED 4 4
49 1 177061-04490  BRACKET ASSY, CABLE 11
50 2 22212-050000 WASHER5 2 2
51 2 26116-080202  BOLT, M8X 20 PLATED 11
52 2 26551-050122 SCREW 2 2
53 2 26716-050002  NUT, M5 2 2
54 2 26716-080002  NUT, M8 11
56 2 41710-000410  CLAMP 11
57 1 177062-04750  BRACKET, WIRE 11
58 1 26106-080162  BOLT, M8X 16 PLATED 2 2
YX=6 59 1 41710-001300  JOINT, BALL 11
~ 60 1 177040-04340  VALVE ASSY, CONTROL 11 W
YX—6~1 ([ f‘zzﬁz (E)]LI "JNE)7 ) (A=*1992.04) (B=*1992.04)
61 2 177040-04361 RETAINER, SPRING 11
62 2 1E6190-55660  VALVE, 2ND RELIEF 11
63 2  1E6190-55710  SEAT, 2ND RELIEF 11
64 2 22351-020008  PIN, SPRING 2.0X 8 11
65 2 177040-04351  SPRING 11
36 Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702  Y-5M/YX-6(-1)
Fig.57. INPUT SHAFT & SUPPORT SHAFT

Fig.Es

PPN AZIN VISR P
INPUT SHAFT & SUPPORT SHAFT

REFER TO Fig.55

0CF10-M26702 Fig.57

Remarks
(1)1=2.03
(2)I=2.55
(3)I=2.96
(4)1=3.48

(A)=YX-6 (D)=
(B)=YX-6-1(A2troll (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 177062-03010 SHAFT ASSY, INPUT 1 1
3 1 177062-03060 DISK, D70 C102 3 1
3A 1 1E6310-54340 FRICTION PLATE 70 3 2
4 1 177062-03070 RETAINER 1 1
5 1 177062-03090 PLATE, STEEL 71 4 4
6 1 177062-03150 BUSH 1 1
7 1 177062-03160 WASHER, 22X40X3 1 1
8 1 177062-03260 DRUM 1 1
9 1 177062-03270 RING 1 1
10 1 177040-03281 RING 1 1
11 1 177062-03300 SPRING 1 1
12 1 123385-83161 RING, SEAL 2 2
13 1 22252-000720 RING, 72 1 1
14 1 24101-062054 BEARING, BALL 6205 1 1
15 1 24101-063064 BEARING, BALL 6306 1 1
16 1 24164-000222 CIRCLIP, 22 2 2
17 1 26979-060082 SCREW, M6X 8 2 2
18 1 177062-03060 DISK, D70 C102 3 1
18A 1 1E6310-54340 FRICTION PLATE 70 3 2
19 1 177062-03070 RETAINER 1 1
20 1 177062-03090 PLATE, STEEL 71 4 4
21 1 177062-03150 BUSH 1 1
22 1 177062-03160 WASHER, 22X40X3 1 1
23 1 177062-03260 DRUM 1 1
24 1 177062-03270 RING 1 1
25 1 177040-03281 RING 1 1
26 1 177062-03300 SPRING 1 1
27 1 177062-03400 SHAFT ASSY, SUPPORT 1 1
29 1 123385-83161 RING, SEAL 2 2
30 1 22252-000720 RING, 72 1 1
31 1 24101-062054 BEARING, BALL 6205 1 1
32 1 24101-063064 BEARING, BALL 6306 1 1
33 1 24164-000222 CIRCLIP, 22 2 2
34 1 177062-03370 PINION ASSY, Z=34 2 2 1
35 1 177062-03350 PINION ASSY, Z=29 2 2 2
36 1 177062-03330 PINION ASSY, Z=26 2 2 3
37 1 177062-03050 PINION ASSY, Z=23 2 2 4
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702  Y-5M/YX-6(-1)
Fig.58. OUTPUT SHAFT

F0.08

PONTYRI$ TN
OUTPUT SHAFT

REFER TO Fig. 566

0CF10-M26702 Fig.58

Remarks
(1)1=2.03
(2)I=2.55
(3)I=2.96
(4)1=3.48

(A)=YX-6 (D)=
(B)=YX-6-1(A2troll (E)=
(C)= (F)=
No. Lev. Parts No. Description Qty I R
(A) B) (C) D) (E) (F)
1 1 177062-03710 COUPLING 1 1
2 1 177062-03800 PLATE 1 1
3 1 121850-21130 BOLT, FLYWHEEL 1 1
4 1 24101-063064 BEARING, BALL 6306 1 1
5 1 24101-063084 BEARING, BALL 6308 1 1
6 1 24311-000255 O-RING, 1AP25.5 1 1
7 1 177062-03690 SHAFT, OUTPUT Z=69 1 1 1
8 1 177062-03680 SHAFT, OUTPUT Z=74 1 1 2
9 1 177062-03670 SHAFT, OUTPUT Z=77 1 1 3
10 1 177062-03660 SHAFT, OUTPUT Z=80 1 1 4
11 1 26106-100322 BOLT, M10X 32 PLATED 4 4
12 1 26706-100002 NUT, M10 4 4
13 1 45414-500260 COUPLING, 16MM 1 1
14 1 48110-032411 SCREW 1 1
N:Old %New, O:OId%»‘LS New, R:Old% New, S:Old z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CF10-M26702  Y-5M/YX-6(-1) OCF10-M26702  Fig.59

Fig.59. TROLLING VALVE(YX-6-1(A2-TROLLING)) EQ;Z&S_MZM EE)):
C) (F)=
ioti Qt
. 5 9 ﬁﬁ# (YX'—G_ 1 (A2 |\D"'U ‘//j) ) No.  Lew. Parts No. Description &) ® (©) )ZD) € ) |
Fig. ROLLING VALVE (YX—6-1 (A2 TROLLING)) 1 1 177057-04481  BRACKET, WIRE 1
2 1 177061-04490  BRACKET ASSY, CABLE 1
3 2 22212-050000 WASHER 5 2
4 2 26116-080202  BOLT, M8X 20 PLATED 1
5 2 26551-050122 SCREW 2
6 2 26716-050002  NUT, M5 2
7 2 26716-080002  NUT, M8 1
8 2 41701-001720  BRACKET 1
REFER TO Flg.56 9 2 41710-000410  CLAMP 1
10 1 177057-04501  VALVE ASSY, TROLLING 1
12 2 177040-04570  SHAFT, LEVER 1
13 2 177040-04580  SPRING, VALVE 1
14 2 177057-04590  SPRING 1
141 2 177068-04492  SPRING, RETURN 1 F
(B=*1993.09)
15 2 177057-04600  LEVER, TROLLING 1
15-1 2 177057-04601 LEVER, TROLLING 1 R
(B=*1990.10)
152 2 177057-04602 LEVER, TROLLING 1 N
(B=*1991.09)
16 2 177057-04610  NUT 1
16-1 2 177068-04481  NUT 1 F
(B=*1993.09)
17 2 177057-04620 SCREW 1
18 2 177040-04630  SPRING 1
19 2 177040-04640 COVER 1
20 2 22117-100000 WASHER, 10 1
21 2 22242-000100 RING, 10 1
22 2 22312-040100  PARALLEL PIN 4X10 1
23 2 22351-040020  PIN, SPRING 4.0X20 1
24 2 23414-120016  GASKET, 12X1.0 1 z
(B=*1993.04)
25 2 23887-120002  PLUG, 12 1
251 2 23490-120002  PLUG, 12 1 N
(B=*1993.04)
26 2 24311-000090  O-RING, 1AP9.0 1
(10) aw 27 2 24311-000090  O-RING, 1AP9.0 1
PREVIOUS 16 28 2 24311-000210  O-RING, 1AP21.0 1
14 29 2 26106-060162  BOLT, M6X 16 PLATED 4
15 30 2 26776-100002  NUT, LOCK M10 1
\}\ 31 1 177040-04521  GASKET 1
18 311 1 177040-04522  GASKET 1 N
(B=*1991.01)
36 312 1 177061-04520  GASKET, VALVE 1 R
(B=*1993.12)
32 1 22287-080000 WASHER, 8 4
33 1 26106-080752  BOLT, M8X 75 PLATED 4
34 1 26116-060122  BOLT, M6X 12 PLATED 2
35 1 41710-001300  JOINT, BALL 1
Remarks 36 1 177058-02450  LABEL 1

(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH REF NO.14-1 AND
16-1. N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No

101104-01760 52 1 104211-42090 26 7 104511-83111 53 4 105500-51300 29 17 -1

101104-92180 48 11 104211-42100 26 8 104511-83960 54 4 105582-34100 17 25

101147-11900 6 32 104211-42110 26 9 104511-84460 53 36 105582-39140 17 31

7 45 104211-42120 26 10 104511-84490 53 38 105582-39700 17 41

8 45 104211-42130 26 11 104514-42780 41 27 -1 18 32

9 52 34 1 35 105582-49090 1 23

101147-59810 17 35 35 1 104564-82950 52 25 105582-49200 24 22

31 16 104211-49080 24 26 104700-01240 54 1 26 28

32 31 26 36 9 105582-52010 29 46

33 30 104211-49160 1 18 104800-12980 6 35 105582-59150 29 49

101158-03061 10 13 24 21 104884-59170 31 13 31 12

101158-03111 10 15 26 27 33 16 32 12

101158-11230 6 25 49 14 50 24 33 15
7 36 104211-53120 29 61 105025-01220 1 7 105582-67150 34 52 -1

8 36 104211-76150 37 7 105140-76500 37 16 35 62

9 38 38 10 105225-01900 42 26 105582-67190 34 50

44 104211-82240 49 46 105225-02020 1 30 35 57

101200-92140 48 10 52 20 2 49 105582-77790 41 27
101400-76480 37 15 104211-83240 54 3 3 32 105582-82000 52 1A

38 19 104211-83290 53 7 49 5 105582-82040 47 14

101720-55750 30 7 104211-83970 54 5 26 49 17

102210-07990 5 7 104211-84480 53 37 50 8 43

102410-92940 4 27 104214-13580 14 10 105225-02300 2 50 52 3
103854-39140 17 30 21 3 43 105582-82041 49 43 -1
38 104214-39660 17 39 105225-11100 6 20 52 3 -1

18 29 18 30 7 7 105582-82090 47 15

103854-51251 29 15 104214-84451 52 40 8 7 49 45

103854-51660 29 36 104214-84452 52 40 -1 9 7 52 18

103854-53180 29 66 104214-92900 4 25 105225-11350 7 14 105582-82120 52 6

103854-55220 4 5 104214-92930 4 26 8 14 105582-82130 52 7

103854-59191 32 13 104264-59020 32 8 9 14 105582-82231 52 19

33 17 9 105225-14400 15 13 105582-82300 52 21

103854-59650 31 1 33 12 105225-22300 16 9 105582-82780 52 22

104200-02110 1 32 104264-59030 29 48 105225-22400 16 10 105582-82790 52 23

104200-03600 10 3 32 10 105225-23180 16 18 105582-82910 52 24
104200-03641 10 5 104271-01950 1 42 105225-23200 16 13 105582-83030 54 2 A

104200-11180 6 7 104271-51450 29 23 105225-35290 17 19 105582-83100 53 3

7 1 104271-51460 29 25 105225-35300 17 23 105582-83200 53 5

8 11 104271-67550 34 64 105311-01090 1 4 105582-83211 53 6

9 1 35 80 2 4 105582-83221 54 10

104200-14200 15 12 104271-91351 45 9 3 4 105582-83470 54 12
104200-92350 48 2 9 -1 105311-23380 16 16 105582-83520 53 15 A

104200-92600 48 3 104271-91352 46 12 105311-59500 32 29 105582-83530 54 13

104211-11370 6 1 104500-55710 30 4 105311-67100 35 55 105582-83710 53 17

7 15 104507-07190 5 23 105311-67200 35 58 105582-83900 54 14

8 15 55 42 105425-01250 1 8 105582-84150 52 9

9 15 104511-76790 37 18 105430-01690 1 53 105582-84470 52 10

104211-42050 26 3 38 21 17 12 105583-49910 2 40

104211-42070 26 5 104511-78780 25 22 105430-14200 15 11 105583-67210 34 52
104211-42080 26 6 26 22 105430-35010 17 13 105583-83030 54 2B




Parts No. Index

Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No.
105583-83520 53 15 B 119620-79300 64 20 121000-03020 12 15 121450-01980
105583-83530 54 13 A 119620-79310 61 21 121000-03021 11 15 -1
105840-76500 37 17 62 21 12 15 -1

38 20 64 21 121000-03070 1 16 121450-01990
106100-55800 38 1 119620-79320 61 22 12 16
106500-44870 36 2 62 22 121000-03071 1 16 -1 121450-02071
110250-53150 29 63 64 22 12 16 -1
110250-55610 30 3 119620-79330 61 23 121000-03080 11 17
113200-53110 29 60 62 23 12 17 121450-02100
113200-53120 29 62 64 23 121000-03200 12 18
119305-35151 17 14 -2 119620-79340 61 24 121000-11050 7 9
119305-35170 17 55 62 24 8 9 121450-02110
119620-49290 1 9 -1 64 24 9 6
2 38 -1 119620-79350 61 25 121000-11420 6 27
27 50 -1 62 25 7 39 121450-02160
119620-77380 64 3 64 25 8 39
119620-77440 64 1 119626-77210 61 1 9 47 121450-02170
119620-77450 64 12 62 1 121000-42051 27 2 121450-02310
119620-77461 61 13 119626-77220 62 1 -1 121000-42100 27 3
62 13 119626-77450 61 12 121000-61600 34 10
64 13 62 12 35 10 121450-02320
119620-77471 61 14 119640-01640 2 71 -1 121000-66090 35 23
62 14 119640-92750 48 9 -1 121150-35100 18 13
64 14 119660-35150 17 14 -1 121150-42290 41 28 121450-02370
119620-77490 61 15 119773-91850 36 19 121150-51460 29 27
62 15 120130-49350 1 9 121250-59860 33 8 121450-02380
64 15 2 38 121250-77210 41 23 A 121450-11240
119620-77710 64 16 27 50 121370-55730 30 6 121450-11260
119620-77720 64 16 -1 120130-59080 31 9 121400-01640 2 70
119620-79200 61 7 120220-13010 13 17 3 70
62 7 120220-83342 53 10 121450-01100 2 5 121450-11270
64 7 120220-84300 52 12 3 5
119620-79210 61 8 120220-84310 53 28 121450-01203 2 31
62 8 120270-61250 37 16 -1 3 17 121450-11310
64 8 38 2 121450-01210 2 20
119620-79220 61 9 120270-77101 43 14 3 6 121450-11670
62 9 120322-07410 5 5 121450-01220 2 7
64 9 120322-07411 5 5 -1 3 7 121450-11680
119620-79230 61 10 120324-07190 5 24 121450-01560 2 28
62 10 120324-07200 5 25 3 48
64 10 120324-07210 5 26 121450-01800 1 40
119620-79250 61 5 120445-44540 27 71 2 53
62 5 120445-44620 5 8 3 52 121450-11681
64 5 121000-01750 3 73 121450-01801 1 40 -1
119620-79260 64 17 50 9 2 53 -1
119620-79290 61 19 121000-01751 3 73 -1 3 52 -1
62 19 50 9 -1 121450-01951 3 57
64 19 121000-01850 2 56 121450-01960 2 11
119620-79300 61 20 3 55 3 11 121450-13250
62 20 121000-03020 11 15 121450-01980 2 12

(31N
ONONONOONOONOWWNWN-_2WON_2WWNWN_2WN =~

N
~




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No.  Ref. No.
121450-13251 27 21 1 121575-07240 7 51 122310-83330 53 9 124060-01050 3 47
50 22 1 9 58 122310-83380 53 13 17 20
121450-14400 15 14 121575-11121 6 6 122310-83390 53 14 124060-11160 6 4 -1
121450-21540 15 31 7 10 122310-83630 53 16 7 4
121450-21541 15 32 8 10 122310-83800 53 18 8 4
121450-32021 18 1 9 10 122310-84421 53 31 9 4
49 33 121575-11670 8 20 122310-84450 53 32 124060-14090 15 5
50 16 121575-14090 15 7 122410-61650 34 12 124060-32990 2 37
121450-42240 27 6 121575-32090 18 2 35 12 124060-39451 17 34
121450-42260 27 7 121575-34830 18 7 122410-83460 54 11 18 25
121450-42310 27 8 121575-42000 25 1 122780-09320 8 25 124060-39452 17 34 -1
121450-44410 26 24 121575-42120 25 12 122780-59100 32 34 18 25 1
27 16 121575-42150 25 13 123210-09310 1 16 124060-59380 32 15
49 38 121575-49300 14 19 2 18 33 18 B
50 21 25 15 8 27 124070-13300 14 7
121450-51500 29 30 121575-49310 25 26 123310-77640 43 1 124070-13520 14 6
121450-59850 32 35 121575-61160 35 4 123372-03150 7 49 124070-14760 15 41
121465-59950 32 6 121575-61161 35 4 1 9 56 124070-42060 26 4
41 121575-61620 35 1 123372-59100 32 33 124070-42400 25 14
121520-01850 29 45 121575-61710 34 13 33 32 26 12
49 15 35 13 123385-83161 57 12 124070-42410 26 13
40 121575-61720 34 14 29 124070-42420 25 5
50 23 35 14 123482-91291 46 11 26 14
121520-01851 29 45 1 121575-66051 35 21 123501-79240 61 4 124070-59060 30 14
49 15 -1 121575-66200 35 25 62 4 124070-59130 30 15
40 -1 121575-66310 34 15 64 4 124070-77950 43 8
50 23 1 35 15 123672-84530 56 27 124070-91250 44 8
121550-11280 7 32 121575-66510 35 44 123672-92950 4 23 45 6
8 31 36 3 123682-07850 5 6 6 -1
9 32 121575-66550 34 44 123682-07851 5 6 -1 124070-91290 44 9
121550-11290 7 33 35 46 123682-44190 27 38 45 6 A
8 32 36 6 123682-44200 27 41 6 A-1
9 33 121575-66580 35 47 123682-44201 27 41 1 124070-91300 44 12
121574-21500 15 30 36 7 123682-44210 27 39 45 7
121575-01510 2 52 121575-66800 34 27 123682-44220 27 40 7 -1
3 51 34 123900-77700 60 2 124085-01900 2 8
49 24 35 29 123900-77730 60 3 3 8
50 7 121575-66830 34 27 -1 124000-01750 2 75 61 26
121575-01511 2 52 -1 34 -1 49 27 124085-02220 3 31 A
3 51 -1 35 35 124000-01751 2 75 -1 124085-35111 18 14
49 24 1 121575-66850 35 30 49 27 -1 124085-35300 18 15
50 7 -1 121575-67580 35 65 124000-03200 1 18 124085-35350 18 17
121575-01860 2 57 121575-67581 35 65 -1 124000-11240 7 27 124085-51500 29 29
3 56 121575-77900 36 16 8 50 124085-92210 48 12
49 25 121575-91250 46 10 124000-13201 13 34 124085-92250 48 13
50 6 63 9 124000-14090 15 6 124085-92260 48 14
121575-01861 2 57 -1 121750-49800 25 35 124060-01050 1 3 124085-92270 48 15
3 56 -1 121750-59890 36 17 2 3 124085-92400 48 16
49 25 1 121850-21130 58 3 30 124085-92700 48 19
50 6 -1 122310-83300 53 8 3 3 124101-49530 25 33




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No
124160-01751 1 39 124450-39240 33 10 124950-51270 29 16 128170-21200 15 27
1 9 124460-77680 1 24 124950-51450 29 24 128170-21250 15 29
12 9 2 42 124950-51510 29 33 128170-32030 17 10
124160-01910 2 9 3 24 124950-51640 29 34 49 10
72 27 62 125110-84510 53 34 128170-32200 17 4
3 9 62 -1 125310-34031 56 26 128170-39010 17 26
71 124550-35350 48 9 125613-39950 31 6 128170-39020 17 28
124160-11360 11 14 124550-51320 29 19 35 56 128170-39200 17 32
12 14 124550-51341 29 20 126630-07370 5 4 128170-42050 24 3
124160-34844 18 8 124550-51350 29 21 127610-77700 43 12 128170-42060 24 4
124160-34845 18 8 -1 124550-51370 29 22 127610-91350 25 36 128170-42070 24 5
124160-39140 18 18 124550-59820 18 26 127687-91870 46 7 128170-42080 24 6
124160-49480 2 41 124550-77030 39 23 127687-91880 46 36 128170-42090 24 5 -4C
3 23 40 23 127692-91410 46 30 7
27 53 124617-91980 46 4 127692-91440 46 31 128170-42110 24 8
124210-83360 53 11 124617-91990 46 34 127692-91450 46 32 128170-42120 24 9
124210-83370 53 12 124722-59050 27 61 128170-01200 1 6 128170-42200 24 1 -1
124210-84402 53 29 124732-35090 18 11 128170-01331 1 22 128170-49010 24 17
124210-84410 53 30 124732-42290 42 25 49 2 128170-49050 24 18
124220-09340 5 14 124736-49540 25 34 128170-01510 1 38 128170-49150 24 20
124223-39750 17 42 49 37 49 3 26 26
18 33 50 20 128170-01511 1 38 -1 128170-51101 29 5
124223-42040 25 6 124770-11770 13 9 49 3 -1 128170-51300 29 17
124223-42070 25 7 124770-49040 14 23 128170-01750 1 57 128170-51500 29 28
124223-42080 25 8 25 39 49 4 128170-53080 29 58
124223-42091 25 9 124770-53000 29 56 128170-01751 1 57 -1 128170-61100 34 2
124223-42110 25 1 124770-77010 39 1 49 4 -1 128170-61160 34 8
124223-49050 25 40 124770-77081 4 6 128170-01830 1 41 128170-61161 34 8 -1
42 39 24 128170-02090 1 31 128170-61620 34 11
124240-01871 2 34 40 24 128170-03020 10 12 128170-66010 34 20
3 21 49 16 128170-03070 10 14 128170-66090 34 22
124240-01882 2 35 41 14 -1 128170-66200 34 24
3 22 50 26 128170-03080 10 20 128170-66510 34 42
49 20 124770-77940 43 7 128170-03200 10 16 128170-66580 34 45
50 3 124772-01900 4 3 128170-07230 6 34 128170-66850 34 28
124240-01883 2 35 -1 124772-77020 40 1 128170-07340 5 2 128170-66870 34 35
3 22 1 124790-44470 27 46 128170-09320 1 17 35 36
49 20 1 124790-44560 27 72 128170-11290 6 37 128170-66880 34 36
50 3 -1 124790-55601 30 1 128170-11310 10 9 35 37
124250-03640 35 43 124790-77330 41 26 49 7 128170-66890 35 38
36 1 124950-01951 2 58 128170-11350 6 10 128170-77500 43 3
124323-42100 25 10 124950-11340 6 9 128170-13200 13 18 128170-77921 43 5
124411-77670 36 18 7 13 49 9 128170-91001 45 1
124450-35070 18 10 8 13 128170-13201 13 18 -1 1 -2
124450-35100 17 14 9 13 49 9 -1 128170-91010 45 2
124450-35110 17 16 124950-11450 6 29 128170-13600 6 17 2 -1
18 14 A 7 42 13 20 128170-91020 45 3
124450-39240 18 24 8 42 128170-14011 15 1 3 -1
31 5 9 49 128170-14100 15 8 128170-91031 45 4
32 7 124950-51190 29 9 128170-14150 15 10 4 1




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No.
128170-91100 45 5 128176-11170 6 4 128176-77080 40 24 -1 128270-77200 41 1
5 -1 7 5 49 16 -1 128270-77921 43 6
128170-91160 43 15 9 5 41 1 128270-91001 44 1
45 13 128176-11860 10 1 50 26 -1 128270-91002 44 1 -1
13 -1 128176-21590 15 33 128176-77250 41 24 1-2
128170-91310 45 8 128176-21650 15 36 128176-77260 61 27 128270-91003 44 1-3
8 -1 128176-21660 15 38 128176-77330 41 25 128270-91010 44 2
128170-91810 44 15 128176-21661 15 38 -1 61 28 128270-91020 44 3
45 10 128176-22090 16 1 128176-77650 41 34 63 2
10 -1 128176-34800 17 11 128176-81010 47 1 128270-91031 44 4
63 13 128176-39670 17 40 128176-81020 47 2 128270-91040 44 5
128170-91820 44 16 18 31 128270-01332 2 33 63 4
45 1 128176-39750 17 45 49 19 4 -1
11 -1 128176-39770 17 47 128270-01450 2 39 4 -2
63 14 18 38 128270-01820 2 54 128270-91200 44 4 -1
128170-91830 44 17 128176-39780 17 48 3 53 128270-91230 44 7
45 12 18 39 128270-01890 2 36 63 6
12 -1 128176-42000 24 1 128270-03200 11 18 -1 128270-91260 44 19
63 15 128176-42070 24 5 -1 128270-03610 1 10 63 18
128171-12500 13 1 128176-42071 24 5 -2 12 10 128270-91270 44 20
128171-12540 13 3 128176-42080 24 5-3 128270-03640 1 11 63 19
128171-66550 34 32 5 -4A 12 11 128270-91280 44 21
128171-66890 34 37 128176-42090 24 5 -4 128270-03750 11 12 63 20
128171-77200 41 1 -1 128176-55610 30 11 12 12 128270-91340 44 22
1-2 128176-59010 31 7 128270-09300 2 17 63 21
128171-77920 43 5 -1 128176-59200 31 14 128270-11310 11 3 128270-91350 44 13
128171-77921 43 5 -2 128176-59810 31 2 49 31 63 1
128171-77922 43 5-3 128176-66050 34 21 128270-12500 13 4 128270-91360 44 14
128171-77923 43 5 -4 128176-67200 34 51 128270-12540 13 6 63 12
128176-01100 1 5 35 61 128270-12700 13 7 128270-91400 44 23
2 6 128176-76010 37 1 128270-13610 13 21 128270-91500 44 18
128176-01650 4 2 128176-76100 37 3 35 128270-91600 44 24
49 8 38 6 128270-13650 6 18 128270-91800 44 25
28 128176-76110 37 4 13 23 128271-77200 42 141
50 1 128176-76120 37 5 36 60 1
128176-02220 1 29 38 8 128270-14010 15 2 128271-77330 42 21
2 85 128176-76130 37 6 128270-39200 18 19 128271-77340 42 22
3 31 38 9 128270-42000 26 1 128271-77730 60 4
128176-03131 4 4 128176-76161 37 8 128270-42150 25 21 128271-77740 60 5
128176-03750 10 4 38 12 26 21 128271-77750 60 6
128176-08100 4 15 128176-76180 37 10 128270-49010 26 33 128271-77920 43 6 -1
128176-08120 4 17 128176-76221 37 11 128270-49050 26 34 128271-77921 43 6 -2
128176-08150 4 20 38 16 128270-49300 26 15 128271-77922 43 6 -3
128176-11110 6 21 128176-76230 37 12 128270-52010 29 47 1 128271-77923 43 6 -4
7 8 38 17 128270-55610 30 23 128271-77924 43 6 -5
9 9 128176-76240 37 13 128270-59810 32 37 128272-01601 4 1
128176-11111 6 21 -1 38 18 128270-59820 32 39 128272-11170 6 5
7 8 -1 128176-76250 37 14 128270-66010 35 20 7 51
8 8 128176-77080 4 6 -1 128270-66550 35 33 8 5
9 9 1 39 24 -1 128270-67100 35 82 9 51




Parts No. Index
Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No.

128272-13800 13 49 128296-07450 5 25 A 128390-59810 33 2 128695-91001 63 1
128272-14010 15 2 A 128296-07460 5 26 A 128390-59820 33 4 128695-91002 63 1 -1
128272-66050 35 22 128296-08150 4 21 128390-59830 33 6 1-2
128272-67210 34 53 128296-22090 16 5 128391-77700 43 3 -1 128695-91003 63 1-3

35 63 128296-39750 18 36 12 1 128695-91130 63 3
128272-76110 38 7 128296-59550 32 18 128391-77860 44 26 128695-91132 63 3 -1
128272-76150 38 11 128296-59900 32 19 63 24 128695-91200 63 3 -2
128272-76180 38 15 33 19 24 -1 128695-91230 63 7
128275-11410 6 26 128296-59940 32 20 -1 128391-91260 46 5 128695-91270 63 16

7 38 33 20 -1 128391-91440 46 23 128695-91500 63 17

8 38 128296-77300 62 26 128391-91640 46 22 128695-91600 63 22

9 46 128296-77310 62 27 128391-91700 46 35 129052-77201 61 1 -1
128275-11490 6 30 128296-77320 62 28 128391-91740 46 24 64 1

7 43 128296-77330 62 29 128391-91860 46 6 129052-77230 61 1-2

8 43 128296-77510 13 28 128391-91930 46 18 64 141

9 50 128296-77520 13 29 128396-08110 4 16 129052-77380 61 3
128275-11500 6 31 128296-77530 43 4 128396-08150 4 22 62 3

7 44 128296-77540 13 32 128396-13520 14 17 129052-77421 64 6

8 44 128370-01332 3 19 128396-39780 18 41 129052-77422 61 6

9 51 50 2 128396-49210 27 59 62 6
128275-34800 18 5 128370-11290 7 48 -1 128396-49220 14 24 129052-77921 13 54
128275-59080 31 10 8 48 -1 128396-49250 14 25 129052-79260 61 17
128275-91340 24 23 9 55 -1 128396-59010 33 11 62 17

26 29 128370-12730 13 8 128396-66551 35 33 -1 129052-79270 61 18
128276-49100 26 25 128370-13200 13 19 128396-81100 47 3 62 18
128276-76010 38 3 49 32 128396-81110 47 4 64 18
128277-59500 32 29 1 50 15 128396-81120 47 5 129100-01580 1 12 -1
128290-13250 27 22 128370-13201 13 19 -1 128396-81130 47 6 2 14 -1

49 39 14 1 128401-77440 61 11 3 14 -1
128290-13251 27 22 1 5 62 11 4 8 -1

49 39 -1 16 128670-01830 2 55 15 24 -1
128290-44011 27 25 49 32 -1 3 54 129100-59950 31 17
128290-44050 27 28 50 15 -1 128670-21650 15 37 32 20
128290-44400 27 42 128370-13530 14 2 128670-77350 42 25 A 33 20
128290-44481 27 47 128370-13610 13 22 128670-91001 45 1 -1 129100-59991 31 19
128290-44900 27 23 1 14 1 128670-91100 45 5 -2 129100-77500 13 27
128290-49510 25 27 22 128690-49010 25 24 129170-91130 46 1
128290-59810 32 2 128370-34800 18 6 128690-49250 14 12 129170-91200 46 2
128290-59820 32 4 128370-39200 18 21 128690-49310 27 32 129170-91610 46 25
128296-07190 5 24 A 128370-59081 33 13 128695-07230 7 50 129170-91650 46 8
128296-07250 5 3 -1 128370-59500 33 28 9 57 129170-91800 46 13
128296-07260 5 3 -2 128370-59950 32 20 -2 128695-42010 27 1 129170-91810 46 17

51 2 33 20 -2 128695-42350 27 15 129198-07350 5 3
128296-07300 5 15 128371-01800 3 20 128695-44050 27 29 129271-77921 13 55

51 1 128390-44010 27 26 128695-44070 27 36 129301-52020 29 47
128296-07350 5 16 128390-44401 27 44 128695-44090 27 37 129350-01230 2 32

51 3 128390-44480 27 48 55 35 3 18
128296-07360 5 13 128390-44490 27 49 128695-49520 25 28 129350-14100 15 9
128296-07400 5 27 128390-44491 27 49 -1 128695-49530 25 29 129350-21200 15 28
128296-07420 5 28 128390-44900 27 24 -1 128695-77210 41 23 129350-21600 15 35




Parts No. Index
Parts No. Fig. No Ref. No Parts No. Fig. No Ref. No. Parts No. Fig. No Ref. No. Parts No. Fig. No.  Ref. No.

129350-42200 27 5 174307-51460 29 26 177062-02380 55 13 177068-04492 59 14 -1
129423-77710 61 16 174307-51700 29 37 177062-02501 55 9 177074-06350 43 13

62 16 176031-04440 52 44 177062-02860 56 8 177088-02430 5 1
129423-77720 62 16 -1 176063-02930 56 2 177062-03010 57 1 177099-02130 55 3
129470-59120 32 1 177035-02920 55 4 177062-03050 57 37 177551-02950 55 43
129470-59540 32 17 177040-02800 56 39 177062-03060 57 3 177551-02951 5 22
129470-91190 46 16 177040-02910 52 2 A 18 55 43 -1

63 7 -1 177040-03281 57 10 177062-03070 57 4 1E6190-55660 56 62
129495-59561 31 15 25 19 1E6190-55710 56 63
129495-77750 36 15 177040-04030 50 32 177062-03090 57 5 1E6310-54340 57 3 A
129570-91850 46 33 56 46 20 18 A
129574-77850 44 27 177040-04340 56 60 177062-03110 55 26 1E6440-55220 50 34

63 25 177040-04351 56 65 177062-03111 47 16 56 40
129574-91410 46 9 177040-04361 56 61 55 26 -1 1E6440-55221 50 34 -1
129574-91420 46 20 177040-04400 56 17 177062-03121 47 17 56 40 -1
129574-91620 46 19 177040-04521 50 35 177062-03130 47 18 1E6440-55222 56 40 -2
129574-91650 46 29 59 31 177062-03150 57 6 1E6440-55230 56 41
129574-91710 46 26 177040-04522 50 35 -1 21 1E6440-55240 56 42
129574-91720 46 21 59 31 -1 177062-03160 57 7 22113-080000 55 14
129574-91750 46 27 177040-04570 59 12 22 22117-050000 29 41
129574-91760 46 37 177040-04580 59 13 177062-03260 57 8 22117-060000 3 74
129574-91770 46 28 177040-04630 59 18 23 13 1
129574-91780 46 14 177040-04640 59 19 177062-03270 57 9 35 48
129574-91790 46 15 177050-02811 5 18 24 36 8
129574-91870 46 3 55 25 -1 177062-03300 57 11 22117-080000 31 20
129590-67310 34 54 177050-02821 5 20 26 52 26

35 64 56 2 -1 177062-03330 57 36 22117-100000 7 16
129670-49290 27 37 -1 177055-02950 56 3 177062-03350 57 35 8 16
129772-77200 42 1 177055-02951 5 21 177062-03370 57 34 9 18
129795-42820 1 44 56 3 -1 177062-03400 57 27 59 20
129795-48800 28 1 177057-04481 59 1 177062-03660 58 10 22117-120000 14 26
129795-59100 30 21 177057-04501 59 10 177062-03670 58 9 17 5
129900-77810 60 7 177057-04590 59 14 177062-03680 58 8 22137-060000 25 30
129C26-01890 2 35 -2 177057-04600 59 15 177062-03690 58 7 55 15

3 22 -2 177057-04601 59 15 -1 177062-03710 58 1 22137-080000 56 30 C

49 20 -2 177057-04602 59 15 -2 177062-03800 58 2 61 29

50 3-2 177057-04610 59 16 177062-04100 56 15 62 30
135210-51900 30 2 177057-04620 59 17 177062-04260 56 25 22137-100000 6 12
135210-61090 34 31 177058-02450 59 36 177062-04390 56 18 -1 22190-060002 32 16 -1

35 32 177061-02800 55 25 177062-04400 56 18 33 18 C-1
138603-59380 30 17 177061-02810 56 1 177062-04440 56 30 A 22190-080002 10 11 -1
171051-01921 2 10 177061-02811 5 19 177062-04601 55 28 31 22 -1

3 10 56 1 -1 177062-04610 55 29 23 1
171058-07240 8 49 177061-04490 56 49 177062-04630 55 28 -1 32 32 -1
171301-01640 2 71 59 2 177062-04671 55 32 33 22 -1
172100-53200 29 67 177061-04520 59 31 -2 177062-04681 55 33 31 -1
174100-54110 53 33 177062-02030 55 12 177062-04700 55 34 22190-100002 4 7
174100-54120 29 14 177062-02070 50 31 177062-04750 56 57 71
174307-51170 29 7 56 4 177062-09050 55 44 22190-120002 31 24 1
174307-51181 29 8 177062-02220 55 20 177068-04481 59 16 -1 25 -1




Parts No. Index

Parts No. Fig. No.  Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No
22190-120002 31 26 -1 22252-000520 53 19 22512-070260 54 15 23414-080000 3 26
32 23 -1 22252-000720 57 13 22512-070300 15 16 17 36
24 1 30 54 16 18 27
25 1 22287-080000 56 47 22522-030100 17 7 29 51
26 -1 59 32 22522-040130 53 42 31 22
33 23 1 22312-030180 10 6 22522-050160 52 16 23
24 -1 22312-030220 11 4 22724-800380 24 27 32 23
25 1 12 4 25 43 32
34 41 1 22312-040080 34 17 26 37 33 22
35 42 -1 35 17 43 2 31
22190-160003 50 29 1 22312-040100 59 22 23000-013000 31 21 49 1
55 6 -1 22312-040400 53 40 23000-016000 30 22 23
7 -1 22312-080160 1 12 32 22 50 17

22190-220002 2 74 -1 2 14 23000-022000 24 19 23414-080012 29 51 -1
22190-240002 17 22 -1 3 14 28 30 8
22212-040000 10 17 4 8 26 35 52 28
22212-050000 56 50 15 24 38 23414-100000 18 28
59 3 22312-080180 52 13 23000-025000 14 13 49 34
22217-040000 10 17 -1 22312-080200 4 9 28 50 18
22217-050000 11 19 22312-100200 55 5 25 25 23414-120000 17 37
12 19 22322-030160 10 7 31 31 24
29 42 35 50 41 25
44 11 36 10 44 26
22217-060000 3 75 22322-030200 34 6 27 60 32 24
27 17 35 8 23000-041000 25 32 25
29 50 22322-030220 52 14 28 13 26
35 49 22351-020008 56 64 23010-013000 27 73 33 23
36 9 22351-030012 34 7 23010-014000 30 18 24
52 27 35 9 23051-080045 30 19 25
22217-080000 13 37 22351-040008 1 13 23061-050350 4 10 49 12
14 3 17 6 23061-070200 1 25 50 25
26 30 34 18 2 43 23414-120016 1 55
22217-120000 4 28 35 18 3 25 17 51
14 27 22351-040010 3 49 23061-070300 2 43 -1 18 44
22242-000100 24 10 6 13 3 25 -1 49 35
34 16 22351-040020 59 23 27 63 56 10
35 16 22351-060032 52 15 23072-101000 28 12 1
60 22360-060000 34 55 23080-013000 1 20 59 24
59 21 22360-080000 35 67 12 20 23414-140018 17 52
22242-000120 35 26 22372-060000 35 66 23171-010000 55 36 18 45
22242-000140 7 46 22411-300250 53 41 56 9 51
8 46 22411-300320 4 29 23211-040049 13 50 49 36
9 53 22414-250150 35 84 23297-080081 17 50 50 19
22242-000150 25 16 22451-100000 34 38 18 43 23414-160000 50 29
22242-000200 37 20 35 39 23414-050000 27 33 55 6
38 22 53 20 23414-060000 34 39 7
22252-000260 24 11 22512-050340 15 15 35 40 23414-180000 4 11
22252-000300 26 16 22512-070120 15 25 23414-080000 1 45 56 28
22252-000350 25 17 22512-070180 15 26 2 44 23414-250000 8 26
22252-000470 54 6 22512-070200 53 21 45 23418-060000 30 9




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No
23446-040000 13 40 24107-062004 26 17 24311-000700 27 54 26016-080852 55 41
44 24107-062024 25 18 24321-000350 1 47 26033-050102 29 43
51 24107-062054 53 23 1 7 44 -1
23490-120002 56 14 -1 24121-062064 52 30 12 7 26106-060102 17 44
59 25 1 24164-000222 57 16 24 15 18 49
23831-080000 17 53 33 49 13 27 18
18 46 24166-254202 34 13 -1 24341-000160 37 23 34 56
23857-060000 31 27 35 13 -1 38 25 57
32 27 24190-080001 1 5 24341-000240 2 74 57 -1
28 12 5 24341-000260 6 33 35 68
33 26 24190-100001 56 19 7 47 69
27 24211-025002 53 24 8 47 70
23857-080000 17 54 24231-025000 53 25 9 54 37 26
18 47 24311-000060 28 1 37 24 38 27
48 24311-000070 10 8 24341-000440 30 10 26106-060122 1 19
23871-010000 52 8 1 6 24411-203007 47 19 2 61
56 12 12 6 55 27 3 60
33 34 46 24423-223508 55 16 32 42
23873-020000 2 15 35 51 24423-264208 52 21 -1 34 29
23876-020000 27 12 36 1 24423-456209 55 10 35 71
23876-030000 7 6 24311-000090 34 25 25112-003601 41 28 -1 26106-060142 2 62
8 6 35 27 25117-003151 61 30 3 61
24 24 50 33 25132-003000 41 28 A 27 55
27 9 56 34 25132-003100 42 25 A1 26106-060162 33 9
13 59 26 25132-003700 42 25 -1 34 58
23887-120002 1 56 27 25152-003000 62 39 59 29
56 13 24311-000100 2 46 25152-003700 62 38 26106-060182 1 20
14 3 16 25210-430620 37 25 24 16
59 25 49 21 25210-430640 38 26 26 31
23887-160002 55 8 50 5 26013-060102 13 12 27 56
23887-180002 4 12 24311-000120 11 13 26013-060122 31 4 26106-060202 10 18
24101-060004 24 12 12 13 26013-060142 13 13 24 25
24101-060054 1 46 49 30 26013-060162 29 52 26106-060252 1 21
15 17 50 13 30 12 12 21
24101-062044 52 29 30 26 26106-060282 35 19
24101-062054 15 18 55 40 26013-060222 18 4 26106-060322 1 21
53 22 56 35 26013-060252 30 24 27 14
57 14 24311-000160 27 34 26013-060302 34 19 26106-060502 1 48
31 56 20 26013-080142 47 7 26106-060702 3 77
24101-063034 54 7 24311-000180 2 73 26013-080202 1 33 -1 26106-060802 1 49
24101-063050 2 60 3 72 2 51 26106-080122 7 22
3 59 50 10 3 44 9 19
24101-063064 57 15 56 21 26013-120302 4 18 25 23
32 24311-000200 49 44 26014-060202 2 76 26 23
58 4 52 17 3 76 26106-080142 2 47
24101-063084 58 5 24311-000210 59 28 26014-060402 2 77 3 27
24104-060044 37 21 24311-000250 55 22 26014-060702 2 78 7 23
22 24311-000255 58 6 26016-080162 55 11 9 20
38 23 24311-000310 55 37 26016-080252 55 39 43 9
24 24311-000440 55 38 26016-080302 55 17 26106-080162 30 25




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No
26106-080162 56 22 26106-081152 2 66 26203-120452 13 41 26366-080002 38 30
58 3 65 45 41 33
26106-080182 1 33 26106-081202 41 31 52 42 24
13 14 62 33 26213-080222 13 38 47 13
26106-080202 27 57 26106-100162 4 13 26216-060162 29 53 52 37
41 29 13 -1 26216-060182 27 51 26366-100002 34 62
47 8 26106-100202 37 27 26216-080222 1 36 35 81
52 42 38 28 26216-080352 7 26 26450-050102 15 42
61 31 26106-100252 4 19 8 23 37 31
26106-080222 53 26 47 11 9 27 38 31
26106-080252 6 36 26106-100302 4 14 26216-080622 6 14 26450-060122 37 32
7 24 26106-100322 54 18 26216-080652 7 17 38 32
24 1 58 11 8 17 26450-060142 13 30
9 21 26106-100352 37 28 9 22 26450-060182 17 8
21 -1 62 34 26216-080852 27 66 26450-080162 56 23
18 9 26106-100452 47 12 26216-080902 27 67 30 B
26106-080282 47 9 53 27 26216-100182 34 60 26450-080302 13 31
52 31 26106-100502 62 35 35 73 26450-080902 56 38
32 26106-100902 37 29 26217-080552 9 25 26551-050122 56 52
26106-080302 2 63 41 32 13 15 59 5
8 22 61 34 26226-080252 52 36 26554-040062 24 13
15 39 26113-040082 24 14 26226-120252 39 25 26 19
25 37 26116-040122 36 12 40 25 26554-040082 25 19
41 30 26116-050128 34 47 26306-080002 61 35 26 20
42 23 26116-050142 34 59 62 36 26554-040102 25 20
55 41 -1 35 72 26347-080002 25 4 26554-050102 27 35
62 31 85 26 18 26557-040082 10 19
26106-080322 2 48 26116-060122 52 33 26366-060002 1 8 26557-040122 41 18
47 10 59 34 12 8 26557-050102 11 22
26106-080352 17 21 26116-060402 3 78 27 52 12 22
27 58 26116-080202 56 51 34 48 26557-050122 35 52
26106-080402 61 32 59 4 61 75
26106-080502 56 23 1 26116-080302 28 14 35 74 26557-050142 41 14
36 26116-080602 26 32 61 36 26557-060102 1 50
26106-080602 3 62 26116-080702 52 34 62 37 2 67
56 37 26116-080852 52 35 26366-080002 1 37 3 67
26106-080652 25 38 26116-081352 3 66 2 29 26557-060122 55 19
56 43 26116-120162 18 50 3 50 26587-050102 29 44
26106-080752 59 33 26116-120202 14 29 6 15 26587-080122 15 19
61 33 26116-120252 30 13 7 18 26606-100002 6 16 -1
26106-080852 2 64 37 30 25 26656-080002 10 10
3 63 38 29 8 18 26657-080002 10 10 -1
27 64 26203-080202 14 4 24 52 38
26106-080902 2 65 26203-080302 55 18 9 8 26664-080002 28 7
3 64 26203-080402 14 14 23 26696-100002 7 19
27 19 30 26 8 19
65 26203-080406 13 24 13 16 9 24
26106-081002 56 48 26203-080602 14 15 27 68 26703-080002 28 15
62 32 31 34 26 26703-120002 13 42
26106-081102 27 20 26203-080606 13 25 35 28 46




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No.  Ref. No.
26703-120002 13 53 27210-200200 1 1 43662-015020 25 45 728170-61560 34 4
26706-100002 6 16 27210-200300 2 19 43666-020951 24 30 728171-21700 15 20
54 19 8 28 25 46 728171-23100 16 1
58 12 27225-080080 55 31 26 40 728176-01560 1 1
26713-080002 6 19 27233-250000 14 9 43720-500110 13 48 728176-02500 1 26
13 26 20 45150-030760 56 29 728176-11700 6 1
39 27241-200000 1 14 45150-030770 56 30 728176-11701 6 11
26716-050002 44 10 27310-070001 6 8 45414-500260 54 20 728176-22500 16 3
56 53 7 12 58 13 728176-51100 29 1
59 6 8 12 46150-001110 44 6 728176-92600 49 1
26716-060002 29 54 9 12 45 4 A 728270-01610 2 26
35 53 28110-100130 48 4 4 A1 728270-11520 1 1
36 13 28110-120140 48 5 63 5 728270-51101 29 2
26716-080002 52 39 28110-170190 48 6 5 -1 728270-92400 48 8
56 54 28110-220240 48 7 5 -2 728276-01560 2 1A
59 7 28110-270300 48 20 46150-003680 43 10 728290-44501 27 23
26716-120002 4 30 28150-040000 48 21 48110-032411 54 21 728296-01560 2 1
39 26 28150-050000 48 22 58 14 728296-11700 7 1
40 26 28210-000031 48 23 704507-92100 48 1 728296-11701 7 1 -1
26716-160002 48 17 28210-000070 48 24 705282-83732 53 1 8 1
26736-160002 54 8 28312-200750 48 25 705283-83732 53 2 728296-22500 16 7
26756-040002 36 14 29622-250001 13 56 705311-23600 16 14 728296-92999 49 18
26756-050002 34 49 41660-502410 35 87 705582-82500 52 4 728370-01610 3 45
63 41701-001720 59 8 711100-51540 29 12 728370-11520 12 1
35 54 41710-000380 35 83 720445-44200 27 69 728370-14580 15 3
76 41710-000410 35 77 721000-01540 3 68 728370-51101 29 3
86 56 56 721085-21701 15 22 728390-44500 27 24
26756-060002 34 30 59 9 721296-02500 2 82 728396-11700 9 1
40 41710-001300 56 59 3 28 728396-11701 9 1 -1
35 31 59 35 721396-01560 3 1 728396-92600 50 1
41 41730-501421 35 78 721450-02500 3 28 A 728690-44710 27 30
26756-080002 1 10 41730-501500 35 79 721450-02611 2 21 728695-43500 27 10
6 24 42221-501370 5 9 3 33 771016-61620 35 2
7 37 42221-501390 5 17 721450-02621 3 38 776031-09510 49 42
8 37 42221-501810 5 10 721450-11650 9 34 777040-04700 56 44
9 39 42221-501820 5 1 721450-11660 9 40 777062-02500 56 5
45 42222-003550 5 12 721500-61560 35 6 777062-02501 56 5 -1
52 43 43100-500880 13 43 721575-42500 25 3 777062-02510 56 6
26776-100002 59 30 43100-552890 13 33 724000-01541 2 68 777062-02511 56 6 -1
26776-120002 7 52 43310-551080 13 47 724000-21701 15 21 777062-02550 55 1
9 59 43400-500390 32 16 724085-11650 7 34 777062-04510 56 31
17 9 33 18 C 8 33 777062-09510 50 27
26776-160002 54 17 43400-500410 10 1 724550-51520 29 10 777062-09520 50 28
26776-180002 15 40 43400-500450 34 41 728170-01541 1 51 83213-003012 30 20
26871-120002 53 43 35 42 728170-01611 1 34 947859-20010 19 12
26921-080102 7 48 43400-500570 1 54 728170-11650 6 22 977780-01200 23 1
8 48 17 22 728170-32100 17 1 977780-01210 21 1
9 55 49 6 728170-32500 17 2 977780-01230 21 2
26979-060082 57 17 43662-010030 24 29 728170-35800 17 17 23 2
26979-080082 56 24 26 39 728170-53100 29 55 977780-01240 23 3




Parts No. Index
Parts No. Fig. No Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No.
977780-01250 21 3 X21145313 39 1 XL13514042 41 16
977780-03000 21 9 X21145352 39 9 XL13523003 41 5
23 9 40 9 XL1352318 41 11
977781-00120 22 1 X21146815 39 19 XL13525001 41 19
977781-00121 20 1 40 20 XL1353320 41 7
977781-00123 20 2 X21147155 39 4 XL13542001 41 4
22 2 40 4 XL1354326 41 9
977781-00124 22 3 X21147215 39 6 XL13561001 41 2
977781-00125 20 3 40 6 XL1358301 41 6
977782-00122 19 1 X21148001 39 22 XL1359400 41 15
X0044021500 20 7 X21148110 39 3 XL13595003 41 19 -1
22 7 40 3 XL15014042 42 15
X0044021509 20 6 X211482001 39 5 XL15018015 42 18
21 7 40 5 XL1501810 42 19
22 6 X21148313 40 11 XL15028001 42 20
23 7 X211486003 40 15 XL15542001 42 4
X17910000XX 20 4 X21148652 40 18 XL15553002 42 5
X179100011X 23 5 X21148861 39 16 XL1556315 42 7
X17910001XX 22 4 X211491001 40 2 XL15571001 42 2
X179100021X 21 5 X418500100X 20 9 XL2251318 42 11
X179100100X 20 5 22 9 XL2253320 42 13
21 6 X6201SD 41 3 XL2253400 42 14
22 5 42 3 XL22553012 42 6
23 6 X6203BM 42 16 XL2255330 42 8
X199903800X 20 8 X6302BM 41 17 XL22555001 42 17
21 8 X7120632 40 22 XTR1263 41 12
22 8 X8636008003 21 4 42 10
23 8 23 4 XTST25S001 28 2
X21141360 39 10 X9490561001 61 2 XTST25S002 28 3
X211416511 39 17 62 2 XTST25S003 28 4
X211423001 39 8 64 2 XTST25S004 28 5
40 8 XB495469B 41 22 XTST25S005 28 6
X211426006 39 14 XBP1901300 19 3 XTST25S007 28 8
X211427003 39 18 XBP1901820 19 7 XTST25S008 28 9
X21142835 39 20 XBP1901830 19 8 XTST25S009 28 10
40 21 XBP1901910 19 9
X21143454 40 13 XBP1901920 19 10
X211435004 39 13 XBP1901950 19 1
X21143963 40 17 XBP1902200 19 2 1
X211441004 39 2 XBP1902400 19 4
X211443101 40 10 XBP1902810 19 6
X21144314 39 12 XBP1905500 19 5
40 12 XBP2901200 19 2
X211445002 40 14 XL12013262 41 10
X21144661 39 15 42 9
40 16 XL1254801 41 20
X211447006 40 19 XL1255801 41 21
X21144866 39 21 XL13513134 41 13
X21145312 39 7 42 12
40 7 XL13513152 41 8




	Reference Materials
	Contents
	1.CYLINDER BLOCK(1GMY)
	2.CYLINDER BLOCK(2GM(F)Y)
	3.CYLINDER BLOCK(3GMFY)
	4.FLYWHEEL HOUSING & MOUNTING FOOT
	5.LABEL
	6.CYLINDER HEAD(1GMY)
	7.CYLINDER HEAD(2GMFY-E)
	8.CYLINDER HEAD(2GMYE-EC)
	9.CYLINDER HEAD(3GMFY)
	10.BONNET & BREATHER(1GMY)
	11.BONNET & BREATHER(2GM(F)Y)
	12.BONNET & BREATHER(3GMFY)
	13.SUC./EXH. MANIFOLD
	14.MIXING ELBOW(OPTIONAL)
	15.CAMSHAFT & CRANKSHAFT
	16.PISTON & CONNECTING ROD
	17.LUB. OIL SYSTEM(1GMY)
	18.LUB. OIL SYSTEM(2/3GM(F)Y)
	19.BILGE PUMP(OPTIONAL,PREVIOUS)
	20.BILGE PUMP(STD,OPTIONAL,PREVIOUS)
	21.BILGE PUMP(STD,OPTIONAL)
	22.BILGE PUMP(DX,OPTIONAL,PREVIOUS)
	23.BILGE PUMP(DX,OPTIONAL)
	24.COOLING PUMP(SEA WATER)(1GMY)
	25.COOLING SEA WATER PUMP(2/3GMFY)
	26.COOLING SEA WATER PUMP(2GMYE-EC)
	27.COOLING FRESH WATER PUMP(2/3GMFY)
	28.COOLING SEA WATER STRAINER(OPTIONAL)
	29.FUEL INJECTION PUMP
	30.FUEL STRAINER
	31.FUEL PIPE(1GMY)
	32.FUEL PIPE(2GM(F)Y)
	33.FUEL PIPE(3GMFY)
	34.GOVERNOR & CONTROLLER(1GMY)
	35.GOVERNOR & CONTROLLER(2/3GM(F)Y)
	36.ENGINE STOP DEVICE(OPTIONAL)
	37.HAND START
	38.HAND START(2GMYE-EC)
	39.STARTING MOTOR
	40.STARTING MOTOR(3GMFY(E)-(H)(E)
	41.GENERATOR
	42.GENERATOR(2/3GM(F)Y,OPTIONAL)
	60.(42A)GENERATOR(2GM(F)Y)(HITACHI:UP TO 2012.6)
	61.(42B)GENERATOR(1GMY)(DENSO:FROM TO 2012.7)
	62.(42C)GENERATOR(2GM(F)Y)(DENSO:FROM TO 2012.7)
	64.(42D)GENERATOR(INNER PARTS)(DENSO/40A)
	43.WIRE HARNESS & SENSOR
	44.INSTRUMENT PANEL(A-TYPE)(1GMY)
	63.(44A)INSTRUMENT PANEL(A-TYPE)
	45.INSTRUMENT PANEL(B-TYPE/1GMY)(OPTIONAL)
	46.INSTRUMENT PANEL(B-TYPE,OPTIONAL)
	47.CLUTCH
	48.TOOL
	49.GASKET(1/2GMY(F)Y,OPTIONAL)
	50.GASKET(3GMFY,OPTIONAL)
	51.SAFETY LABEL
	52.CLUTCH HOUSING(Y-5M)
	53.FRICTION DISK HOUSING
	54.OUTPUT SHAFT(Y-5M)
	55.CLUTCH HOUSING
	56.CASE PLATE
	57.INPUT SHAFT & SUPPORT SHAFT
	58.OUTPUT SHAFT
	59.TROLLING VALVE(YX-6-1(A2-TROLLING))
	Parts No. Index

